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1004-4TART82P02-06 10.06—Amisf £24:—-06 FUEL INJECTION EQUIPMENT

bR =2 ZFR e
No. Code Description Quantity Remark
1 |T2313C059 23 STUD 4
13 |T73302130 WIS A B INJEKTOR ASSEMBLY 1
14 |T3662K002 JER PRESSURE PLATE 4
15 |T0921173 g WASHER 4
15 |T0921173 Hup WASHER 4
16 |T2314H006 [ BOLT 8
17 |T33813129 Hup WASHER 4
18 |T33813131 B DUST COVER 4
19 |T4184E042 T VA R HIGH PRESSURE OIL PIPE ASSEMBLY 1
2 |T2318A604 2B NUT 4
20 |T3558X043 bliik=e PIPE 1
21 |T3218R005 BURIIIL i BOLT 3
22 |T3355V002 PUR(iiL Y BOLT 1
23 |T2411101 g WASHER 8
23 |T2411101 Hup WASHER 8
25 | T73209426 MEE COMPENSATE PIPE 1
26 |T33225412 2B NUT 1
27 |T33811112 GRS OLIVE 1
28 | T0201047 e BENDING PIPE 1
28 | T0201047 Eor=g BENDING PIPE 1
3 IT3117L141 g GEAR 1
4 |T73221121 [ RlHES OIL INJECTION PUMP 1
5 |T3682A008 i WASHER 1
6 |T3645E008 b SUPPOT BRACKET 1
8 |T2314H003 g BOLT 2
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1004-4TART82P02-01 10.1-F L& CYLINDER BLOCK

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |TZZ50265 B (AL CYLINDER BLOCK ASSEMBLY 1
10 |T32418124 Wity COREHOLE PLUG 1
11 |T31134165 FSESS SLEEVE 1
12 |T32416119 % PLUG 1
13 |T32417134 % PLUG 1
14 | T64404002 % PLUG 1
15 |T0650588 % PLUG 1
16 |T32168212 % PLUG 1
17 | T714030009 g WASHER 1
18 |T4138A017 T A [ PISTON COOLING JET 4
19 |T3861A027 Y HIEE R COOLING NOZZLE ASSEMBLY 4
2 |T3711H121 IR BLOCK 1
20 |T721050003 JaiiE REAR OIL SEAL 1
21 |T3211C002 [ BOLT 6
3 IT3135X062 e CYLINDER LINER 4
4 |T32166329 KELIEH BOLT 10
5 |T3271H004A it th SHAFT 1
6 |T3774A004 HEFFIEIE PLUG 4
7 |T33142111 ENE LOCATING SLEEVE 10
8  1T32418122 Wity COREHOLE PLUG 6
9 |T0650710 Wit COREHOLE PLUG 6
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1004-4TART82P02-10 10.10- X\ 5LKz%5 % FAN DRIVE FBH00001

bR =2 HFR e 3
No. Code Description Quantity Remark
1 |T4113HO058 e Eles) FAN DRIVING HOUSING 1
2 |T2314J014 g BOLT 4
3 |T63906002 &gty BELT WHEEL 1
4 |T64401010 &iis BELT 2
5 |T64406007 KU B FAN BLADE 1
6 |T3748W232 PR o Pl FAN RING
T2314K 166 g BOLT
Q40308 FLPEHE S SPRING WASHER 8 4
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1004-4TARTS82P02-11 10.11-VE{FHICE-11 LUBRICATING OIL SUMP

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |T738060002 i AXLE FRAME 1
10 |T2314K213 g BOLT 2
10 |T2314K213 [ BOLT 2
11 |GBTS783-MI16X45 LY BOLT 4
12 |T2415715 O Hip O-RING 2
13 |T32186405A piitlji OIL SUMP PLUG 2
14 |T3577A125 MR OIL DIPSTICK PIPE 1
15 |T2431A016 % PLUG 1
16 |T3178C073A MR OIL DISTICK 1
17 |T33812116 IGURES OLIVE 1
18 |T66201000A R BALANCER 1
19 |GBT5789-AMI10X55 g BOLT 2
2 |T2311D039 [ BOLT 2
20 |GBT5789-AMI10X70 [ BOLT 3
21  |GBT5789-AM10X80 g BOLT 1
22 |T66201123 Wi & OIL SUCTION BOX 1
3 |T63802001A THIEE OIL SUMP 1
4  |T36815736 THG R OIL SUMP GASKET 1
S |T2314H055A [ BOLT 2
5 |T2314H055A g BOLT 2
6 |T2314H023A [ BOLT 4
8  |T2314HOI5A g BOLT 10
9  |T2314HOI2A [ BOLT 2
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1004-4TART82P02-12 10.12-fl3# 1 FILLING CAP

b s L Hit :
No. Code Description Quantity Remark
1 T0650586 L% SCREW PLUG 1
1 T0650586 23 SCREW PLUG 1
10 |GB1235-D38X3.1 (OFitlc] O-RING 1
T74001001 pijI ;g m| FILLING CAP 1
6 |T74001202 i F COVER 1
T3683H006 # WASHER 1
T2314H010 A BOLT 1
9 T2314H007 A BOLT 1

10
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1004—-4TART82P02~-13 10.13- L35 % CYLINDER COVER

b i L Hit :
No. Code Description Quantity Remark

1 T3681A021A L 6 CYL. HEAD COVER JOINT 1

2 T3687A507A i 4% SEAL 1

2 T3687A507A Bk 4% SEAL 1

3 T4142X046G {55 58 S A CYLINDER COVER BONNET ASSEMBLY 1

4 T3274A003 [ SN NUT 3

5 T0920009 HupE WASHER 3

6 T33817135 oEa | SEAL RING 3

7 1T4133J001 ERELIENI 1

8 T33881108E WP BREATH PIPE 1

9 TO0180064A MW i HOOP 1

12
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1004—4TART82P02-14 10.14-HLIHBEIE2S AMLIHE#AI#E LUBRICATING OIL FILTER & OIL COOLER

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |T74105021 L[ RUE e e OIL FILTER ELEMENT 1

10 |T4134A022 Wi (A1) OIL COOLER (UNIT) 1

11 |T34821121 )& BENDING HOSE 1

12 |T74202039 KA WATER HOSE 1

13 |T64403016 B3k CONNECTING JOINT 1

14 |T2481877A R4 CLAMP HOOP 4

15 |T64202014 PR SN CONNECTION 1

17 | T4126E068G TS KA PIPE. WATER INLET 1

18 |T3385H001 R CONNECTING RUBBER PIPE 1

2 |T2314J008 g BOLT 1

3 |T2314J018 [ BOLT 1

4 |T2314J040 g BOLT 1

5 |T2314J048 [ BOLT 1

6 |T3773T101A it PAD BOARD 1

7 |T3686T006 H WASHER 2

8 |T3773P192A BLIHI S 45 e OIL FILTER SEAT 1

9 |T33554128A B3k CONNECTING JOINT 1

14
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1004-4TART82P02-15 10.15-HiudKs % A FRONT END DRIVE INPUT KBHO00575

b s L Hit )
No. Code Description Quantity Remark
T3115T051B FHrie BELT WHEEL 1
2 |T3241N001 IEHESR THRUST BLOCK 1
T711050047 W4 BOLT 3

16



TD824-1F161F28KIERIH

17




TD824-1F161F28KIERIH

1004—4TART82P02-16 10.16-7K% K7tz —16 WATER PUMP & THERMOSTAT

bR =2 HFR e 3
No. Code Description Quantity Remark
1 |T3685R005 #h WASHER 1
17  |T2415H494 O Hip O-RING 1
18 |T2314H015 [ BOLT 1
19 |T2314N043 [ BOLT 3
2 |T3623K007 M COVER PLATE 1
20 |T2314H006 [ BOLT 1
22 |T74405005 TR THERMOSTAT 2
23 |T3685F005 i WASHER 1
24 | T744030025 RERITE AN THERMOSTAT HOUSING BODY 1
25 |T2431154 ¥ PLUG 1
28 |T2314J013 [ BOLT 2
3 |T2314H002 g BOLT 1
30 |T2314H008 [ BOLT 2
32 |T3764E061 B3k CONNECTING JOINT 1
32 |T3764E061 3k CONNECTING JOINT 1
33 [T3683N004 #h WASHER 1
34 |T2314H004 g BOLT 2
35 | T33854114 i3 RUBBER HOSE 1
36 |T0180067A R4 CLAMP HOOP 2
4 |T2314H003 g BOLT 1
6 |T2314J002 [ BOLT 2
T4131E011C IKEE WATER PUMP

18
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1004-4TARTS82P02-17 10.17-7K 1 & A F-17 WATER OUTLET & INLET

b i i s )
No. Code Description Quantity Remark
1 |T3684A004 BRIk v GASKET 1
2 T3771K043 Hk Water outlet 1
4 T2314H010 W4 BOLT 1
5 T2314H008 g BOLT 1

20
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1004—-4TART82P02-18 10.18—Az i & ML & Bl ALTERNATOR & GENERATOR

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |T74501024 & HAL GENERATOR 1
10 |T3827H025B K EHLIHE GENERATOR BRACKET 1
11 |T3753V014A A ADJUSTING ROD 1
12 |T3753V016 b SUPPOT BRACKET 1
13 |T2314H018 g BOLT 1
13 |T2314H018 [ BOLT 1
15 |T2314J004 g BOLT 1
16  |T64502110 b Pl 1
17 |T2314H002 [ BOLT 4
18 |T3641P004D Xy SUPPOT BRACKET 1
19 |T2314J003 [ BOLT 1
2 |T2314H007 g BOLT 1
20 | T74502242 B4 = SHIELD 1
3 |T2314H008 [ BOLT 1
4 |T0920497 Hup WASHER 2
S |Q340B08 IZEEMS NUT M8 2
5 |Q340B08 M8 NUT M8 2
6 1Q40308 TS SPRING WASHER 8 2
7 |T2314J006 [ BOLT 1
8 |T2131A010 HE10 WASHER 10 2
9 [T2318A634 [2SH NUT 1

22
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1004-4TART82P02-19 10.19-%%:-19 HUB

bR =2 HFR B 3
No. Code Description Quantity Remark

1 |T3272X021 g HUB 1

2 |T2415H213 okt O-RING 1

3 |T3117Cl161 T GEAR 1

4 |T2551A289 B BEARING 1

5 |T3241H011 I 7 A FIXED PLATE 1

6 |T2314H002 [ BOLT 3

7 |T3753R241 Xy SUPPOT BRACKET 1

8 |T2311D081 [ BOLT 3

9  |T2311D560 [ BOLT 4

24
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1004—-4TART82P02-02 10.2-1ERf 5% M4 TIMING GEAR& CAMSHAFT

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |T3681P009 #H WASHER 1
12 |T2314H013 g BOLT 6
13 |T62204002 i WASHER 1
14 |T62204001 iR INSPECTION COVER 1
14 |T62204001 K Ar 5 INSPECTION COVER 1
15 |T2314F036 [ BOLT 4
16  |T0500012 i KEY 1
17 |T3117C061 T GEAR 1
18 |T33426161A EiESd HUB 1
18 |T33426161A Rk HUB 1
19 |T4111A013 g GEAR 1
2 |T3716C133C Em % TIMING CASE 1
20 |T3241H009 I 72 A FIXED PLATE 1
21 |T2314J010 [ BOLT 3
25 | T31415364 el CAMSHAFT 1
26 |T33153121 iR PLATE;THRUST 1
27 |T2116053 T PIN 1
29 |T3117L023 T GEAR 1
3 |T2314H003 [ BOLT 8
30 |T2314J606 g BOLT 1
31 |T3321A003 g WASHER 1
31 |T3321A003 Hup WASHER 1
4 |T2314H004 [ BOLT 4
S |T3681P034 I 5 FRONT COVER JOINT 1
6 |T3716M091B HizE FRONT COVER 1

26
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1004—4TART82P02-02 10.2—1F Ak 5 K i #s th(4E)

b (s i Ht )
No. Code Description Quantity Remark
T2418F436 PUER] OIL SEAL 1
T2314H005 WG BOLT 10
T2314H034 W4 BOLT 1
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TD824-1F161F28KIERIH

1004—-4TART82P02-20 10.20-#SFH%4-20 MANIFOLDS & INDUCTION SYSTEM

bR =2 ZFR e 3
No. Code Description Quantity Remark

1 |T3777H002A HE AIR INLET PIPE 1

10 |T3684N503 #H WASHER 1

11 |T2314H004 [ BOLT 4

12 |T3766T073 PR AIR INLET SYPHON 1

2 |T3688C024 #H WASHER 1

3 |T2314J011 [ BOLT 1

4 |T2314J004 g BOLT 4

5 |T2314J018 [ BOLT 1

6  |T75001403 VA PIPE 1

7 |T711070004 2B NUT 1

8 |T714020004 LIGTRES OLIVE 1

9 [T2666108A KIGTIRIE FLAME WARM-UP PLUG 1
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TD824-1F161F28KIERIH

1004-4TART82P02-21 10.21-HFR F%-21 MANIFOLDS & EXHAUST SYSTEM

=2 = ZFR e
No. Code Description Quantity Remark
1 |T74801017 HEFESS TURBOCHARGER 1
10 |T3688C023 H WASHER 1
11 |T74716009A He=s EXHAUST PIPE 1
12 |T2313C078 WK w2 A 8.8—A3L STUD 3
14 [Q340B10 2251 NUT 3
15 |Q40310 THSE SPRING WASHER 1
16 | T747160008 Hes ey EXHAUST BENDING PIPE 1
17 | T64703009 Yy SEAL WASHER 1
18 |T74811019 HWE (4H) OIL PIPE (UNIT) 1
19 |T2314H003 [ BOLT 2
2 |TL681VF03 #H WASHER 1
20 |T3383A006 IR RUBBER HOSE 1
21 |T2481877A R4 CLAMP HOOP 1
23 |T36832144 #H WASHER 1
25 |T0201502 B3k CONNECTING JOINT 1
26 |TL311KFO01 g WASHER 1
27 |T4123T016C e PIPE 1
28 |T33555138 23k CONNECTING JOINT 1
3 |TL254HFO03A 255t STUD 4
4 |T2318A633 2251 NUT 4
S |T748070053 By 4r e SHIELD 1
6 |T2314F001 [ BOLT 2
7 |T2313M387A 255t STUD 3
8  |T2313M388A 255t STUD 1
9 |T2318A634 2251 NUT 4
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TD824-1F161F28KIERIH

1004-4TARTS82P02-22 10.22— ki E M 545 LOW PRESSURE FUEL SYSTEM

=2 = ZFR e 3
No. Code Description Quantity Remark
1 |T75004250 SRS Ei FUEL FILTER 1
1.1 |T75004251 RIS A UEIES FUEL FILTER STRAINER CORE 1
10 |T2411154 g WASHER 1
11 |T33225413 LS NUT 1
12 |T33811115 IGURES OLIVE 1
12 |T33811115 LIGTRES OLIVE 1
13 |T73217078 e PIPE 1
15 |T73302063 BNk OIL RETURN PIPE 1
16 |T33225412 [2CH NUT 2
17 |T33811112 IGURES OLIVE 2
18 |T0095344A PURTHE Ve BOLT 1
19 |T73201107 B3k CONNECTING JOINT 1
2 |T2314J005 [ BOLT 2
20 |T65005001A bliik=e PIPE 1
22 |T0576113 2B NUT 1
23 | T0566004 GIGTRES OLIVE 1
3 |T2318A604 2B NUT 2
4 |T2318A603 [ 2851 NUT 3
5 |T2131A010 10 WASHER 10 2
6 |T75004136 bz SUPPOT BRACKET 1
T73217077 bliik=e PIPE 1
9  |T33555372 B3k CONNECTING JOINT 1
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TD824-1F161F28KIERIH

1004—-4TART82P02-23 10.23-/;H- CONDOLE EAR

N2 R AR Ko 3
No. Code Description Quantity Remark

T74502249 e BRACKET.,LIFTING 1
2 T2314J003 AR BOLT 3
T3654W003 JemH REAR LIFTING RING 1
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TD824-1F161F28KIERIH

1004-4TART82P02-24 10.24-37%%2 BRACKET

=3 %= LA B >
No. Code Description Quantity Remark

1 |T2313M101 R AE: 8.8—A3L STUD 8

2 |T2318A605 R NUT 8

3 |Q150B1640Q e BOLT 4

4 1Q40316 Hupg| WASHER 4

5 |T66003001 ZEH R LEFT FRONT BRACKET 1

5 |T66003001 R PR LEFT FRONT BRACKET 1

6  1T66003002 A 4 RIGHT FRONT BRACKET 1
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TD824-1F161F28KIERIH

1004-4TART82P02-25 10.25-jit7k ¥ DRAIN VALVE

N2 li%=: AR HE ¥
No. Code Description Quantity Remark
1 |T62204003 TOKFF % DRAIN SWITCH 1
2 [T0180063A 41 CLAMP HOOP 1
3 |T64403007 oK DRAIN PIPE 1
4 |T64403008 XH SUPPOT BRACKET 1
5 |T32161114 % PLUG 1
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TD824-1F161F28KIERIH

1004—4TART82P02-26 10.26-Ti#4E(&4H4; TOP SERVICE KIT

b (s i Ht )
No. Code Description Quantity Remark
1 TUSLTO0178 o TOP WASHER 1
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TD824-1F161F28KIERIH

1004—-4TART82P02-27 10.27-JiC# & B, BOTTOM SERVICE KIT

b s i Hit )
No. Code Description Quantity Remark
1 |TUSLB0051 350y BOTTOM WASHER 1

44



TD824-1F161F28KIERIH

45



TD824-1F161F28KIERIH

1004—-4TART82P02-28 10.28-FH:Ath, OTHER

=3 %= LA B >
No. Code Description Quantity Remark

1 |T752220003 B X TEMPERATURE CONTROL SWITCH 1

2 IT3381A002 GEURES OLIVE 1

3 |T73209517 & PIPE 1

4 |T754010051 TRIETF R LR HARNESS 1

5 |T754010040 THIFEL HARNESS 1

6 |T73201645 TP IELE R HARNESS 1
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TD824-1F161F28KIERIH

1004—-4TART82P02-03 10.3—f %75 %€ S #F CRANKSHAFT PISTONS & CONNECTING RODS

bR = ZFR e 3
No. Code Description Quantity Remark
1 |T31315681 I CRANK SHAFT 1

10 |T2721332 5 CIRCLIP 8

11 |T4115C211 HEFE CONNECTING ROD 4

11 |T4115C211 TEFFAAL CONNECTING ROD ASSEMBLY 4

14 |[T31132011 BIEC BEARING 4

2 |T81558 FHE MAIN BEARING 1

3 1TZZ90001 TR A B THRUST SHIM ASSEMBLY 1

4 |T62409006 5 7€ PISTON 4

5 |T4181A026 THZEIR B PISTON RING ASSEMBLY 4

9  |T3313T005 15 FEEH PISTON PIN 4
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TD824-1F161F28KIERIH

1004-4TART82P02-04 10.4-<#L3 CYLINDER COVER

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |T72505008 Fr s CYLINDER HEAD GASKET 1
10 |T0650710 Wiks COREHOLE PLUG 1
11 |T32417121 Hvb sl PLUG 4
11 |T32417121 HUALEE PLUG 4
12 |T3343F041A 15 VALVE STEM GUIDE 4
13 |T3343J021A KI5 VALVE STEM GUIDE 4
13 |T3343J021A 15 VALVE STEM GUIDE 4
14 |T2114A046 FENLE THIMBLE 2
15 |T32166219 [ BOLT 8
16 |T32166221 g BOLT 12
17 |T32166222 [ BOLT 2
18 |T3142L072 HA] AIR INLET VALVE 4
19 |T33817117B Bl SEAL RING 4
2 |T3712H074Z 55 (S B CYLINDER HEAD 1
20 |T31745122 S REiE S VALVE SPRING 4
21 |T31744133 TR VALVE SPRING 4
22 |T33415118 Hup WASHER 4
23 |T33424107 I VALVE SEAT 4
24 |T33173108 K14l LOCK 8
25 | T3142A051 HEA EXHAUST VALVE 4
3 |T3712H074 ki CYLINDER COVER 1
4 |T3324E003 AT AIR INLET VALVE SEAT 4
4 |T3324E003 pii W)Y AIR INLET VALVE SEAT 4
S |T3314A122 HES 1 INSERT-VALVE SEAT(OUTLET) 4
6 |T0650586 572 SCREW PLUG 4
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TD824-1F161F28KIERIH

1004—4TARTS82P02-04 10.4—SEL35(%E)

b i i s :
No. Code Description Quantity Remark
6 T0650586 W E SCREW PLUG 4
7 T0650203 % PLUG 1
8 T2431154 ¥ PLUG 2
9 T2411157 | WASHER 1
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TD824-1F161F28KIERIH

1004-4TART82P02-05 10.5-#F% ROCKER SHAFT

bR =2 HFR e 3
No. Code Description Quantity Remark
1 |T2313H331 WK w2 A 8.8—A3L STUD 3
10 |T31744123 S SPRING 2
11 |T31743108 e SPRING 2
12 |T33117434 g WASHER 2
13 |T0170151 o CIRCLIP 2
14 |T3818X901 b SUPPOT BRACKET 4
15 |T3775E012 3k CONNECTING JOINT 1
16 |T2233022 [ BOLT 1
17 |T3311K015 HE WASHER 2
18 |T33811113 IGURES OLIVE 1
19 |T3142U031 P TAPPET 8
19 |T3142U031 PR TAPPET 8
2 |T2318A605 285 NUT 3
20 |T31434307 HEFF PUSH ROD 8
3 |T2314J607 g BOLT 1
4 |T31411124 TR 4 ROCKER SHAFT 1
5 |T0650507 ¥ PLUG 2
6 |T4115R306 VoA LEFT ROCKER 4
7 |T4115R305 LR RIGHT ARM SHAFT 4
8 |T32114145 W IRET ADJUSTING SCREW 8
9  |T0576052 [2SH NUT 8
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TD824-1F161F28KIERIH

1004-4TART82P02-07 10.7- k%5t FLYWHEEL HOUSING

bR = ZFR e ¥
No. Code Description Quantity Remark

1 |T73631004A kAR FLYWHEEL PLATE 1

10 |GBT93-D16 TS SPRING WASHER 4

2 | T73606004 CRRENE FLYWHEEL PLATE LOCATING BUSH 2

3 |T36843154 S SEAL STRIP 1

4 |T73631009 M COVER PLATE 1

5 |Q150B0610Q LY BOLT 2

6 |Q40306 TS SPRING WASHER 2

7 |T2314J204 [ BOLT 6

8  |T0350025 R T E AL FLYWHEEL HOUSING DOWEL PIN 2

9 |GBT5783-M12X45 NSk IR BOLT 2
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TD824-1F161F28KIERIH

1004-4TART82P02-08 10.8— &% M /)a54E FLYWHEEL & STARTER RING

b s L Hit ;
No. Code Description Quantity Remark
1 T63640800K 1 REEEB FLYWHEEL ASSEMBLY 1
4 T2185103 A BOLT 10
5 T33117127 HupE WASHER 10
6 |GBT276-6303-2Z TR R BEARING 1

58



TD824-1F161F28KIERIH

59




TD824-1F161F28KIERIH

1004—-4TARTS82P02-09 10.9-#zhHEHMN. STARTING MOTOR

=2 %= LA B ¥
No. Code Description Quantity Remark
1 |T2313C078 R AE: 8.8—A3L STUD 3
2 1Q340B10 12 NUT 3
3 |Q40310 L SPRING WASHER 3
4 |T837010005 HEB AL Motor Starter 1
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TD824-1F161F28KIERIH

TD904.11 11-ZJEE AR LM 11-AIR CLEANER ASSEMBLY

bR =2 HFR B

No. Code Description Quantity Remark
1 |TD904.11.2 s as INTER COOLER 1 2011-11_
10 [|SLTB42 78 Clip 1 2011-11_
11 |Q676127 BRI AL 3 R R R 4 B-TYPE WORM TRANSMISSION HOSE CLAMP 1 2011-11_
12 |TD904.11-11 SRR R A — AIR FILTER CONNECTING RUBBER PIPE | 1 2011-11_
13 1Q67676 78 Clip 2 2011-11_
14 |TD904.11-01 R R AIR FILTER CONNECTING PIPE 1 2011-11_
15 |TD904.11-12 AR AIR FILTER CONNECTING RUBBER PIPE 2 1 2011-11_
16 1Q67683 R4 Clip 1 2011-11_
17 |Q676108 BM%W%JT?X PR B-TYPE WORM TRANSMISSION HOSE CLAMP 1 2011-11_
18  |TD904.11-02 R AIR INLET HOSE 1 2011-11_
19 |GBT62-M10-A3L WETE R B BUTTERFLY NUT 1 2011-11_
2 |SLTB54 78 Clip 6 2011-11_
20 |GBT5783-M10 x 25-A3L [ BOLT 4 2011-11_
21 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 4 2011-11_
22 |GBT95-10-A0P Hup WASHER 4 2011-11_
3 |TD904.11-03 B CONNECTING TUBE 2 2011-11_
4  |TD904.11-05 AR AIR OUTLET PIPE OF INTERCOOLER 1 2011-11_
5  |TD904.11-06 AR AIR INLET PIPE OF INTERCOOLER 1 2011-11_
6 |TD904.11.1 ZEPER R AIR FILTER ASSEMBLY 1 2011-11_
6.1 |TD904.11.1-05 ZEPEAFUEIE AIR FILTER ELEMENT 0 2011-11_
7 |TD904.11-07 B CONNECTING TUBE 2 1 2011-11_
8 |SLTB74 78 Clip 1 2011-11_
9 |TD904.11-04 g — TUBE 1 1 2011-11_
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TD824-1F161F28KIERIH

TD904.131 13.1-¥ A FR S 13.1-COOLING SYSTEM ASSEMBLY

=2 = ZFR e

No. Code Description Quantity Remark
1 |GBT6172.1-M10-A3L 2P NUT 6 2011-11_
10 |FT650.13.112 R B RUBBER PAD BLOCK 4 2011-11_
11 |FT650.13.116 Hhp WASHER 2 2011-11_
12 |GBT6178-M10-A3L LRSI NUT (PAGES1) 2 2011-11_
13 |GBT91-2.5X28-A0P FE 4 PIN 2 2011-11_
2 |TD904.131.1 R B RADIATER ASSEMBLY 1 2011-11_
3 1Q67664 BRI 1% 2 R FR 4 B-TYPE WORM TRANSMISSION HOSE CLAMP 3 2011-11_
4 |TD904.131-01 IKFEHIK IR E WATER TANK INLET RUBBER HOSE 1 2011-11_
S |IBT953-M10X280-Q-A2L KON K B STUD 1 2011-11_
6 |FT650.13.135 R R RUBBER PAD BLOCK 2 2011-11_
7 IGBT97.1-10-A0P T WASHER 2 2011-11_
8  1Q67670 BRI 1% 2 2R FR 4 B-TYPE WORM TRANSMISSION HOSE CLAMP 1 2011-11_
9  |TD800.131-02 KA H K IR E WATER TANK OUTLET RUBBER HOSE 1 2011-11_
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TD824-1F161F28KIERIH

TD904.132 13.2-#M 8 B 13.2-MAT BOARD WELDMENT ASSEMBLY

bR = ZFR e 3
No. Code Description Quantity Remark
1 |GBT5783-M10X25-A3L 2 BOLT 4 2011-11_
2 |GBT93-10-A0P T i B i 4 WASHER 4 2011-11_
3 |GBT97.1-10-AOP HHE WASHER 4 2011-11_
4 |TD800.132.2 R ke S 48 BATTERY INSTALLATION BRACKET 1 2011-11_
5 |TD800.132A.1 IKAEHAIE A RADIATOR BACKING BOARD WELDMENT 1 2011-11_
6 [|GBTS5783-M12X25-A3L VaYiBS 1o BOLT 2 2011-11_
GBT93-12-A0P TS SPRING WASHER 2 2011-11_
GBT97.1-12-A0P T WASHER 2 2011-11_
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TD824-1F161F28KIERIH

TD800.201 20.1-Fy[ ¥ m 20.1-HAND THROTTLE CONTROL ASSSEMBLY

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |TA700.201-01 FMIT TR AL HANDLE THROTTLE ASSEMBLY 1 2010-06_
1 |TD800.201-01 TR AL HANDLE THROTTLE ASSEMBLY 1 2010-07_
1 |FT800.20L.019 TR HANDLE THROTTLE ASSEMBLY 1 1998-08_
10 |GBT6170-M8—A2L LS NUT 1 2011-11_
2 |GBT93-6-A0P TS SPRING WASHER 3 2011-11_
3 |GBT5781-M6X16-A2L VaYiBS 1o BOLT 3 2011-11_
4 |FT700.20.324 T HAND THROTTLE COVER 1 2011-11_
5 |GBT5780-M10X45-A3L VAV BN e BOLT 1 2011-11_
6 |GBT96-10-A0P g WASHER 1 2011-11_
7 |GBT68-M8X30-A2L FEAEISIRET SCREW 3 2011-11_
8 |FT650.20.133 BERET LOCKING SCREW 1 2011-11_
9 |GBT97.1-8—A0P -2 WASHER 1 2011-11_
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TD824-1F161F28KIERIH

TA700.202 20.2—-f5i 1 &% 20.2-FOOT THRORRLE ASSEMBLY

bR = ZFR e ¥
No. Code Description Quantity Remark
0 |FT65.45.393 Tt B THROTTLE PEDAL SEAL SLEEVE 1 2008—11_
1 |FT650.20.101 JHIBEAR FOOT PEDAL 1 2011-11_
10 |GBT93-8-A0P HHE WASHER 2 2011-11_
11 |FT650.20.114 FMIHEE HAND THROTTLE ROCKER 1 2011-11_
12 |FT650.20.011 TR TRE R FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
2 |GBT879.1-5X20-A0P G PIN 2
3 |FT800.20.013 JHI B A PR S FOOT PEDAL ROCKER ARM WELDMENT 1 2011-11_
4 |FT650.20.107 I IE RUBBER RING 1 2011-11_
5  |GBT5781-M8X45-A2L VaY: BSii BOLT 1 2011-11_
6 |GBT6172.1-M8-A2L 2B NUT 3 2011-11_
7 |GBT5781-M8X20-A2L VaYiBS 1o BOLT 2 2011-11_
7 |GBT5781-M8X20-A2L NSk IR BOLT 2 2011-11_
8  IFT650.20.108 WIS THROTTLE PEDESTAL 1 2011-11_
9  |FT650.20.104 5% TORSION SPRING 1 2011-11_
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TD824-1F161F28KIERIH

TD800.203 20.3—-7 £k &hal 20.3-PULL WIRE ASSEMBLY

N2 R AR HE 3
No. Code Description Quantity Remark
1 |TA550.203A.2 JIHI T T4 £ R FOOT THROTTLE WIRE ASSEMBLY 1 2007-12_
1 |FT800.20.014a I T TR 4R B, FOOT THROTTLE WIRE ASSEMBLY 1
1 |TD800.203.1 FAIHN T T4 FOOT THROTTLE WIRE ASSEMBLY 1 2006—08_
2 |GBT97.1-6-A0P ST WASHER 2 2009-05_
3  |GBT91-2x 12-A0P F o4y PIN 2 2009-05_
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FT800.21C.001 21-FE&es il 21-CLUTCH ASSEMBLY

=2 = ZFR e 3
No. Code Description Quantity Remark
1 |L-03031-0757-04 Bl B A s Ml fk S AUXILIARY CLUTCH DRIVEN PLATE ASSEMBLY 1 2011-11_
10 |L-02615-0051-02 V- PN MAIN RELEASE LEVER ASSEMBLY 3 2011-11_
2 |L-02103-0733-00 RS G AR A AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
L—04130-0003-01 I FILM SPRING 1 2011-11_
4 |L-02165-0105-01 P SUPPORT WASHER 1 2011-11_
5 |L-00454-0002-00 PR B B PIN 1 2011-11_
6 [L-02103-0732-10 T A Ea MAIN CLUTCH PRESSURE PLATE 1 2011-11_
7 |L-03031-0117-00 F MBI AL MAIN DRIVEN PLATE ASSEMBLY 1 2011-11_
8 |L-02101-0215-06 Bt CLUTCH HOUSING 1 2011-11_
9 |L-02615-0031-02 [F =1 s PN AUXILIARY RELEASE LEVER ASSEMBLY 3 2011-11_
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TD824-1F161F28KIERIH

FT800A.21C.002—1 21.1-F &2l M pli—1 CLUTCH CONTROL ASSEMBLY-1

=2 = ZFR Ko ¥
No. Code Description Quantity Remark
1 |FT800A.21.043 BB A BT B AUXILIARY CLUTCH CONTROL HANDLE 1 2011-11_
1.1 |FT800A.43.065 SR BFTR A ASSEMBLY 1 2011-11_
1.1 |FT800A.21.045 H AL, BRAKE CONNECTING LOCK ROD WELDMENT 1 2011-11_
1.11 |FT800A.21.323 G BUTTON ASSEMBLY 1 2011-11_
1.12 |FT800A.21.337a RS G hirT PIN 1 2011-11_
AUXILIARY CLUTCH PULL ROD
1.13 |FT800A.43.310 pr s 1 2011-11_
1.14 |GBT894.1-13 P S R RATCHET WHEEL 2 2009-04_
1.15 |FT800A.21.321 it SNAP RING 1 2011-11_
1.16 |FT800A.21.065 I PR AT I A 1 PIN 1 2011-11_
1.2 |FT800A.21.319 BYIFE AUXILIARY CLUTCH CONTROL HANDLE FIXING 1 2011-11_
SEAT UNIT
1.3 |FT800.43.180 N CONTROLLING HANDLE SLEEVE 1 2011-11_
1.4 |FT800A.21.315 ThiFF 1 2011-11_
1.5 |FT800A.21.320 o SPRING 1 2011-11_
1.6 |GBT68-M4X10-4.8-A2L FFREDTSLIRET TOP ROD 4 2009-04_
1.7 |FT800A.21.322 Nl BONNET 1 2011-11_
SCREW
1.8 |FT800A.21.044 BT BT SMALL PIN SHAFT 1 2011-11_
1.9 |FT800A.21.314 T 1 2011-11_
10 |GBT894.1-30 P4 CONTROLLING HANDLE ASSEMBLY 1
11 |GBT882-B10X30 i PAWL 1 2004-01_
12 |GBT848-10-A0P JNEE RETAINER RING 1 2004-01_
PIN
13 |GBT91-3.2X20-A0P TF O WASHER 1 2004-01_
13 |GBT91-3.2X20-A0P FE 4 1 2004-01_
14 |GBT848-30-A0P JINEE] PIN 1 2004-01_
15 |FT800A.21.070 FIESS @ il eiey PIN 1 2011-11_
2 |GBT5781-M8X30-A2L VAviiE N v WASHER 2 2004-01_
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TD824-1F161F28KIERIH

FT800A.21C.002—1 21.1- & #atad) 2 gl —1(4E)

=3 %= LA B >
No. Code Description Quantity Remark

3  |GBT93-8-A0P Hupg| WASHER 4 2004-01_

4 |GBT41-M8-5-A2L 7N e B HEXAGON NUT 4 2004-01_

5 |GBT5781-M8X16-A2L AN S BOLT 2 2004-01_

6 |GBT6171-M10X1-A2L (A5 NUT 1 2004-01_

7 |FT800.21.240 e an=1pd PULL ROD FRONT FORK 1 2011-11_

8 |GBT5781-M10X30-A3L VaViiby Yid BOLT 4 2004-01_

9  |GBT93-10-A0P T 2R B WASHER 4 2004-01_
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TD824-1F161F28KIERIH

FT800A.21C.002-2 21.2-F&2esdl M -2 CLUTCH CONTROL ASSEMBLY-2

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT800A.21.062a Rl AR A AUXILIARY CLUTCH TURN HUB UNIT 1 2011-11_
1 |FT800A.21.062a BB SR AUXILIARY CLUTCH TURN HUB UNIT 1 2011-11_
1.1 |FT800A.21.3382a Bl B At AUXILIARY CLUTCH TURN HUB 1 2011-11_
1.2 |FT800A.21.386 it & BUSH 1 2010-10_
1.2 |FT800A.21.372 BB A i e 2 AUXILIARY CLUTCH TURN SHAFT BUSH 1 2004-01_
10 |GBTS781-M10X60-A2L VaYiBS 1o BOLT 1 2004-01_
11 |FT800A.21.059a Rl B AR A AUXILIARY CLUTCH PULL ROD WELDMENT 1 2011-11_
12 |FT800.21.028 R PR A AUXILIARY CLUTCH SWING SHAFT WELDMENT 1 2011-11_
13 |GBT6171-M10X1-A2L LS NUT 2 2011-11_
14 |FT800.21.240 RIFFRT Y PULL ROD FRONT FORK 2 2011-11_
15 |FT800.21.204 FEEH Y MAIN CLUTCH FORK 1 2011-11_
16 |FT800.21.239 BEIRET LOCKING SCREW 2 2011-11_
17 |TA800.212B-02 IR 2 LOW CARBON STEEL WIRE 2 2011-11_
18 |FT800.21.213 [ £ PIN 2 2011-11_
19 |FT800.21C.205 TRy B AR B MAIN CLUTCH RELEASE BEARING SEAT 1 2011-11_
2 |GBTS882-B10X30 i PIN 3 2011-11_
20 |FT800.21.203 BB A AUXILIARY CLUTCH FORK 1 2011-11_
21 |FT800.21.215 I B Il 7 L AUXILIARY CLUTCH RETURN SPRING 2 2011-11_
22 |FT800.21C.202a R S Ayt AUXILIARY CLUTCH BEARING SEAT 1 2009-04_
23 |GBT292-7016AC ek A& BEARING 1 2004-01_
24 |TA800.212-02 e F18199 67 13 THRUST BEARING 1 2011-11_
25 |FT800A.21.080 IR MIDDLE ROD WELDMENT 1 2011-10_
25 |FT800A.21.071 AR A MIDDLE ROD WELDMENT 1 2010-01_
26 |FT800A.21.058a FEERE IR A MAIN CLUTCH ROCKER SHAFT WELDMENT 1 2010-01_
27 |FT800A.21.383 [ 37 5L 55 RETURN SPRING 1 2011-11_
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FT800A.21C.002-2 21.2— B patnd) 2 gl —2(4E)

=2 = ZFR e ¥
No. Code Description Quantity Remark
28 |FT800A.21.335 UBHEk FORK JOINT 1 2011-11_
29 |GBT6170-M8-A2L 2251 NUT 2 2011-11_
3 |GBT848-10-A0P JINEE] WASHER 4 2011-11_
30 |FT800.21C.202 R S Ayl AUXILIARY CLUTCH BEARING SEAT 1 2004-01_
31  |IBT7940.2-45dM10X1 23020 HE AR FORCED FILLING OIL CUP. W/JOINT 1 2011-11_
32 |TA820.213-10 a3 B BEARING 1 2009-04_
33 |FT800.21.209 B A 2 DUSTPROOF COVER 1 2004—01_
34 |FT800.21C.301 [Fl R =% AUXILIARY CLUTCH RELEASE DISC 1 1998-08_
35  |FT800A.21.058 F R EREHIRA MAIN CLUTCH ROCKER SHAFT WELDMENT 1 2008-03_
36 |FT800A.21.335a P&z S FORK JOINT 1 2008-07_
37 |FT800.21.206 B B AR ] 7 55 CLUTCH PEDAL RETURN SPRING 1 2011-11_
4 |GBT91-3.2X20-A0P FE 4 PIN 4 2011-11_
4 |GBT91-3.2X20-A0P FE O PIN 4 2011-11_
5 |FT800.21.241 ik X PULL ROD REAR FORK 1 2011-11_
6 |GBT6170-M10-A3L 2251 NUT 1 2011-11_
7 |FT800.21.212 FRAS B2 LIMITING SEAT 2011-11_
8  IGBT5783-M10X25-A3L [ BOLT 2011-11_
GBT93-10-A0P T v R s e 4 WASHER 2011-11_
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FT800A.21C.002-3 21.3— & 2esdl M -3 CLUTCH CONTROL ASSEMBLY-3

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT894.1-30 4 RETAINER RING 1 2011-11_
10 |GBT848-10-A0P /N WASHER 2 2011-11_
11 |FT800A.21.061 F G ERFTR A MAIN CLUTCH SHORT PULL ROD WELDMENT 1 2011-11_
12 |GBT6171-M10X1-LH-A2L R NUT 1 2011-11_
13 |FT800A.21.353 a4 MIDDLE ROD 1 2011-11_
14 |GBT6171-M10X1-A2L LS NUT 3 2011-11_
15 |FT800A.21.060 FEA KBRS MAIN CLUTCH LONG PULL ROD WELDMENT 1 2011-11_
16 |FTS00A.21.072 I PEFTRF A TRANSITION LEVER PRESSURE UNIT 1 2011-11_
16 |FT800A.21.072 W EFLFTEAE TRANSITION LEVER PRESSURE UNIT 1 2011-11_
16.1 |FT800A.21.073 T WA A TRANSITION LEVER WELDMENT 1 2011-11_
16.2 |FT800A.21.380 SORMIRTE SUPPORT SHAFT BUSH 2 2011-11_
17 |FT800A.21.074 SR A RS TRANSITION LEVER SUPPORT SHAFT 1 2011-11_
18 |GBT5783-M8X20-A2L [ WELDMENT 1 2011-11_
19 [FT800A.21.373 [ia] 7 L5 BOLT 1 2011-11_
2 |FTS800A.43.305 e RETURN SPRING 2 2011-11_
SPACER BUSH
20 |GBT6170-M10-A3L 2P 1 2011-11_
21 |FT800.43.030 EEHRET NUT 1 2011-11_
22 |FT800.21.215 I B Il 7 L ADJUSTING SCREW 1 2011-11_
24 |FT800A.21.061 FEAGERES AUXILIARY CLUTCH RETURN SPRING 1 2011-11_
25 |FT800A.21.353 a4 MAIN CLUTCH SHORT PULL ROD WELDMENT 1 2011-11_
MIDDLE ROD
26 |FT800A.21.060 FEEGKAFEST 1 2011-11_
27 |GBT5783-M8X20-8.8—A2L VAV BN iy MAIN CLUTCH LONG PULL ROD WELDMENT 1 2011-06_
28 |GBT93-8-AO0OP A BOLT 12 2011-11_
29  |GBT6170-M8-8-A2L I BN IR e SPRING WASHER 8 2011-06_
3.1 |FT800A.21.308 BO RS E I-TYPE HEXAGON NUT 1 1998-08_
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FT800A.21C.002-3 21.3— & fatad) 2 gl —3(4k)

=2 = ZFR Ko ¥
No. Code Description Quantity Remark
3.1 |FT800A.21.385 B AR B & CLUTCH PEDAL HUB BUSH 1 2010-10_
3.2 |FT800A.21.050 BAmEES CLUTCH ROCKER WELDMENT 1 2011-11_
30 |FT800A.21.049 B S AR CLUTCH PEDAL SUPPORTING SHAFT 1 2011-11_
31 |FT800A.43.305 e WELDMENT 2 2011-11_
32 |GBT894.1-20 141820 SPACER BUSH 1 2011-11_
BLCOKING RING
33 |GBT848-20-A0P INEPE 1 2009-04_
34 |FT800A.21.040 T PR AT WASHER 1 2011-11_
35 |FT800A.21.332 YINIFES TRANSITION LEVER UNIT 1 2011-11_
36 |FT800A.21.052 Sl Sy BRI SMALL SPACER BUSH 1 2011-11_
4 |GBT6170-M8-A2L 2251 ROTARY SHAFT SEAT WELDMENT ASSEMBLY 2 2011-11_
NUT
5  IGBT93-8-A0P gl 2 2011-11_
6 |GBT97.1-8-A0P SR WASHER 1 2011-11_
7 |FT800A.21.049 B AR IR G WASHER 1 2011-11_
8 IGBT41-8-A0P IR RS CLUTCH PEDAL SUPPORTING SHAFT 3
9 |GBT91-3.2X20-A0P FE 4 WELDMENT 2 2011-11_
HEXAGON NUT
9 |GBT91-3.2X20-A0P TF O PIN 2 2011-11_
PIN
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TD824-1F161F28KIERIH

TD800.22] 22-HFK A 22-EXHAUST SYSTEM ASSEMBLY

bR = ZFR e
No. Code Description Quantity Remark
1 |TD800.22J.1 THE R A MUFFLE ASSEMBLY 1 2011-11_
10 |GBT5783-M10X40-A3L [y BOLT 4 2011-11_
11 |GBT5783-M10X35-A3L [ BOLT 4 2011-11_
12 |TD800.22C.1 HER S IR A EXHAUST BENDING PIPE BRACKET WELDMENT 1
13 |GBT97.1-10-A0P SR WASHER 6 2011-11_
14 |GBT5783-M10X25-A3L A BOLT 6 2011-11_
15 |GBT97.1-8-AOP SR WASHER 2
16 |GBT6170-M10-A3L 2851 NUT 4 2011-11_
2 |SPL6175PT-M10X1.5-8F3 Tt b A 288 7S Ay B B R AR HEXAGON SELF-LOCKING NUT. STYLE 2 4 2011-11_
3 |GBT93-10-A0P T v 2R 5 5 A ] WASHER 10 2011-11_
4 |GBT5783-M8X16—A2L [ BOLT 4 2011-11_
5 IGBT93-8-A0P Hupg| WASHER 4 2011-11_
6 |TD800.22C.3 eIl GUARD NET 1 2011-11_
7 |TD800.22C.4 XYRE BRACKET WELDMENT 1 2011-11_
8 |FT65.22.130 EEBA SEAL GASKET UNIT 2 2011-11_
9 |FT800B.22B.111a HR 4L EXHAUST BENDING PIPE 1 1 2011-08_
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TD804.311 31.1-Hi#F.E A 31.1-FRONT AXLE ASSEMBLY

=2 = EA Ko

No. Code Description Quantity Remark
0 |TD804.311-1 TR -1 31FRONT AXLE ASSEMBLY-1 0 2011-11_
0 |TD804.311-5 R B ~5 31FRONT AXLE ASSEMBLY-5 0 2011-11_
0 |TD804.311-5 HIHF SR -5 31FRONT AXLE ASSEMBLY-5 0 2011-11_
0 |TD804.311-4 HTAR A -4 31FRONT AXLE ASSEMBLY -4 0 2011-11_
0 |TD804.311-3 R B -3 31FRONT AXLE ASSEMBLY-3 0 2011-11_
0 |TD804.311-2 AR A -2 31FRONT AXLE ASSEMBLY-2 0 2011-11_
1 |TD804.311.2 BRI A7 B = )38 B, FRONT DRIVING AXLE FRONT SEAT ASSEMBLY 1 2011-11_
1.1 |FT804.31.108 BTIR B AT E S e FRONT DRIVING AXLE FRONT SEAT 1 2011-11_
1.2 |FT804.31.109 BRI R A FRONT DRIVING AXLE FRONT SEAT BUSH 1 2011-11_
11 |TD804.311.1 BRI 5 = )88 2, FRONT DRIVING AXLE REAR SEAT ASSEMBLY 1 2011-11_
11.1 |FT804.31.103 BRI 5 A FRONT DRIVING AXLE REAR SEAT BUSH 1 2011-11_
11.2 |FT804.31.104 HISR B 5 4224 3 FRONT DRIVING AXLE REAR INSTALLATION 1 2011-11_
12 |FT654.32.104 g SEAT 16 2011-11_
12 |FT654.32.104 g WASHER 16 2011-11_
13 |GBT5786-M16X1.5X40-10.9-A3L VAviiE N v WASHER 16 2011-11_

BOLT
3 |IBT7940.1-M10X1 FERGEAWA SRV 7 3 2011-11_
5  |GBT5786-M18X1.5X60-A3L VAV BN i STRAIGHT PRESSURE FILLING OIL CUP 4 2011-11_
7 |FT804.31.110 IR BOLT 1 2011-11_
7 |FT804.31.110 Er570 PAD RING 1 2011-11_
PAD RING
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TD804.312 31.2-FEZ8.8 5 31.2-BRACKET ASSEMBLY

N2 li%=: AR HE P
No. Code Description Quantity Remark
1 |TD804.312-01 L3 BRACKET 1 2011-11_
2 |TD800.312-02 24 BOLT 8 2011-11_
3  |GBT93-16-A0OP U WASHER 8 2011-11_
4 |FT800.31.120 FERERE BRACKET CONNECTING SLEEVE 2 2011-11_
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TD800.313A 31.3—FCZeHI{A LA 31.3-BRACKET FRONT BODY ASSEMBLY

=3 %= LA B

No. Code Description Quantity Remark
1 |TD800.313A-01 FEA A BRACKET FRONT BODY 1
2 |GBT5783-M16X45-8.8—A3L VaViib N i BOLT 5 2013-07_
3 |FT800.34.108 SR WASHER 2011-09_
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FT804B.32F.001 32—-HiiKzh4 Mk 32-FRONT DRIVING WHEEL ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT2979-11.2-24-6PR-R i MLIR S5 3 T R A 4549 4 |DRIVING WHEEL OUTER TUBE 2 2013-02_
1 |GBT1192-11.2-24-6PR AR OUTER TUBE 2 2011-11_
2 |GBT2979-11.2-24-R i AR5 MG DRIVING WHEEL INNER TUBE 2 2013-02_
2 |GBT1192-11.2-24 )i INNER TUBE 2 2011-11_
3 |FT804B.32F.010 SRS AL RIM SPOKE ASSEMBLY 2 2011-11_
3.1 |FT804.32.103 LY SPOKE PLATE 2 2011-11_
3.2 |GBT5785-M14X1.5X70-10.9-A3L VAviiE N v BOLT 12 2011-11_
3.3 |FT804.32F.011 REIRE A RIM WELDMENT ASSEMBLY 2 2011-11_
3.4 |FT804.32.104 Erea| WASHER 12 2011-11_
3.5 |GBT6171-M14X1.5-10-A3L |Eilbav] 2S5 NUT 12 2011-11_
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TD824-1F161F28KIERIH

FT820.34F.001 34—-5UKzEh4 M 34-REAR DRIVE WHEEL ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
GBT1192-18.4-30-10PR i MLIR S5 3 T R A 4549 4 |DRIVING WHEEL OUTER TUBE 1 2011-11_
2 |GBT1192-18.4-30 b HLIR S5 9 iR DRIVING WHEEL INNER TUBE 1 2011-11_
FT820.34F.011 L AT RIM ASSEMBLY 1 2011-11_
3.1 |GBT6171-M16X1.5-10—A3L JEitVay =l S5t NUT 8 2011-11_
3.2 |FT800.34.108 -2 WASHER 8 2011-11_
3.3 |FT820.34F.012 R WHEEL RIM WELD 1 2011-11_
3.4 |FT800.34B.013 R SPOKE PLATE WELDMENT 1 2011-11_
3.5 |FT804.34.107 AR RIM BOLT 8 2011-11_
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FT800.35.001 35-Zg5|H & 0l 35-TOWING MECHANISM ASSEMBLY

bR =2 HFR e

No. Code Description Quantity Remark
1 |FT800.35.112 HPE B SPRING LOCK PIN 2 2011-11_
10 |FT65.35.103 HPEBE SPRING LOCK PIN 2 2011-11_
10 |FT65.35.103 LB B SPRING LOCK PIN 2 2011-11_
11 |FT800.35.103 PR UPPER PART U-HOOK 1 2011-11_
12 |FT800.35.109 5|44 HITCH PIN 1 2011-11_
13 |FT800.35.104 25 BENDING PLATE 1 2011-11_
13 |FT800.35.104 5 BENDING PLATE 1 2011-11_
14 |GBT5782-M16X90-A2L VAV BN e BOLT 2 2011-11_
2 |GBT899-GM16-M16X110-A2L WK 8.8—A3L STUD 6 2011-11_
3 |FT800.35.012 TR SR R A LOWER LINK SEAT BOTTOM PLATE 1 2011-11_
4 |FT800.35.102 FRAV4H LIMITING PIN 2 2011-11_
5 |FT800.35.011 RIS BRACKET WELDMENT 1 2011-11_
6 |GBT899-GM16—M16X40-A2L RS I AE: 8.8—A3L STUD 6 2011-11_
7 |GBT93-16-AOP g WASHER 14 2013-07_
8 |GBT6170-M16-AOP 2B NUT 14 2013-07_
9 |FT800.35.101 4 SWING PIN 1 2011-11_
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TD824-1F161F28KIERIH

TD800A.371C 37.1-AF #4572 A B 37.1-GEARBOX HOUSING ASSEMBLY

bR =2 ZFR e

No. Code Description Quantity Remark
1 | TDS00A.371C—01 A AT GEAR BOX 1 2011-11_
10 |FT800A.37.181 For WL 7 INSPECTION WINDOW COVER 1 2011-11_
12 |GBT91-5X25-A0P FF 114 PIN 1 2011-11_
13 |TD800A.371C-02 % g SPECIAL BOLT 4 2011-11_
14 |FT800.37.198 o3 B U & RELEASE FORK SHAFT BUSH 4 2011-11_
15 |GBT899-AMI12-M12X1.5X40-A3L WK 8.8—A3L STUD 10 2011-03_
16 |SPL6177.2-M12X1.5-F3 INFTE 2L T IR NUT 10 2011-11_
17  |GBT899-AMI16-M16X1.5X40-10.9—A3L RS I AE: 8.8—A3L STUD 2 2011-03_
17 |GBT899-AMI16-M16X1.5X45-A3L WK 8.8—A3L STUD 2 2008-06_
18 |SPL6177.2-M16X1.5-F3 INFTE 2L T IR NUT 2 2011-11_
19 |GBT119.1-16m6X28—A0P [ £ PIN 2 2011-11_
2 |GBT5783-M12X40-A3L g BOLT 5 2011-11_
20 |GBT5782-M12X65-10.9-A2L VAV BNy BOLT 2 2004-01_
20 |GBTS5782-M12X65-10.9—-A2L Vay: BS i BOLT 2 2004-01_
21 |GBT6170-M16-A3L W M16-A3L NUT 4 2011-11_
22 |GBT5783-M16X45-8.8—-A3L Vay: BS i BOLT 1 2013-04_
3 |GBT93-12-A0P TS SPRING WASHER 11 2011-11_
4 |GBT5783-M10X50-A3L VaY: BN ves BOLT 1

4  |GBTS5783-M10X40-10.9—-A3L Vay: BS i BOLT 1 2009-05_
5 |GBT93-10-A0P T il B i 4 WASHER 1 2011-11_
6 |FT800.37.316 i RUBBER RING 1 2011-11_
7 |GBT93-16-A0P TS SPRING WASHER 9 2011-11_
8  |GBT5782-M16X90-A2L VAV BN e BOLT 2 2011-11_
9 |GBT70.1-M16X80-10.9-A3L WS R ST SCREW 2 2004-01_
9 |GBT70.1-M16X80-10.9-A3L 7S A R SR T SCREW 2 2004-01_
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TD800A.372G~1 37.2.1-FE RIS —1 MAIN/ASSISTANT GEAR ASSEMBLY-1

bR
No.

R
Code

AFK

Description

B ¥
Quantity Remark

10
12

w

0 N N »n

FT800.37C.107
FT800.37.117C
TD800A.372F-02
GBT9877.1-FB50X72X8F
FT800.37.172

GBT276-6310
GBTS5783-M10X25-A3L
GBT93-10—-A0P
FT800.37C.011
GBT894.1-55

TD800A.372F-01

b N\t

e

WS E S ik 4

PO AR o R T
TR

LN

Rk

P 2R B ]
AL B

b P LS

IR EZ 4

INPUT SHAFT BEARING SEAT
SLEEVE

Il DRIVING GEAR

O RING

ADJUSTING WASHER

BEARING

BOLT

WASHER

INPUT SHAFT ASSEMBLY
SNAP RING

I DRIVING GEAR

2011-11_
2011-11_
2011-11_
2011-11_
999 2011-11_

o = = =

2011-11_
2011-11_
2011-11_
2011-11_
2011-11_

e e S SN

1 2011-11_
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TD800A.372G-2 37.2.2- FERHIAEH S —2 MAIN/ASSISTANT GEAR ASSEMBLY-2

=2 = ZFR e
No. Code Description Quantity Remark
1 |FT800.37C.104 B 77860 I B PTO FRONT SHAFT 1 2011-11_
10 |TD800A.372F-04 RIS HALES L34 AUXILIARY LOW DRIVING GEAR 1 2011-11_
11  |QSFZ-B019-K55X62X46ZW REHIK NEEDLE BEARINGS 1 2004-01_
11 |QLWZB120-K55X62X46ZW REHK NEEDLE BEARINGS 1 2010-03_
12 |TD800A.372F-05 HIAS AR G A AUXILIARY LOW GEAR SHIFT COLLAR 1 2011-11_
13 |TD800A.372F-06 WXty Ehviie SHUTTLE SHIFT DRIVING GEAR 1 2011-11_
14 |TD800A.372F-07 H A R MIDDLE SHAFT RETAINER RING 1 2011-11_
15 |GBT276-6408N TRV ER AR BEARING 1 2011-11_
16 |GBT305-110-116.6 JIR=iE7 THRUST RING 1 2004-01_
17 |GBT894.1-40 14140 WASHER 40 1 2011-11_
2 |FT800.37.118 I — IV R4 i A 25 M-IV SHIFT COLLAR 1 2011-11_
3 |FT800.37.119 I — IV A4 5 U 38 M-IV ENGAGING GEAR SEAT 1 2011-11_
4 | TD800A.372F-15 B BEARING 1 2011-11_
S |FT800.37.106 BEIWIE Tk U5 PTO SHAFT CONNECTING SLEEVE 1 2011-11_
6 |GBT893.1-28 14 RETAINER RING 1 2011-11_
7 |TD800A.372F-03 W AR r [l SHUTTLE SHIFT MIDDLE SHAFT 1 2011-11_
8  |TD800A.372F-16 R BEARING 1 2011-11_
8  |TD800A.372F-16 B BEARING 1 2011-11_
9 |GBT894.1-70 oy ) SO SNAP RING 1 2011-11_
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TD800A.372G-3 37.2.3- E RIS —3 MAIN/ASSISTANT GEAR ASSEMBLY-3

bR = ZFR e
No. Code Description Quantity Remark
1 |GBT5783-M10X25-A3L 2 BOLT 4 2011-11_
10 |FT800.37.178C Fh T - SRR MIDDLE SHAFT THRUST RING 1 2011-11_
11 |FT800.37.124C I B4M Bt Ee I DRIVEN GEAR 1 2011-11_
12 |QSFZB019-K64X74X41ZW REHK NEEDLE BEARINGS 2 2004-01_
13 |FT800.37.123C P SLEEVE 1 2011-11_
14 |FT800.37.209C mE_ SPACER BUSH 2 1 2011-11_
15 |FT800.37.118 I - IV A4 5 5 2 M-IV SHIFT COLLAR 1 2011-11_
16 |FT800.37.119 I — IV A4k 5 U s M-IV ENGAGING GEAR SEAT 1 2011-11_
17 |TD800A.372F-14 I M B 5 I DRIVEN GEAR 1 2011-11_
18 |FT800.37.117C P SLEEVE 1 2011-11_
19 |TD800A.372F-13 NEEPINEIbrsg I DRIVEN GEAR 1 2011-11_
2 |GBT93-10-A0P T 71 2R 5 5 A WASHER 4 2011-11_
20 |FT800.37.176 CH LS MIDDLE SHAFT SPACER BUSH 1 2011-11_
21 |TD800A.372F-11 VIS M Bl ik 58 IV DRIVEN GEAR 1 2011-11_
22 |GBT283-NUP211E A VR Tl BEARING 1 2011-11_
23 | TDS00A.372F-12a SR MIDDLE SHAFT 1 2013-07_
23 |TDS800A.372F-12 Gk MIDDLE SHAFT 1 2011-11_
3 |FT800.37.179 H [l MIDDLE SHAFT END COVER 1 2011-11_
4 |FTS800A.37A.244 P PE 22 ZINC-COATED STEEL WIRE 1 2011-11_
5 |TD800A.372-01 % A SPECIAL BOLT 2 2011-11_
6 |FT800.37.187 4 RETAINER RING 1 2011-11_
7 |GBT305-90-96.5 ISIE THRUST RING 1 2011-11_
8 |GBT276-6210 TRV ER SR BEARING 1 2010-12_
8 |GBT276—6210N TRIERH 7 BEARING 1 2011-11_
9 |FT804.42.109 VLR ADJUSTING WASHER 999 2011-11_
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TD800A.372G-4 37.2.4-FE RIS —4 MAIN/ASSISTANT GEAR ASSEMBLY -4

=2 = ZFR e

No. Code Description Quantity Remark
1 |FT800.37.175 TRET R b P NEEDLE BEARING SPACER RING 2 2011-11_
10 |FT800.37.206 THEEB A ADJUSTING WASHER 999 2011-11_
11 |GBT276-6211 TRV ER AR BEARING 1 2011-11_
12 |GBT305-100-106.5 JIR=iE7 THRUST RING 1 2011-11_
13 |TD800A.372F-08a A OUTPUT SHAFT 1 2013-07_
13 |TD800A.372F-08 i OUTPUT SHAFT 1 2011-11_
14 |TF1004.372.2 RN IDLER SHAFT ASSEMBLY 1 2011-06_
14 |FT800.37D.023 TERRHR AT IDLER SHAFT ASSEMBLY 1 2004-01_
14.1 |QCT387-14 FEF PLUG PIECE 1 2011-11_
14.2 | TF1004.372.2-01 e IDLER SHAFT 1 2011-06_
14.2 |FT800.36D.136 gt IDLER SHAFT 1 2004-01_
15 |FT800.37D.232 IEiRmE IDLER SHAFT SPACER BUSH 1 2011-11_
16 |QLWZBI120-K35X45X43ZW REHIK NEEDLE BEARINGS 1 2010-03_
16 |QSFZB019-K35X45X43ZW REHHK NEEDLE BEARINGS 1 2004-01_
17 |FT800.37D.326 Wi IDLER 1 2011-11_
18  |FT800.37D.233 4 RETAINER RING 1 2011-11_
19 |FT65.38.026 HIE LK, Oil Plug assembly 1 2011-11_
19 |FT65.38.026 THIZE K 0Oil Plug assembly 1 2011-11_
2 |TD800A.372F-17 REHHK NEEDLE BEARINGS 1 2011-11_
3 |TD800A.372F-09 MRk Sy i MESHING BUSH OF SHUTTLE GEAR 1 2011-11_
4 |TD800A.372F-10 W AL W 5 17 ) SHUTTLE SHIFT SHIFT GEAR SEAT 1 2011-11_
5  |FT800.37D.240 e SPACER BUSH 1 2011-11_
6 |FT800.37D.128 M IS M B 15 56 SHUTTLE SHIFT DRIVEN GEAR 1 2011-11_
7 |QSFZB019-K55X65X43ZW REHHK NEEDLE BEARINGS 1 2004-01_
8 |FT800.37D.190 IEHERR P THRUST RETAINER RING 1 2004—01_
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No. Code Description Quantity Remark
TF1004.372A-03 1EEFRES P THRUST RETAINER RING 1 2012-11_
9 |FT800.37D.236 1EHERR PLATE;THRUST 1 2011-11_
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TD800A.373B-1 37.3.1-1l'B#:4\ M s—1 SIDE CONTROL ASSEMBLY-1

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT800.37.154 I - IR FT I-II GEAR DIAL ROD 1 2011-11_
1 |FT800.37.154 I - I R4 FT I-II GEAR DIAL ROD 1 2011-11_
10 |FT800.37.177 BN MUTUAL PIN 2 2011-11_
11 |FT800A.37.320a AR S AUXILIARY GEARSHIFT FORK SHAFT 2 2011-11_
12 |FT800.37.139 S SPRING 4 2011-11_
13 |GBT308-10-G100-b RBR BALL 4 2011-11_
14 |TD800A.373B-03 BIASH ALYk X AUXILIARY LOW GEAR FORK 1 2011-11_
2 | TD800A.373B-05 I - I A4k 3k I-II GEAR FORK HEAD 1 2011-11_
3 |FT800.37.194 SO IRET LOCKING SCREW 6 2011-11_
4 |FT800.37.015B FAB B TANER K MAIN GEARSHIFT HANDLE BALL ASSEMBLY 1 2011-08_
4 |FTS800A.37A.244 P PE 22 ZINC-COATED STEEL WIRE 6 2011-11_
5 |FT800A.37.318 I - IS4 I- II GEAR FORK SHAFT 1 2011-11_
6 |FT800.37.158 - IV A4 X m-Iv FORK 1 2011-11_
7 |TD800A.373B-01 I - IV 44 3k -1V GEAR FORK HEAD 1 2011-11_
8 |FT800A.37.319 I - IV $4 2 A -1V GEAR FORK SHAFT 1 2011-11_
9 |TD800A.373B-02 W RS R AT SHUTTLE SHIFT DIAL ROD 1 2011-11_
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TDS800A.373B-2 37.3.2—1l'B#:4)\ 4 s —2 SIDE CONTROL ASSEMBLY-2

=2 = ZFR e
No. Code Description Quantity Remark
1 |TD800A.373B.1.1 IS S R T K AUXILIARY GEARSHIFT CONTROL HANDLE 1 2011-11_
10 |TD800A.373B.1-03 AR T ASSEMBLY 1 2011-11_
10 |TD800A.373B.1-03a THYFTE AUXILIARY GEARSHIFT CONTROL ROD 1 2011-08_
11 |TDS800A.373B.1-05 TEYFT LOWER CONTROL ROD 1 2011-11_
12 |FT800A.37.307 &= LOWER CONTROL ROD 2 2011-11_
RUBBER SLEEVE
13 |GBT5781-M10X20-A3L Vay- -5 i 6 2011-11_
14 |GBT93-10-A0P T i B i 4 BOLT 6 2011-11_
15 |TD800A.373B.1-04 1|7 A T S JRE WASHER 1 2011-11_
16 |Q722-24 WL 2 AUXILIARY GEARSHIFT LEVER SEAT 2 2011-11_
17 |FT800A.37.326 75 T R 5 B PLUG PIECE 4 2011-11_
GEARLEVER LOCATING PIN
18 |TF1004.374-02 IRHR4AN 22 2 2011-11_
19 |FT800A.37N.308a (EEO LOW CARBON STEEL WIRE 1 2011-11_
2 |GBT6170-M10-A3L 2851 SIDE CONTROL COVER 2 2011-11_
20 |FT800A.37.309a M T 55 NUT 1 2011-08_
20 |FT800A.37.309 ME T 5 SIDE CONTROL LOWER COVER 1 2004—01_
SIDE CONTROL LOWER COVER
21 |GBT93-8-A0P g 8 2011-11_
22 |GBT5781-M8X20-A2L VAviiE N v WASHER 8 2011-11_
22 |GBT5781-M8X20-A2L IS S BOLT 8 2011-11_
23 |TDS00A.373B.1-02B AT BRI Sk BOLT 1 2011-08_
23 |TD800A.373B.1-02c A AT IR 3K GEARSHIFT LEVER CONTROL DIAL HEAD 1 2012-01_
GEARSHIFT LEVER CONTROL DIAL HEAD
23 |TD800A.373B.1-02a RIS BRI Sk 1 2004-01_
24 |FT800A.37.311 4 AUXILIARY GEARSHIFT CONTROL DIAL HEAD 2 2011-11_
25 |FT800A.37.314 [FES SPRING 1 2011-11_
26 |TDS800A.373B.1-01 AR A AT SPACER BUSH 1 2011-11_
26 |TD800A.373B.1-01b IS AL AT AUXILIARY GEARSHIFT CONTROL 1 2012-01_
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TDS00A.373B—2 37.3.2— "B #:2 a ii—2(%%)

=2 = ZFR e ¥
No. Code Description Quantity Remark
26 |TDS800A.373B.1-01 D A AT AUXILIARY GEARSHIFT CONTROL 1 2011-11_
27 |GBT3452.1-18.0X2.65G WSS OTEAR I % £ TRANSMISSION ROD 2 2011-11_
28 |FT800A.37.315 MRk O-SEAL RING 2 2004-01_
28 |FT800A.37.315a WER Tk INNER CONTROL FORK HEAD 2 2012-01_
29 |GBT879.1-8X32 SHPE R A INNER CONTROL FORK HEAD 4 2011-11_
PIN
3 |TD800A.373B.1.3a AR MR TR 1 2011-11_
3 |TD800A.373B.1.3b HIAS RN AR A AUXILIARY GEARSHIFT CONTROL ROD 1 2011-08_
30 |GBTS879.1-3X32 S B 4 WELDMENT 1 2011-11_
31 |FT800A.37.310 MR 3K AUXILIARY GEARSHIFT CONTROL ROD 1 2011-11_
31 |FT800A.37.310a AN K WELDMENT 1 2012-01_
PIN
32 |FT800A.37.312 FoAS AL T OUTER CONTROL FORK HEAD 1 2004-01_
32 |FT800A.37.312b FASHEBEI NG AT OUTER CONTROL FORK HEAD 1 2012-01_
32 |FT800A.37.312a FAS I ANG B FT 1 2011-08_
33 |GBT879.1-5X30 R [R5 MAIN GEARSHIFT CONTROL TRANSFER ROD 2 2011-11_
34 |GBT879.1-3X30 SHPE R MAIN GEARSHIFT CONTROL TRANSFER ROD 2 2011-11_
MAIN GEARSHIFT CONTROL TRANSFER ROD
4 |FT800.37.015a FAS BRI T AL PIN 1 2004-01_
5 |TD800A.373B.1.2a FASHBYFTRE PIN 1 2004-01_
5 |TD800A.373B.1.2b FAHBPFIRS 1 2011-08_
6 |GBT879.1-8X35 R [R5 MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY 2 2011-11_
7  |GBT879.1-5X32 Pk [ MAIN GEARSHIFT CONTROL ROD WELDMENT 7 2011-11_
MAIN GEARSHIFT CONTROL ROD WELDMENT
8 IGBT893.1-40 4 PIN 2 2011-11_
9  |FTS00A.37.305 e PIN 2 2011-11_
RETAINER RING
NYLON SEAT
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TDS800A.373B-3 37.3.3-M' B #4945 —3 SIDE CONTROL ASSEMBLY-3

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |TF1004.452-11 bhE e SEAL SLEEVE 1 2011-11_
10 |QCT387-14-A0P FEF PLUG PIECE 1 2011-11_
11 |FT800.37.161c I - I A44k % I-II GEAR FORK 1 2011-11_
12 |FT800.37.153 S MIDDLE FORK SHAFT 1 2011-11_
13 |TD800A.373B-04 HIAS W AUXILIARY GEARSHIFT FORK 1 2004-01_
13 |TF1004.373-02 RIS K S AUXILIARY GEARSHIFT FORK 1 2011-01_
13 |TF1004.373-02 HIAS W AUXILIARY GEARSHIFT FORK 1 2011-01_
2 | TD800A.373-01 % T B SPECIAL BOLT 2 2011-11_
3 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 11 2011-11_
4 |GBT5783-M10X25-A3L [ BOLT 8 2011-11_
S |FT800.37.169 FENIAR LOCATING PLATE 1 2011-11_
6 |GBT5783-M10X20-A3L [ BOLT 1 2011-11_
7  |FT800A.37.327 RS FR AR GEARSHIFT LIMITING PLATE 1 2011-11_
8 IGBT93-8-A0P g WASHER 2 2011-11_
9 |GBT5781-M8X20-A2L NSk IR BOLT 2 2011-11_
9 |GBTS5781-M8X20-A2L VaYiBS: 1o BOLT 2 2011-11_
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TDS800A.374B 37.4—@FT#4H A4 i 37.4-CREEPER GEAR MECHANISM ASSEMBLY

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT65.38.051 AR R T PULL/PRESS HANDLE 1 2011-11_
11 |FT800A.37A.040 AT RS PR R Ay CREEPER ROCKER WELDMENT 1 2011-11_
12 |FT800.37.169 TE IR LOCATING PLATE 1 2011-11_
13 |GBTS781-M10X20-A3L VaYiBS 1o BOLT 1 2011-11_
14 |FT800.37D.210 P15 INNER GEAR RING 1 2011-11_
15 |GBTS783-M10X25-A3L LY BOLT 6 2011-11_
16 |FT800.37D.230 ()% WEARABLE WASHER 2 2011-11_
17 |FT800.37D.018 TEIEN PLANET CARRIER ASSEMBLY 1 2011-11_
17.1 |FT800.37A.024 TEIRS PLANET CARRIER WELDMENT 1 2011-11_
17.11 |FT800.37A.217 ITER PLANET CARRIER 1 2011-11_
17.12 |FT800.37A.226 1T B v N2 INNER GEAR RING OF PLANET GEAR 1 2011-11_
17.2 |FT800.37A.213 1T B 554 PLANET GEAR SHAFT 3 2011-11_
17.3 |FT800.37A.212 T BT I PLANET GEAR LINER 6 2011-11_
17.4 |FT800.37A.214 eI P NEEDLE SPACER RING 6 2011-11_
17.5 |GBT309-4X25.8 HEr NEEDLE 57 2011-11_
17.6 |FT800.37D.211 TRt PLANETARY GEAR 3 2011-11_
18 |FT800.37D.216 (gt S PLANET CARRIER MAT PLATE 1 2011-11_
19 |GBT893.1-170 FLA B R4 SNAP RING 1 2011-11_
2 |GBT6172.1-M10-A3L [2CH NUT 3 2011-11_
20 |FT800.37A.218 TR A A CREEPER GEAR CONNECTING SLEEVE 1 2011-11_
21  |FT800.37A.225 R HIGH AND LOW GEAR FORK 1 2011-11_
22 |FT800.37.194 BEIRET LOCKING SCREW 2 2011-11_
23 |FT800A.37A.244 PR 22 ZINC-COATED STEEL WIRE 2 2011-11_
24 |GBT6172.1-M12-A3L LS NUT 1 2011-11_
25  |GBT71-M12X40-A3L FEAl i B IR T SCREW 1 2011-11_
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bR =2 ZFR e ¥
No. Code Description Quantity Remark
26 |FT800.37.139 N SPRING 1 2011-11_
27 |GBT308-10-G100-b ER BALL 1 2011-11_
28 |FT800.37A.220 TR B W CREEPER GEAR FORK SHAFT 1 2011-11_
29 | TD800A.374B-01 TR 3 CREEPER GEAR FORK HEAD 1 2011-11_
3 |FT800A.37A.242 AR PULL ROD 1 2011-11_
30 |FTS800A.37A.224 JCAT SRR CREEPER GEAR ROCKER 1 2011-11_
4  |FT65.43.134 HHETERE X RIGHT REVOLVING CONNECTING FORK 1 2011-11_
5 |GBT91-3.2X22-A0P FF 114 PIN 1 2011-11_
6 |GBT97.1-10-A0P TR WASHER 1 2011-11_
7  |GBT3452.1-17.0X1.80G WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
8  IFT800A.37A.243 FIFF PULL ROD 1 2011-11_
8 |FT800A.37A.243 AR PULL ROD 1 2011-11_
9 |GBT879.1-8X30 S B 4 PIN 1 2011-11_
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TD804A.38—-1 38.1-J5#F# ii—1 REAR AXLE CASE ASSEMBLY-1

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT5781-M10X25-A3L VaY: BSii BOLT 14 2011-11_
10 |FT800A.38.016 G ROCKER WELDMENT 1 2011-11_
11 |FT800A.38.252 il ROTATING SHAFT 1 2011-11_
12 |FT800A.38.250 P SHIFTING BLOCK 1 2011-11_
13 |FT800A.38.251 TR FIX SEAT 1 2011-11_
14 |FT800.38.123 JEAR PRESSURE PLATE 1 2011-11_
15 |FT800.38.124 B LOCK SHIM 1 2011-11_
16 |GBT305-7278.6 ISERIEZS THRUST RING 1 2013-07_
17 |GBT276-6306N TRIER 7 BEARING 1 2011-11_
18 |GBT895.2-30 14 RETAINER RING 1 2011-11_
19 |GBT119.1-12m6X30—A0P [ £ PIN 2011-11_
19 |GBT119.1-12m6X30-A0P [ A PIN 2011-11_
2 |GBT93-10-A0P T v R s e 4 WASHER 12 2011-11_
20 |FT800.38.125 B 780 P B MIDDLE SHAFT OF PTO 1 2011-11_
21 |FT800.38.101d VELVELES REAR AXLE HOUSING 1 2007-06_
3 |FT800.38.102 JaMAE T REAR AXLE HOUSING COVER 1 2011-11_
4  |FTS800A.38.017 R A PEDAL WELDMENT 1 2011-11_
5 |GBT882-8X24 et PIN 1 2011-11_
6 |GBT95-8-AOP T WASHER 3 2013-07_
8 |FT800A.38.258 AR PULL ROD 1 2011-11_
9 |GBT894.1-20 41520 BLCOKING RING 2 2011-11_

126



TD824-1F161F28KIERIH

TD804A.38 Jritf4a & -2

A

127



TD824-1F161F28KIERIH

TD804A.38-2 38.2-JGtff s ii—2 REAR AXLE CASE ASSEMBLY-2

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBT879.1-5X40 PR B B PIN 1 2011-11_
1 |GBT879.1-5X40 SHPE R A PIN 1 2011-11_
10 |FT800.38.115 o PLUG 1 2011-11_
11 |TF1004.374-02 RtRiN 22 LOW CARBON STEEL WIRE 1 2011-11_
12 |FT800.37.194 BEIRET LOCKING SCREW 2 2011-11_
13 |Q72220 Wi ZE R PLUG PIECE 1 2011-11_
14 |FT800.38.114 ZERBIE X DIFFERENTIAL LOCK FORK 1 2011-11_
15 |FT800.38.206 (BB SPACER BUSH 1 2011-11_
16 |FT800.38.112 ZE B DIFFERENTIAL LOCK SPRING 1 2011-11_
17 |FT800.38.134 FOESS SLEEVE 1 2011-11_
18 |GBT6171-M14X1.5-A3L JEtVav =l SHE NUT 28 2011-11_
19 |GBT93-14-A0P TS SPRING WASHER 28 2011-11_
19 |GBT93-14-A0P A SPRING WASHER 28 2011-11_
2 |GBT879.1-8X40 R [R5 PIN 1 2011-11_
20 |GBT899-AMI14-M14X1.5X200-A3L BRI (55 ) 2 2011-11_
21 |FT800.38.221 PR ADJUSTING WASHER 999 2011-11_
22 |FT800.38.113 ZERBNG AL DIFFERENTIAL LOCK SHIFT COLLAR 1 2011-11_
23 |GBT899-AMI14-M14X1.5X190-A3L BLIEM: (25 26 2011-11_
24 |FT800.38.108 Fr il R LEFT BEARING SEAT 1 2011-11_
25 |FT800A.38.238 g BOLT 2 2004-01_
25 | TDS00A.38-01 LY BOLT 2 2009-03_
26 |FT800.38.014 TR ZE BB OIL DISCHARGING SCREW PLUG ASSEMBLY 1 2011-11_
26.1 |GBT5781-M10X25-Zn.D VAV BNy BOLT 1 2013-07_
26.3 |FT800.38.144 Tk e B A MAGNET PRESSURE WASHER 2 2011-11_
26.4 |FT800.38.145 (RIAEES SPACING MAGNETISM ALUMINUM SLEEVE 1 2011-11_
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No. Code Description Quantity Remark
26.5 |FT800.38.143 Rt MAGNET 1 2011-11_
26.6 |JBT982-36 A B E COMBINED SEAL GASKET 1 2011-11_
26.7 |FT800.38.141 R HEES OIL DISCHARGING SCREW PLUG 1 2011-11_
3 |FT800.38.109 e SHIFTING BLOCK 1 2011-11_
4 |FT800.38.111 AR X A DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_
5 |GBT3452.1-20X2.65G WES B OTEAR i 25 £ Pl O-SEAL RING 1 2011-11_
6 |FT800A.38.259 A4 SLEEVE 1 2011-11_
6 |FT800A.38.259 £ SLEEVE 1 2011-11_
7 |GBT3452.1-30X2.65G WES B OTEAR i 25 £ Pl O-SEAL RING 1 2011-11_
8 |FT800.38.106 At BB RIGHT BEARING SEAT 1 2011-11_
9 |GBT3452.1-17X2.65G WES B OTEAR i 5 £ Pl O-SEAL RING 1 2011-11_
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TD804A.38-3 38.3-J5#F# -3 REAR AXLE CASE ASSEMBLY-3

=2 = ZFR e ¥
No. Code Description Quantity Remark
0 |FT800.38.012 Z AR DIFFERENTIAL ASSEMBLY 1 2011-11_
1 |FT800.38.216 TRV PLANET GEAR WASHER 4 2011-11_
10 |GBT297-32216 4R Tk BEARING 1 2011-11_
10 |GBT297-32216 R FEVR Tl BEARING 1 2011-11_
11 |GBT5783-M12X25-A3L NSk IR BOLT 8 2011-11_
12 |FT800.38.218 B LOCK SHIM 4 2011-11_
13 |FT800.38.132 BRI CENTRAL RING 1 2011-11_
14 |FT800.38.210 SRk HALF SHAFT GEAR WASHER 2 2011-11_
15 |FT800.38.130 Ll HALF SHAFT GEAR 2 2011-11_
16 |FT800.38.129 KR BIG TAPER GEAR 1 2011-11_
17 |FT800.38.133 ZHARTE DIFFERENTIAL HOUSING 1 2011-11_
18 |GBT297-30216 [58]  7 F-l k BEARING 1 2011-11_
2 |FT800.38.217 T B PLANETARY GEAR 4 2011-11_
3 |FT800.38.215 T Evrfeih PLANET GEAR SHAFT 1 2011-11_
4 |FT800.38.211 RIS 1A [ MR T LOCKING BOLT 4 2011-11_
S |FT800.38.212 T B v e - 3T PLANET GEAR SHAFT THRUST SCREW 4 2011-11_
6 |FT800.38.213 B LOCK SHIM 4 2011-11_
7 |GBT6171-M14X1.5-A3L [Eilbav=T 483 NUT 8 2011-11_
8 |FT800.38.131 JEAT B e SHORT PLANETARY GEAR SHAFT 2 2011-11_
9 |FT800.38.128 ZEMARTEIAR DIFFERENTIAL HOUSING 1 2011-11_
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TD804A.38—4 38.4-J5F#H -4 REAR AXLE CASE ASSEMBLY -4
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No. Code Description Quantity Remark
1 |FT800.38.011 NS SMALL TAPER GEAR ASSEMBLY 1 2011-11_
1.1 |FT800.38.207 (B 4 £ ROUND NUT 2 2011-11_
1.2 |GBT858-50 LB WASHER 1 2011-11_
1.3 |GBT297-30310 R FEVR Tl BEARING 1 2011-11_
1.4 |FT800.38.205 71N [ A 2 o 7 e SMALL TAPER GEAR BEARING SEAT 1 2011-11_
1.5 |GBT297-32311 R FEVR Tl BEARING 1 2011-11_
1.6 |FT800.38.126 AN 1K vty SMALL TAPER GEAR 1 2011-11_
2 |GBT5783-M12X35-A3L [ BOLT 4 2011-11_
2 |GBTS5783-M12X35-A3L [ BOLT 4 2011-11_
3 |GBT93-12-A0P TS SPRING WASHER 4 2011-11_
4 |FT800.38.208 PR ADJUSTING WASHER 999 2011-11_
5 |FT800.38.017 JE R I 0 25 S REAR AXLE FILLING CAP COVER ASSEMBLY 1 2011-11_
5.2 |FT800.38.149 JiiH 0 25 e SPACER RING OF OIL FILLING CAP COVER 1 2011-11_
5.3 |TA650.502.3-04 pis%i] SPONGE 1 2011-11_
5.4 |FT800.38.148 Tl 1A e RUBBER GASKET OF OIL FILLING CAP 1 2011-11_
6 |FT800.38.103a JEHEIH REAR AXLE FILLING CAP PIPE 1 2011-11_
7 |GBT5781-M10X25-A3L NSk A BOLT 14 2011-11_
GBT93-10-A0P T v R s e 4 WASHER 12 2011-11_
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TD804A.38-5 38.5- Gt -5 REAR AXLE ASSEMBLY-5

bR = ZFR e
No. Code Description Quantity Remark
1 |Q675B12 ARV A% B XA IR 4 A-TYPE WORM TRANSMISSION HOSE CLAMP 2 2011-11_
10 |FT800A.38.018 THRUE, DIPSTICK ASSEMBLY 1 2011-11_
10.1 |FT800A.38.216 VHRAEF DIPSTICK HANDLE 1 2011-11_
10.2 |GBT867-2X3 B[R ST RIVET 2 2011-11_
10.3 |FT800A.38.217 TN OIL DISTICK 1 2011-11_
10.4 |FT800A.38.218 RN JEE RUBBER SEAT 1 2011-11_
2 |Q674-05100 Lz Sk PLASTIC FASTEN STRIP 1 2011-11_
2 |Q674-05100 YR E PLASTIC FASTEN STRIP 1 2011-11_
3 |FT800A.38.195 I Akas BREATH HOSE 1 2011-11_
4 |FT65.55.176 I % 3 BREATH JOINT 1 2011-11_
s |IBT982-12 2 G e COMBINED SEAL GASKET 1 2011-11_
6 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
7  |GBT70.1-M8X25-A2L 7S B FE SKIBET SCREW 2 2011-11_
8  |GBT3452.1-15X2.65G WA 3 HOTEAR I 25 £ el O-SEAL RING 1 2011-11_
9 |FT800A.38.019 TR R A DIPSTICK TUBE ASSEMBLY 1 2011-11_
9.1 [FT800A.38.239 THIRUE g OIL DIPSTICK PIPE SEAT 1 2011-11_
9.1 [FT800A.38.239 RS OIL DIPSTICK PIPE SEAT 1 2011-11_
9.2 |FT800A.38.235 R OIL DIPSTICK PIPE 1 2011-11_
9.2 |FT800A.38.235 MR OIL DIPSTICK PIPE 1 2011-11_
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FT800.39.002 39-fH 2458 A 39-RIGHT FINAL TRANSMISSION ASSEMBLY

bR =2 HFR e

No. Code Description Quantity Remark
1 |GBT6176-M20X1.5-A3L 2RI IR HEXAGON NUT, TYPE-2 8 2011-11_
10 |FT800.39.117 VAL ADJUSTING WASHER 999 2004-01_
10 |FT800.39.117a JREE ADJUSTING WASHER 999 2011-01_
11 |FT800.39.104 TRz PLANET CARRIER 1 2011-11_
12 |FT800.39.106b 1T B EMR PLANET CARRIER PRESSURE PLATE 1 2014-05_
12 |FT800.39.106 TR EM PLANET CARRIER PRESSURE PLATE 1 2008-06_
12 |FT800.39.106a 1T B AR PLANET CARRIER PRESSURE PLATE 1 2011-01_
13 |FT800.39.105 7 B2 ] R A PLANET CARRIER FIXING BOLT 1 2004-01_
13 |FT800.39.105a 1T B AR i PLANET CARRIER FIXING BOLT 1 2007-10_
14 |FT800.39.112 IEHER Y THRUST WASHER 1 2004—01_
14 |FT800.39.112a IRHER S THRUST WASHER 1 2007-10_
15 |FT800.39.108 AL FINAL TRANSMISSION GEAR RING 1 2011-11_
16 |FT800.39.114 paR i RIGHT HALF SHAFT 1 2011-11_
17 |FT800.39.110 1T B R TRET 1 e PLANET GEAR ROLL NEEDLE OUTER SPACER 6 2011-11_
18 |FT800.39.118 HEr RING 126 2011-11_

NEEDLE
19 |FT800.39.109 TREF N PR 3 2011-11_
2 |FT800.39.130 Hup NEEDLE INNER SPACER RING 8 2011-11_
20 |FT800.39.107 T B WASHER 3 2011-11_
21 |FT800.39.111 T Evrfeih PLANETARY GEAR 3 2011-11_
22 |GBT879.1-8X32 SHPE R A PLANET GEAR SHAFT 3 2011-11_
PIN

23 |GBT879.1-12X32 R [R5 3 2011-11_
3 |FT800.39.101d IK %0 ] e PIN 8 2011-11_
4 |FT800.39.012 KSR A DRIVING WHEEL FIXING BOLT 1 2011-11_
5  |GBT9877.1-FB100X130X12D P BB Bl T 2 et DRIVING SHAFT WELDMENT 2 2007-07_
6 |FT800.39.120 HESEEE] O RING 1 2011-11_
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FT800.39.002 39— it L AL Bh M i (4E)

b s 4T Hit )

No. Code Description Quantity Remark
GBT297-30215 R FEVR Tl BEARING 1 2011-11_
FT800.39.103a 2eih5E HALF SHAFT HOUSING 1 2011-11_
GBT297-30214 [RIHEVE TR BEARING 1 2011-11_
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FT800.39.001 39-AHZ4E5 M 39-LEFT FINAL TRANSMISSION ASSEMBLY

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |FT800.39.108 AL Btk T FINAL TRANSMISSION GEAR RING 1 2011-11_
10 |GBT879.1-8X32 SHPE R A PIN 3 2011-11_
11 |GBT879.1-12X32 L B 4 PIN 3 2011-11_
12 |FT800.39.111 T Evrfeih PLANET GEAR SHAFT 3 2011-11_
13 |FT800.39.110 1T B A PLANET GEAR ROLL NEEDLE OUTER SPACER 6 2011-11_
RING
14 |FT800.39.107 TR 3 2011-11_
15 |FT800.39.118 RE PLANETARY GEAR 126 2011-11_
16 |FT800.39.109 RE IR NEEDLE 3 2011-11_
17 |GBT297-30215 [o8] k 7 Fh NEEDLE INNER SPACER RING 1 2011-11_
18 |FT800.39.120 TH 3t BEARING 1 2011-11_
OIL SEAL SPACER RING
19 |GBT9877.1-FB100X130X12D P BB SRl T 2 et 2 2011-11_
2 |FT800.39.113 e 2| O RING 1 2011-11_
20 |FT800.39.012 KSR A LEFT HALF SHAFT 1 2011-11_
21 |FT800.39.101c UK Bl e [ o A DRIVING SHAFT WELDMENT 8 2011-11_
22 |FT800.39.130 Hupg| DRIVING WHEEL FIXING BOLT 8 2011-11_
WASHER
23 |GBT6176-M20X1.5-LH-A3L 27 A 8 2011-11_
3 |FT800.39.103a Aty ot HEXAGON NUT, TYPE-2 1 2011-11_
4  |GBT297-30214 4R Tk HALF SHAFT HOUSING 1 2011-11_
4 |FT800.39.106a T BRI EMR BEARING 1 2011-01_
5 |FT800.39.117 Ry PLANET CARRIER PRESSURE PLATE 999 2011-11_
ADJUSTING WASHER
5 |FT800.39.117a PR 999 2011-01_
6 |FT800.39.104 TR ADJUSTING WASHER 1 2011-11_
7 |FT800.39.106 TR PLANET CARRIER 1 2008-06_
7 IFT800.39.106b TEZEMR PLANET CARRIER PRESSURE PLATE 1 2014-05_
8 |FT800.39.105a A7 B2 ] W PLANET CARRIER PRESSURE PLATE 1 2007-10_
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=3 192 ZFR B >
No. Code Description Quantity Remark
FT800.39.105 1T LR ] WA PLANET CARRIER FIXING BOLT 1 2004-01_
FT800.39.112 1RHER A THRUST WASHER 1 2004-01_
i %50 THRUST WASHER 1 2007-10_

FT800.39.112a
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FT804A.40A.001-1 40.1-4 E5% 1w 5 —1 40FULL HYDRAULIC STEERING ASSEMBLY-1

=2 = ZFR e

No. Code Description Quantity Remark
1 |FT804A.40L.011 s Xy R A REDIRECTOR AND STEERING WHEEL ASSEMBLY 1 2011-11_
1.1 |FT800A.40L.050 LA HER RN STEERING WHEEL ASSEMBLY 1 2011-11_
1.2 |FT650.40.014 W LK) B A o HORN BRUSH SEAT ASSEMBLY 1 2011-11_
1.3 |GBT97.1-16-AOP g WASHER 1

1.4 |FT800A.40L.034 e ) AR B STEERING PIPE COLUMN ASSEMBLY 1 2011-11_
1.5 |GBT5783-M10 x 25-8.8—A3L VaY: BSii BOLT 4

1.6 |GBT93-10-AOP T i B i 4 WASHER 4 2011-11_
1.7 |FT804.40L.032 B 1) 3% % R B A REDIRECTOR AND VALVE BLOCK ASSEMBLY 1 2011-11_
10 |GBT93-8-AO0P THSE SPRING WASHER 8 2011-11_
11 |GBT5781-M8X45-A2L VAviiE N v BOLT 3 2011-11_
12 |FT800A.40.103 I S A FIXED PLATE 1 2011-11_
13 |GBT6170-M8-A2L 2251 NUT 3 2011-11_
14 |GBT5781-M8X16-A2L IS S BOLT 2 2011-11_
2 |FT650.40.102 25 EHEM20X 1.5 HOLLOW BOLT M20X1.5 2 2011-11_
3 |IBT982-20 20 Ay B COMBINED SEAL GASKET 6 2011-11_
4 |FT800A.40L.015a T A 3 HIGH PRESSURE HOSE ASSEMBLY 3 2 2010-03_
4  |FTS00A.40L.015 B AR B3 HIGH PRESSURE HOSE ASSEMBLY 3 2

4.5 |TD800.402A.1 A 1) 8 L R A R B OIL OUTLET HOSE ASSEMBLY OF REDIRECTOR 2 2011-09_
S |FT800A.40L.018a o P R A A B HIGH PRESSURE OIL HOSE ASSEMBLY 2 2010-03_
5 |FT800A.40L.018 T S ST A S HIGH PRESSURE OIL HOSE ASSEMBLY 2

6 |FT800A.40.019 i e B AE S B LEFT OIL PIPE ASSEMBLY 1 2011-11_
7 IFT800A.40.024 A OIL CONVEYING RIGHT PIPE ASSEMBLY 1 2011-11_
8 |FT650.40.029 T AT 3 S OIL CYLINDER RIGHT HOSE ASSEMBLY 2 2004-01_
8 |FT804A.40.010 TIHLA 3RS S A OIL CYLINDER RIGHT HOSE ASSEMBLY 2 2010-03_
8  IFT650.40.029a TR A MU OIL CYLINDER RIGHT HOSE ASSEMBLY 2 2008-08_
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FT804A.40A.001—1 40.1—4W &%) A mk—1(4%)

b (s i Ht )
No. Code Description Quantity Remark
9 FT354.40C.121 PIGESS DOUBLE PIPE CLAMP 6 2011-11_
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FT804A.40A.001-2 40.2—4 i E4% 1w 55 —2 40FULL HYDRAULIC STEERING ASSEMBLY-2

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT800.40L.110 23O J IR HOLLOW SHORT BOLT 2 2011-11_
10 |GBT93-10-AOP T i B i 4 WASHER 4 2011-11_
11 |GBT6170-M10-A3L 285 NUT 2 2011-11_
12 |GBTS781-M12X30-A3L VaYiBS 1o BOLT 2 2011-11_
13 |GBT93-12-A0P Hup WASHER 2 2011-11_
14 |GBTS781-M10X20-A3L VaYiBS 1o BOLT 2 2011-11_
15 |FTS800A.40L.101 HEER A OIL INLET HOSE 1 2011-11_
16 |FT800A.40A.023 HIZE AR A A OIL PUMP INLET STEEL PIPE WELDMENT 1 2011-11_
17 |IBT982-27 2 A COMBINED SEAL GASKET 1 2011-11_
17 |IBT982-27 20 Ay B COMBINED SEAL GASKET 1 2011-11_
18 |FT700.40G.102 R F WA RIIE- SN STRAIGHT PIPE JOINT BODY 1 2011-11_
19 |FT800A.40A.028 LA ERIEN Y STEERING PUMP ASSEMBLY 1 2011-11_
2 |IBT982-20 A HHE COMBINED SEAL GASKET 6 2011-11_
20 |GBTS5781-M10X25-A3L VaYiBS: 1o BOLT 2 2011-11_
21 |IBT982-18 20 Ay B COMBINED SEAL GASKET 2 2011-11_
21 |IBT982-18 2 A COMBINED SEAL GASKET 2 2011-11_
22 |FT700.40G.109 EOIN Y HOLLOW BOLT 1 2011-11_
23 |FT800A.40A.026 HIZE S AN S OIL PUMP STEEL PIPE ASSEMBLY 1 2011-11_
24  |GBT5781-M6X30-A2L VaYiBS: 1o BOLT 3
25 |FT800.40L.108 A g2 SHORT OIL PIPE CLAMP 4 2011-11_
26 |GBT93-6-AO0P g WASHER 3
27 |GBT6170-M6-A2L 2B NUT 3 2011-11_
28 |GBT5781-M8X30-A2L VAV BN e BOLT 3 2011-11_
29  |FTS800A.40L.106 TR ABSORBER 1 2011-11_
3 |FT800A.40L.111 A OIL OUTLET STEEL PIPE 1 2011-11_
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FT804A.40A.001-2 40.2—4=W FE#% ] s pl —2(4%)

bR =2 ZFR e 3
No. Code Description Quantity Remark
30 |FT800A.40L.107 AR PAD BOARD 1 2011-11_
31 |GBT93-8-A2L T i B i 4 WASHER 3

32 |GBT6170-M8-A2L 285 NUT 3 2011-11_
4 |ZBI15001-d32 47 HOOP 4 2011-11_
5 |FT800.40.109 s SHORT CONNECTING PIPE 2 2011-11_
6 |FTS00A.40L.102 WK OIL SUCTION HOSE 1 2011-11_
7 |FT800A.40L.028 =ty =959:4 HIGH PRESSURE HOSE ASSEMBLY 1 2011-11_
8  |FTS800A.40L.020 B TR TAR B R 2 2 STEERING OIL TANK AND BREATH ASSEMBLY 1 2011-11_
9  |FT800A.40A.017 BT MAE ST LA, STEERING OIL TANK BRACKET ASSEMBLY 1 2011-11_
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TD800.411C 41.1-Z 1k s sl 41.1-PTO SHAFT ASSEMBLY

=3 %= LA B >
No. Code Description Quantity Remark
1 |FT800A.41.143 Bl 77 A B A PTO SHAFT CONNECTING BOLT 6 2011-11_
2 |FT800A.41C.107 1 35745} 1% Hi % TYPE-I 35 PTO SHAFT 1 2011-11_
3 |FT800A.41.144 ¥ LOCK SHIM 3 2011-11_
4 |GBT6176-M14X1.5—-A3L prilbavicl Sh HEXAGON NUT, TYPE-2 6 2011-11_
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TD800.412A-1 41.2.1-sh fiw 5% EUfi—1 PTO GEAR ASSEMBLY-1

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT5783-M10X40-A3L 2 BOLT 4 2008-06_
1 |GBT5783-M10X45-8.8—A3L NSk IR BOLT 4 2010-12_
10 |GBT894.1-45 $iE RETAINER RING 1 2011-11_
11 |GBT895.2-30 4 RETAINER RING 1 2011-11_
12 |FT800.41.105 Bl 3 A Bl PTO TRANSMISSION SHAFT 1 2011-11_
13 |GBT893.1-28 4 RETAINER RING 1 2011-11_
14 |FT800.37.106 WL Tk peces 5 PTO SHAFT CONNECTING SLEEVE 1 2011-11_
2 |GBT93-10-A0P T v T s e 4 WASHER 4 2011-11_

3 |FT800A.41.117 Ut 5 b 7 s 5 DUAL GEAR BEARING SEAT PRESS COVER 1 2011-11_
4 |GBT812-M48X1.5-A3L (B3] 4 £ ROUND NUT 2 2004-01_
S |GBT858-48 [ S5 NsemlfrAlic THRUST RING 1 2011-11_
6 |GBT297-30210 [58]  7 F-l k BEARING 2 2011-11_
7 |FT800A.41.116 Bl 7 %y U s S 7R B REAR BEARING SEAT OF PTO DUAL GEAR 1 2011-11_
8 |FT800A.41A.101 Bl 7 AR e R T Bl U A PTO LOW AND HIGH GEAR MAIN DRIVING 1 2011-11_
9 IGBT276-6309 TRYBEK TWIN GEAR 1 2011-11_

BEARING
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TD800.412A-2 41.2.2-zh Jiw 5% EUf—2 PTO GEAR ASSEMBLY-2

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT800A.41.139 Bl 7% AR SRl B B R PTO TRANSMISSION SHAFT LOCKNUT 1 2011-11_
10 |FT800A.41.102 DL TR =Y T eI PTO HIGH GEAR DRIVEN GEAR 1 2011-11_
11 |FT800A.41.142 BN 74 AL B S Y REAR CIRCLIP OF PTO TRANSMISSION SHAFT 1 2011-11_
12 |GBT899-AMI4-M14X1.5X65-A3L WK 8.8—A3L STUD 4 2011-11_
12 |GBT899-AMI14-M14X1.5X65-A3L pEN Y 8.8—A3L STUD 4 2011-11_
13 |GBT93-14-A0P THSE SPRING WASHER 4 2011-11_
13 |GBT93-14-A0P TS SPRING WASHER 4 2011-11_
14 |GBT6176-M14X1.5-A3L pritaysclens HEXAGON NUT, TYPE-2 4 2011-11_
15 |GBT297-30212 R FEVR Tl BEARING 2 2011-11_
16 |FT800A.41.124 Bl 7% AR Bl R R REAR BEARING SEAT OF PTO TRANSMISSION 1 2011-11_
SHAFT
17 |FT800A.41.152 PR 999 2011-11_
18 |FT800A.41.153 14 ADJUSTING WASHER 1 2004-01_
19 |GBT9877.1-FB70X90X10D LB L Sl B T 25 4 RETAINER RING 2 2011-11_
2 |FT800A.41.140 Bl 7% A% SRR O RING 1 2011-11_
20 |FT800A.41.125 Bl 7% AR B i FRONT CIRCLIP OF PTO TRANSMISSION SHAFT 1 2011-11_
REAR OIL SEAL SEAT OF PTO TRANSMISSION
21 |FT800A.41.108 EIPALTR et SHAFT 1 2011-11_
3 |GBT276-6210 TRYBEK 1 2011-11_
4 |FT800A.41.141 Bl 7% A Bl b e R PTO TRANSMISSION SHAFT 1 2011-11_
4 |FT800A.41.141 B 77560 A Bl o TR BEARING 1 2011-11_
5 |FT800A.41A.104 WAL TH R ST eI MIDDLE CIRCLIP OF PTO TRANSMISSION SHAFT 1 2011-11_
MIDDLE CIRCLIP OF PTO TRANSMISSION SHAFT
6 |QSFZB019-K68X78X34 Rzl PTO LOW GEAR DRIVEN GEAR 2 2011-11_
7 IFT800A.41.113 IR T e Y S RS R oS 2 2011-11_
8 |FT800.37.118 I - IV R4k 5 22 ROLLING BEARING 1 2011-11_
9 |FT800.37.119 I — IV R4 5 A 1 PTO HIGH GEAR SLIDING SLEEVE 1 2011-11_

m-1v SHIFT COLLAR
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TD800.413 41.3-Z 1% B #HHLM 5 41.3-PTO CONTROL MECHANISM ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT800A.41.147 EEIPALTTR e Vs PTO CONTROL ROD 1 2011-11_
1.1 |FT800A.41.013 2N 7% R A A PTO CONTROL ROD ASSEMBLY 1 2011-11_
1.2 |GBT6170-M10-A2L 2851 NUT 2 2004-01_
1.3 |FT65.38.051 AR R T PULL/PRESS HANDLE 1 2011-11_
1.4 |FT804.42.150 HIFFET PULL ROD FRONT FORK 1 2011-11_
1.5 |GBT97.1-8-A0P TR WASHER 1 2004-01_
1.6 |GBT91-3X20-A0P T 4 PIN 1 2013-07_
1.7 |GBT882-B8X26—A2L Bl PIN 1 2004-01_
1.8 |FTS800A.41.146 SIpAL T PTO ROCKER 1 2013-07_
10 |GBT879.1-8X35 SHPE R PIN 1
11 |GBT879.1-5X35 R [R5 PIN 1 2011-11_
12 |FT800.37.194 BEIRET LOCKING SCREW 2 2011-11_
13 |FT800A.41.241 PHTEHN 22 ZINC-COATED STEEL WIRE 2 2011-11_
14 |FT800.41.240 ek FORK HEAD 1 2011-11_
15 |GBT6172.1-M16-A3L 2B NUT 1 2011-11_
16 |TD800.41-03 b B SR AT TAPER LOCKING SCREW 1 2011-11_
17 |FT800.41.246 BE B R LOCKING PIN SPRING 1 2011-11_
17 |FT800.41.246 B R LOCKING PIN SPRING 1 2011-11_
18 |FT800.41.245 e LOCKING PIN 1 2011-11_
19 |FT800.41.106a et FORK SHAFT 1 2010-05_
19 |FT800.41.106 P S FORK SHAFT 1
2 |GBT818-M6X16-A2L TR SR T SCREW 2 2004-01_
20 |FT800A.41.114 BN 7 R B PTO HIGH AND LOW GEAR FORK 1 2011-11_
3 |FT800A.41.173 BT e SEAL LINER SEAT 1 2011-11_
4 |GBT93-6-A0P TS SPRING WASHER 2 2004—01_

160



TD824-1F161F28KIERIH

TDR00.413 Bl Jy % th R ALY S Ak

161



TD824-1F161F28KIERIH

TD800.413 41.3—3f1 J i i BRI AL B R (2E)

N2 R B B ¥
No. Code Description Quantity Remark
5 |GBT6170-M6-A2L W2+ NUT 2 2004-01_
6 |TD800.41-04 B IRET LOCKING SCREW 1 2011-11_
7 |GBT6170-M12-A3L R NUT 1
8 |GBT3452.1-17X1.8G WA 3 HOTEAR I 25 4 el O-SEAL RING 1
9 |FT800.41.011 B 7 RN Y B RE A R PTO CONTROL INNER ROCKER ASSEMBLY 1 2011-11_
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TD800.414B 41.4-3) Jjk PP E Sl 41.4-PTO BONNET INSTALLATION ASSEMBLY

b i L Hit )
No. Code Description Quantity Remark
1 TD800.411A-02 3 77 b Rl sk PTO SHAFT HOOD SHIELD 1 2011-11_
2 GBT97.1-5-A0P | WASHER 2 2011-11_
3 GBT93-5-A0P F v 25 i S B WASHER 2 2011-11_
4 |GBT65-MS5X12-A2L FER RIS R ET SCREW 2 2011-11_
5 FT800A.41.016 [iERkN e SHIELD WELDMENT 1 2011-11_
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TD904.421B—-1 42.1.1-4r8i#5. 5 1—1 TRANSFER CASE ASSEMBLY-1

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT804.42.109 PR ADJUSTING WASHER 1 2011-11_
2 |FT804.42.101 e SPACER BUSH 1 2011-11_
3 |FT804.42.102a S yrsgity DRIVING GEAR 1 2011-11_
4 |FT804.42.111 e SPACER BUSH 1 2011-11_
5  |TD904.421A.1 Sy BNARAR A SR TRANSFER CASE HOUSING ASSEMBLY 1 2011-11_
6 |GBT119.1-8h8X16—A0P [ £ PIN 2 2011-11_
7 |GBT93-14-A0P TS SPRING WASHER 4 2011-11_
7  |GBT93-14-A0P A SPRING WASHER 4 2011-11_
8 IGBT5781-M14X35-A3L VaY: BSii BOLT 4 2011-11_
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TD904.421B-2 42.1.2-4r8#H -2 TRANSFER CASE ASSEMBLY-2

=2 = ZFR e
No. Code Description Quantity Remark
0 |TD904.421A.1 YRGS AL TRANSFER CASE HOUSING ASSEMBLY 1 2011-11_
1 |GBT75-M10X25-A3L FFAE K [ Sy 5 A MR T SCREW 1 2011-11_
10 |FT804.42.110 285 SCREW PLUG 1 2011-11_
11 |FT804.42.118b Paesip ey vt it TRANSFER CASE GEAR SHAFT 1 2008-12_
11 |FT804.42.118b A BNFE T T TRANSFER CASE GEAR SHAFT 1 2008-12_
11 |FT804.42.118a Gy ENAE VI RS TRANSFER CASE GEAR SHAFT 1 2004-01_
12 |FT804.42.117c SR e B GEAR BUSH 1 2011-11_
13 |FT804.42.119a [FES SPACER BUSH 1 2011-11_
14 |FT804.42.116a et DRIVEN GEAR 1 2011-11_
15 |FT804.42.114 WA E SHIFT COLLAR 1 2011-11_
16 |FT804.42.115 Wk £ 15 MESH GEAR SEAT 1 2011-11_
17 |GBTS894.1-38 i P R SNAP RING 1 2011-11_
18 |GBT276-6306 T ERh & BEARING 1 2011-11_
19 |FT804.42.112 = COVER REAR 1 2011-11_
2 |GBT6170-M10 JELEMI0 NUT MI10 1 2011-11_
20 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 4 2011-11_
21  |GBT5781-M10X25-A3L VAviiE N v BOLT 4 2011-11_
3 |FT804.42.104a Hh ] S 4 Tl MIDDLE GEAR SHAFT 1 2011-11_
3 |FT804.42.104a Rl v e MIDDLE GEAR SHAFT 1 2011-11_
4  |GBT283-NJ305E A VR Tl BEARING 2 2011-11_
4  |GBT283-NJ305SE [T VR Al BEARING 2 2011-11_
5 |GBT893.1-62 LAY B 62 BLOCKING RING - HOLE 1 2011-11_
6 |FT804.42B.161a g WASHER 1 2011-11_
7  |FT804.42.103a SRl MIDDLE GEAR 1 2011-11_
8§  |FT804.42.105a BARSIFELEN TRANSFER CASE BODY 1 2011-11_
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=3 192 LA B >

No. Code Description Quantity Remark
JBT982-18 2 Ao B COMBINED SEAL GASKET 1 2011-11_
JBT982-18 A B E COMBINED SEAL GASKET 1 2011-11_

170



TD824-1F161F28KIERIH

TD904.421B 4rzhFH = R-3

171



TD824-1F161F28KIERIH

TD904.421B-3 42.1.3-/r8#5. 8 -3 TRANSFER CASE ASSEMBLY-3

=2 = ZFR e ¥

No. Code Description Quantity Remark
0 |TD904.421A.1 S SNARAR A S TRANSFER CASE HOUSING ASSEMBLY 1 2011-11_
1 |GBT75-M10X30-A3L FFAE K [ Sy 5 A MR T SCREW 4 2011-11_
10 |FT804.42.107 e RELEASE SHIFT FORK 1 2011-11_
11 |FT804.42.108 P ik FORK SHAFT 1 2011-11_
12 |GBT308-10-G100-b ek BALL 1 2011-11_
13 |FT804.42.151 N SPRING 1 2011-11_
14 |FT804.42.010 EERIRAL ROTARY SHAFT WELDMENT 1 2011-11_
15 |GBT3452.1-17.0X1.80G WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
16 |FT804.42.106 IR SIDE COVER 1 2011-11_
2 |GBT93-10 HpE 10 WASHER 10 8 2011-11_
3 |FT804.42.120 kR FRONT COVER 1 2011-11_
4 |GBT9877.1-FB30X52X7D WL SR i S T 2 4 O RING 2 2011-11_
5 |GBT276-6306 T ERh & BEARING 1 2011-11_
6 |TD904.421.2-04 BN 2 LOCKING STEEL WIRE 1 2011-11_
7 |FT800.37.194 BEIRET LOCKING SCREW 1 2011-11_
8 |FT804.42.110 8 SCREW PLUG 1 2011-11_
9 |IBT982-18 20 Ay B COMBINED SEAL GASKET 1 2011-11_

JBT982-18 HE B COMBINED SEAL GASKET 1 2011-11_
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TD904.422A~1 42.2.1-4r 88158 P E i ,—1 TRANSFER CASE COVER ASSEMBLY-1

bR = ZFR e

No. Code Description Quantity Remark
1 |GBT894.1-30 4 RETAINER RING 2 2011-11_
2 |FT804.42.131 e SPACER BUSH 1 2004-01_
2 |FT804.42.131a (BB SPACER BUSH 1 2008-12_
2 |FT804.42.131a e SPACER BUSH 1 2008-12_
3 |GBT93-10-A0P T i B i 4 WASHER 6 2011-11_
4 |GBTS5783-M10X25-A3L LY BOLT 4 2011-11_
5 |GBT899-AMI16-M16X1.5X50-A3L pEN Y 8.8—A3L STUD 2 2011-11_
6 |GBT93-16-A0P P SPRING WASHER 2 2011-11_
7  IGBT6176-M16X1.5 27 A HEXAGON NUT, TYPE-2 2 2011-11_
8  |TD904.422A.1 AN BNAEAL Byt S B s i TRANSFER CASE TRANSMISSION SHAFT AND 1 2011-11_

BONNET INSTALLATI

9 |GBT5783-M10X30-A3L ke 2 2011-11_

BOLT
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TD824-1F161F28KIERIH

TD904.422A -2 42.2.2-4r 851584 P & S -2 TRANSFER CASE COVER ASSEMBLY -2

=2 = ZFR e ¥
No. Code Description Quantity Remark
0 |[TD904.422A.1 G BIAE B Bl S A R TRANSFER CASE TRANSMISSION SHAFT AND 1 2011-11_
1 |FT804A.42.016 SMPERE (Z) BONNET INSTALLATI 1 2011-11_
10 |GBT93-10-A0P T v 2R e e 4 OUTER SLEEVE WELDMENT (2) 8 2011-11_
11 |GBT9877.1-FB30X52X7D P BB SRt T 2 et WASHER 2 2011-11_
12 |FT804.42.128 ] O RING 1 2011-11_
RUBBER RING
13 |GBT276-6006 R 1 2011-11_
14 |FT804.42.127 SRR BEARING 1 2011-11_
15 |FT804.42.014 WP ERE (—) SUPPORT SEAT COVER 1 2011-11_
16 |FT804.42.125b SR ER STt INNER SLEEVE WELDMENT (1) 1 2008-12_
16 |FT804.42.125a Hh ] 4% 2 MIDDLE TRANSMISSION SHAFT 1
MIDDLE TRANSMISSION SHAFT
17 |FT804.42.011 SMPERS (—) 1 2011-11_
17 |FT804.42.011 SMPERE (—) OUTER SLEEVE WELDMENT (1) 1 2011-11_
2 |FT804.42.123a iR OUTER SLEEVE WELDMENT (1) 3
2 |FT804.42.123b PR R SPLINE BUSH 3 2008-12_
3 |GBT894.1-30 14 SPLINE BUSH 4 2011-11_
RETAINER RING
4 |FT804A.42.130a HIAL % 1 2008-12_
4 |FT804A.42.130 GIREEILL FRONT TRANSMISSION SHAFT 1
5  |GBT3452.1-45.0X3.55G WS 3h FHOTEAG I w4 P FRONT TRANSMISSION SHAFT 4
S |GBT3452.1-46.2X3.55G WES B HOTEAR 4% 4 Pl O-SEAL RING 4 2012-11_
6 |FT804.42.015 WIERE (Z) O-SEAL RING 1 2011-11_
INNER SLEEVE WELDMENT (2)
7 IFT804A.42.129 = 7 BB 1 2011-11_
8  |IBT7940.1-M10X1 JEREEE WARE R 7 SUPPORTING SEAT 1 2011-11_
9 |GBT5783-M10X30-A3L [ STRAIGHT PRESSURE FILLING OIL CUP 8 2011-11_
BOLT
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TD824-1F161F28KIERIH

TD904.423 42.3-7ifE# I\ i, 42.3-TRANSFER CASE CONTROL ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT65.38.051 AR R T PULL/PRESS HANDLE 1 2011-11_
10 |GBT879.1-8X30 SHPE R A PIN 1 2011-11_
11 |FT804A.42.012 EEIRE ROCKER WELDMENT 1 2011-11_
12 |GBT97.1-8-A0OP TR WASHER 1 2011-11_
13 |GBT91-3.2X20-A0P T 4 PIN 1 2011-11_
13 |GBT91-3.2X20-A0P Pannkt PIN 1 2011-11_
2 |GBT6170-M10-A3L 2B NUT 2 2011-11_
3 |FT804A.42.121 B GUIDE PIPE 1 2011-11_
3 |FT804A.42.121 T GUIDE PIPE 1 2011-11_
4 |GBT93-10-A0P T v 2R 5 5 A ] WASHER 2 2011-11_
S |GBTS5781-M10X25-A3L VaYiBS 1o BOLT 2 2011-11_
6 |FT804A.42.122 PR CONTROL ROD 1 2011-11_
7 |FT804.42.150 AR PULL ROD FRONT FORK 1 2011-11_
8 |GBTS882-B8X26 B4 PIN 1 2011-11_
9 |GBT879.2-5X30 SHPE R PIN 1 2011-11_
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TD824-1F161F28KIERIH

TD800.43~1 43.1-Hl81 R & —1 43BRAKING SYSTEM ASSEMBLY-1

=2 = ZFR e
No. Code Description Quantity Remark
0 |FT800A.43.014 T B K HANDLE BRAKE ASSEMBLY 1 2011-11_
1 |FT800A.43.051 T B E T S HAND BRAKE CONTROLLING HANDLE 1 2011-11_
1.1 |FT800A.43.403 FHlshKhikt ASSEMBLY 1 2011-11_
1.1 |FT800A.21.045 FAR HANDLE BRAKE LONG PULL ROD 1 2011-11_
1.11 |GBT6171-M10X1-A2L 2251 BUTTON ASSEMBLY 1 2011-11_
NUT
1.12 |FT800A.43.402 T shahirt 1 2011-11_
1.13 |GBT894.1-6 P S R HAND BRAKE SHORT PULL ROD 1 2011-11_
1.14 |FT800A.21.314 TG SNAP RING 1 2011-11_
1.15 |FT800A.43.310 pr s PAWL 1 2011-11_
1.16 |FT800A.21.322 NG B RATCHET WHEEL 1 2011-11_
SMALL PIN SHAFT
1.17 |GBT894.1-13 ol ) SO 2 2011-11_
1.18 |FT800A.21.321 Lot SNAP RING 1 2011-11_
1.19 |FT800A.43.058 45 B RO T [ PIN 1 2011-11_
1.2 |FT800A.21.319 BHYHFE HANDLE FIXING SEAT WELDMENT OF HAND 1 2011-11_
1.3 |FT800.43.180 4 BRAKE 1 2011-11_
CONTROLLING HANDLE SLEEVE
1.4 |FT800A.21.315 AT SPRING 1 2011-11_
1.5 |FT800A.21.320 o 1 2011-11_
1.6 |FT800A.21.044 BT B TOP ROD 1 2011-11_
1.7 |GBT68-M4X10-A2L TFREBL R ET BONNET 4 2011-11_
1.8 |FT800A.21.323 et CONTROLLING HANDLE ASSEMBLY 1 2011-11_
1.9 |TG1204.435-01 PWATER PIN 1 2011-11_
10 |FT800.21.240 RIFFRT Y 1 2011-11_
11 |GBT879.1-8X30 S B 4 ADJUSTING SLEEVE 1 2011-11_
12 |GBT93-10-AOP i R 2R 5 2 S ] PULL ROD FRONT FORK 4 2011-11_
14 |FT800A.43.321 BT PIN 1 2011-11_
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TD824-1F161F28KIERIH

TD800.43—1 43.1-H|zh &M i—1(%%)

=2 = ZFR e ¥
No. Code Description Quantity Remark
15 |GBT97.1-10-AOP g WASHER 1 2011-11_
2 |GBT5781-M8X20-A2L VAViiE Nl BOLT 4 2011-11_
2 |GBT5781-M8X20-A2L IS S BOLT 4 2011-11_

3 |GBT93-8-AOP THSE SPRING WASHER 4 2011-11_
4 |GBT6170-M8-A2L 2251 NUT 4 2011-11_
S |FT800.43.169 i B R BRAKE CAMSHAFT 1 2011-11_
6 |GBT3452.1-15X2.65G WSS OTEAR I % 21 O-SEAL RING 2 2011-11_
8  |FT800.43.132 Fo3id COVER SEAT 1 2011-11_
9 |GBT882-B10X30 B PIN 1 2011-11_
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TD824-1F161F28KIERIH

TD800.43-2 43.2-#lZ8 R & -2 43BRAKING SYSTEM ASSEMBLY -2

bR =2 HFR B 3
No. Code Description Quantity Remark

0 |[FT800A.43.014 FHl B AL HANDLE BRAKE ASSEMBLY 1 2011-11_

1 |FT800.43.194 g BOLT 2 2011-11_

3 |FT800.43.131 JEMR PRESSURE PLATE 1 2011-11_

4  |FT800.43.023 BESE A FRICTION PLATE UNIT 2 2011-11_

5 |FT800.43.024 v ] s g B A MIDDLE FRICTION PLATE UNIT 1 2011-11_

7 |FT800.43.136 iR g SPLINE BUSH WHEEL 1 2011-11_

8 |FT800.43.141 W STEEL PIECE 2 2011-11_

9 |FT800.43.142 JREE ADJUSTING WASHER 999 2011-11_
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TD824-1F161F28KIERIH

TD800.43-3 43.3-#lZ8) R & i —3 43BRAKING SYSTEM ASSEMBLY -3

bR =2 ZFR e ¥
No. Code Description Quantity Remark
0 [FT800.43.015 il Bl S A BREAK ASS. 1 2011-11_
1 |FT800.43.149 OB EI 7 O-SEAL RING 2 2011-11_
10 |FT800.43.173 e SPRING 6 2011-11_
11 |GBT119-D10X22 [ £ PIN 6 2011-11_
12 |FT800.43.150 OB EI 7 O-SEAL RING 2 2011-11_
13 |FT800.43.151 il Bl i 28 BRAKE PISTON 2 2011-11_
14 |FT800.43.027 R A FRICTION PLATE UNIT 2 2011-11_
15 |FT800.43.147a VoGBS Er S ARES LEFT BRAKE CYLINDER HOUSING 1 2011-11_
15.1 |FT800.43.147 el Bh ARGl LEFT BRAKE CYLINDER HOUSING 1 2011-11_
15.1 |FT800.43.147 Ze il B ARG A LEFT BRAKE CYLINDER HOUSING 1 2011-11_
2 |FT800.43.153a o BhAR LA RIGHT BRAKE CYLINDER 1 2011-11_
2.1 [FT800.43.153 VR ESIEraRES RIGHT BRAKE CYLINDER 1 2011-11_
2.1 [FT800.43.153 PN EHIE RN RIGHT BRAKE CYLINDER 1 2011-11_
3 |FT800.43.152 IR EE DISCHARGE AIR PLUG 2 2011-11_
4 |FT800.43.156 | 2 2011-11_
S |IBZQ4454-16X20 o SEAL GASKET 2 2011-11_
6 |FT800.43.130 ek ik JOINT BODY 2 2011-11_
8 |IBZQ4454-10X13.5 Bl SEAL RING 2 2011-11_
9 |JBTZQ4450-M10X1 [F 3 SCREW PLUG 2 2011-11_
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TD824-1F161F28KIERIH

TD800.43-4 43.4-HlZ) R & —4 43BRAKING SYSTEM ASSEMBLY-4

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBTS5781-M8X20-A2L VaYiBS 1o BOLT 1 2011-11_
1 |GBT5781-M8X20-A2L VAViiE Nl BOLT 1 2011-11_
10 |TD800.43-01 PR HR ] o7 3 PEDAL RETURN SPRING 2 2011-11_
11 |FT800.43.103 WHRERET ADJUSTING SCREW 2 2011-11_
12 |FT800A.43C.014 B Ak RIGHT BRAKE ROCKER UNIT 1 2011-11_
12.1 |GBT879.1-5X16 PR B B PIN 1 2011-11_
12.2 |[FT800A.43.065 SR BFT R A BRAKE CONNECTING LOCK ROD WELDMENT 1 2011-11_
12.3 |FT800A.43C.016 FaRipriEr A 9 G R RIGHT BRAKE ROCKER WELDMENT 1 2011-11_
12.4 |FTS800A.43.307 il B AR et B BRAKE PEDAL HUB BUSH 1 2011-11_
13 |FTS800A.43.401 ey PIN 1 2011-11_
2 |FT800A.43.053 Tl Bl B A SR AR A BRAKE PEDAL SUPPORT SHAFT WELDMENT 1 2011-11_
3 IGBT93-8-A0P Hupg| WASHER 1 2011-11_
4  |GBT6170-M8-A2L 2851 NUT 1 2011-11_
5 |GBT894.1-30 4 RETAINER RING 1 2011-11_
6 |FTS00A.43.305 e SPACER BUSH 4 2011-11_
7 |FT800A.43C.013 Ll SR A LEFT BRAKE ROCKER WELDMENT 1 2011-11_
7.1 |FT800A.43.307 il B s AR e BRAKE PEDAL HUB BUSH 1 2011-11_
7.2 |FT800A.43C.015 et R AR A LEFT BRAKE ROCKER WELDMENT 1 2011-11_
GBT6170-M10-A3L [2CH NUT 2 2011-11_
FT800.43.030 EEHRET ADJUSTING SCREW 2 2011-11_

188



TD824-1F161F28KIERIH

189

TD800.43 H|5) & F-5




TD824-1F161F28KIERIH

TD800.43-5 43.5-#l8 R & —5 43BRAKING SYSTEM ASSEMBLY-5

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBTS5781-M8X20-A2L VaYiBS 1o BOLT 1 2011-11_
1 |GBT5781-M8X20-A2L NSk IR BOLT 1 2011-11_
10 |GBT93-10-A0P T v T s e 4 WASHER 3 2011-11_
11 |GBTS783-M10X30-A3L [ BOLT 3 2011-11_
12 |FT800A.43C.012b A il B A S RIGHT BRAKE SHORT OIL PIPE ASSEMBLY 1 2011-11_
12.1 |FT800A.43C.012a A5 I B R RIGHT BRAKE SHORT OIL PIPE ASSEMBLY 1 2011-11_
13 |FT800A.43C.011b Ze il sh A A B LEFT BRAKE SHORT OIL PIPE ASSEMBLY 1 2011-11_
13.1 |FT800A.43C.012a A B A AR RIGHT BRAKE SHORT OIL PIPE ASSEMBLY 1 2011-11_
14 |FT800A.43.315 R LA JOINT 2 2011-11_
15 |F600210 BRHAAG () PIPE CLAMP COMBINATION (6) 2 2011-11_
16 |F600190 BIeHE (H) PIPE CLAMP COMBINATION (5) 3 2011-11_
17 |FTS800A.43.056b Ze il SR B LEFT BRAKE LONG OIL PIPE ASSEMBLY 1 2011-11_
17 |FT800A.43.056b et B B LEFT BRAKE LONG OIL PIPE ASSEMBLY 1 2011-11_
17.1 |FT800A.43.056a Ze il B A Bk LEFT BRAKE LONG OIL PIPE ASSEMBLY 1 2011-11_
18 |FTS800A.43.335 A B FIXED PLATE OF OIL PIPE 2 2011-11_
19 |FT800A.43.057b A5 KA R RIGHT BRAKE LONG OIL PIPE ASSEMBLY 1 2011-11_
19.1 [FT800A.43.056a Ze il SR B LEFT BRAKE LONG OIL PIPE ASSEMBLY 1 2011-11_
2 |GBT93-8-AOP P SPRING WASHER 1 2011-11_
20 |GBTS5780-M6X40—A2L VaYiBS: 1o BOLT 1 2011-11_
20 |GBT5780-M6X40-A2L NSk A BOLT 1 2011-11_
21  |GBT97.1-6—A0P TR WASHER 1 2011-11_
22 |GBT93-6-A0P TS SPRING WASHER 1 2011-11_
23 |GBT6170-M6-A2L 285 NUT 1 2011-11_
3 |TG1204.433.2 il sh A AR S BRAKE OIL TANK ASSEMBLY 1 2011-11_
3.1 |FT800.43.018 il 2 BRAKE OIL TANK 1 2011-11_
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TD824-1F161F28KIERIH

TD800.43-5 43.5-#H|5h & M —5(%%)

=3 %= LA B >
No. Code Description Quantity Remark

4 Q67516 ARG 3 AR B i A-TYPE WORM TRANSMISSION HOSE CLAMP 2 2011-11_

5 | TD800.43.1 BT A AR OIL CONVEYING HOSE ASSEMBLY 2 2011-11_

6 |FT800.43.115 T ST OIL PIPE JOINT SCREW 6 2011-11_

7 |IBZQ4454-12X16 g ! SEAL GASKET 12 2011-11_

8 |FT800A.43C.017 iSRG PIPE JOINT WELDMENT UNIT 2 2011-11_

9  |FT800A.43C.018 Tl B FE B, BRAKE PUMP ASSEMBLY 1 2011-11_
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TD824-1F161F28KIERIH

FT800A.44.001 44-far&ide A, 44SEAT INSTALLATION ASSEMBLY

%2 li%=: AR HE P
No. Code Description Quantity Remark
1 |FT800A.44.011 R R B AR SEAT ASSEMBLY 1 2011-11_
2 |GBT5783-M12X35-A3L [V BOLT 4 2011-11_
2 |GBT5783-M12X35-A3L L0 BOLT 4 2011-11_
3 |GBT93-12-A0P 5L ] SPRING WASHER 4 2011-11_
4  |GBT97.1-12-A0P ST WASHER 4 2011-11_
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TD824-1F161F28KIERIH

TD800.454E 45.4-#\ ik, 45.4-CONTROLLING COVER PLATE ASSEMBLY

N2 li%=: AR HE P
No. Code Description Quantity Remark
1 |GBT818-M5X16-A2L AR S IRET SCREW 4 2013-04_
2 |GBT93-5-A0P T v 2R 5 5 A WASHER 4 2011-11_
3  |GBT97.1-5-A0P “FE WASHER 4 2011-11_
4 |FT804A.45.097 =G COVER PLATE COMBINATION 1 2011-11_
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TD824-1F161F28KIERIH

TD800.456 A 45.6— Y FE &AM 45.6-DASHBOARD INSTALLATION ASSEMBLY

N2 li%=: AR HE P
No. Code Description Quantity Remark
1 |FT800A.45B.020 R E B DASHBOARD ASSEMBLY 1 2011-11_
2 |FT65.45.999 Eilbavech 53 NUT 2 2011-11_
3 |GBT901-M6X60-A1L SRS M2 STUD 2 2011-11_
4  |FT800A.45.900 SRR ET PLASTIC SCREW 6 2004-01_
4 |GBTS818 124TM4x16 SCREW M4X16 6 2010-06_
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TD824-1F161F28KIERIH

TD800.457 45.7-Hii#EH3EE M, 45.7-FRONT CONNECTION EQUIPMENT ASSEMBLY

=2 = ZFR e 3
No. Code Description Quantity Remark
1 |TD800.457-01 HI R FRONT CONNECTING PLATE 2 2011-11_
2 |FT800A.45.112 TR SHOCK ABSORBER SEAT 8 2011-11_
3 |FT800A.45.110 WELR ABSORBER 8 2011-11_
4 |FT800A.45.111 kS SPACER SPOOL 4 2011-11_
5 |GBT96-16-A0P K WASHER 4 2011-11_
6 |GBTS5782-M16X130—A2L VaYiBS 1o BOLT 4 2011-11_
7 IGBT5783-M16X45 g BOLT 8
8 |GBT97.1-16-A0P HHE WASHER 8 2011-11_
9 |GBT93-16-A0P THSE SPRING WASHER 8 2011-11_
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TD800.458A 45.8—5i# 38 M, 45.8——REAR CONNECTING EQUIPMENT ASSEMBLY

bR =2 HFR e

No. Code Description Quantity Remark
1 |GBTS5782-M16X160—A2L VaYiBS 1o BOLT 4 2011-11_
10 |GBT6170-M16-A3L W M16-A3L NUT 8 2011-11_
2 |GBT93-16-A0P P SPRING WASHER 8 2011-11_
3 |GBT96.1-16—A0P #E 16— AOP WASHER 8 2011-11_
4 |FT800A.45.112 TR SHOCK ABSORBER SEAT 8 2011-11_
5 |FT800A.45.110 B ABSORBER 8 2004-01_
5 |TD800.457B.1.2 WA ABSORBER 8 2009-06_
5 |TD800.457B.1.2 WELR ABSORBER 8 2009-06_
6 |FT800A.45.111 EIEES SPACER SPOOL 4 2011-11_
7 |FT800A.45C.014 AR5 TR A FLOOR REAR CONNECTING WELDMENT 2 2011-11_
8 |GBT5783-M16X90—8.8—A2L VaY: BSii BOLT 4 2004-01_
9 |GBT97.1-16-A0P Hup WASHER 4 2011-11_
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TD824-1F161F28KIERIH

FT800A.46.001 46—24-4%1 5, 46—-SAFETY FRAME ASSEMBLY
=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT5783-M10X30-A3L 2 BOLT 6 2011-11_
10 |GBT802-M12-A2L 2251 NUT 4
11 |FT800A.46.040 KPR R SUPPORT BEAM INSTALLATION ASSEMBLY 1 2011-11_
11 |FT800A.46.040 PR ARG R SUPPORT BEAM INSTALLATION ASSEMBLY 1 2011-11_
11.1 |FT800A.46.010 oot LY 5 ) SAFETY FRAME UPPER BEAM ASSEMBLY 1 2011-11_
11.1 |FT800A.46.010 o LY <N SAFETY FRAME UPPER BEAM ASSEMBLY 1 2011-11_
11.2 |GBT5782-M16X100-A2L NSk IR BOLT 6 2011-11_
11.3 |GBT95-16-A0P HHE WASHER 6 2011-11_
11.4 |GBT93-16-A0P THSE SPRING WASHER 6 2011-11_
11.5 |GBT802-M16 H B TRIREE NUT 6
11.6 |FT800A.46.030 S R RIGHT SUPPORT BEAM ASSEMBLY 1 2011-11_
11.7 [FT800A.46.020 o SRR LEFT SUPPORT BEAM ASSEMBLY 1 2011-11_
12 |GBT5782-M16X90-A2L IS S BOLT 8 2011-11_
13 |GBT96-16—A0P KEE WASHER 8 2011-11_
14 |GBT93-16-A0P TS SPRING WASHER 8 2011-11_
15 [GBT6170-M16-A3L ¥R M16-A3L NUT 8 2011-11_
2 |FT800A.46.101 T BHA 51 2 i SHADOW LOCKING PLATE 2 2011-11_
3 |FT400.46.021 B A WASHER UNIT 6 2011-11_
4 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 6 2011-11_
5 |GBT802-M10—6 H B TRIREE NUT 6 2011-11_
6 |FT65.46A.012 T PHATE B SHADOW ASSEMBLY 1 2004-01_
6 |FT800A.46.480 P SHADOW 1 2011-05_
7 |GBT5782-M12x80-A2L [ BOLT 4 2011-11_
8 |GBT95-12-A0P #E12- AOP WASHER 4 2011-11_
9 |GBT93-12-A0P TS SPRING WASHER 4 2011-11_
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TD800.471D-1 47.1.1-HLE -1 BONNET ASSEMBLY-1

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |TG1204.471A—05 L5 i ) AR Al BONNET FRONT MESH BOARD 1 2011-11_
10 |FT800B.47.306 ZEHT TS LEFT FRONT LOWER GRID 1 2011-11_
11 |FT800B.47.307 aNEimayilv s RIGHT FRONT LOWER GRID 1 2011-11_
11 |FT800B.47.307 HHT S RIGHT FRONT LOWER GRID 1 2011-11_
12 |TG1204.471A-03 BLEEZE R AR Al BONNET LEFT MESH PLATE 1 2011-11_
12 |TG1204.471A-03 BLEE Ze ) AR Al BONNET LEFT MESH PLATE 1 2011-11_
13 [TG1204.471A-04 BLEE A 0 AR AR BONNET RIGHT MESH PLATE 1 2011-11_
14 |TD800.471-01 BLEB A BONNET PNEUMATIC SPRING 2 2011-11_
15 |GBT5783-M6X16— A3L A BOLT 20 2013-07_
16 |GBT97.1-6-A0P SR WASHER 20 2011-11_
17 |GBT93-6-A0P HSE SPRING WASHER 20 2011-11_
18 |GBT6170-M6-A2L 2251 NUT 20 2011-11_
19 |TB400B.471-18 ik PAD BLOCK 24 2011-11_
2 |TD800.471D.1 HlLE SR BONNET WELDMENT 1 2011-11_
20 |GBT97.1-5-A0P Hupg| WASHER 40 2011-11_
21 |GBT93-5-A0P i v 2R 5 2 S ] WASHER 40 2011-11_
22 |GBT6170-M5-A2L |Eilbav] 2S5 NUT 40 2011-11_
3 |FT800B.47.242 PR 5% BONNET SEAL STRIP 1 2011-11_
4  |FT800B.47.304 7o 5 Rt LEFT REAR ADORN BOARD 1 2011-11_
5  |FT800B.47.305 A G AR RIGHT REAR ADORN BOARD 1 2011-11_
6 |FT800B.47.310 7o )G T g LEFT REAR LOWER GRID 1 2011-11_
7  IFT800B.47.311 5 T RIGHT REAR LOWER GRID 1 2011-11_
7 |FT800B.47.311 S T g RIGHT REAR LOWER GRID 1 2011-11_
8  |FT800B.47.308 A b LEFT MIDDLE LOWER GRID 1 2011-11_
9  |FTS00B.47.309 b RIGHT MIDDLE LOWER GRID 1 2011-11_
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TD800.471D-2 47.1.2-#HLE & -2 BONNET ASSEMBLY-2

bR = ZFR e ¥

No. Code Description Quantity Remark
1 |GBT91-5X32-A0P FF 114 PIN 2 2011-11_
10 |GBT97.1-10-A0P SR WASHER 6 2011-11_
11 |GBT93-10-A0P T v T s e 4 WASHER 6 2011-11_
12 |GBT5783-M10X30-A3L A BOLT 6 2011-11_
13 |GBT882-B16X90-A0P % PIN 2 2013-07_
14 |GBT5783-M12X30-A3L A BOLT 3 2011-11_
15 |GBT93-12-A0P TS SPRING WASHER 3 2011-11_
16 |GBT5783-M10X40-A3L [ BOLT 2 2011-11_
17 |GBT97.1-12-A0P TR WASHER 3 2011-11_
18 |GBT6170-M10-A3L 2B NUT 2 2011-11_
2 |GBT97.1-16-A0P g WASHER 2 2011-11_
3 |FT800B.47B.162 BEET HINGE LOWER SEAT 1 2011-11_
4 |GBT5782-M12X50-A3L [ BOLT 3 2011-11_
5 |TD800.471D.2.1 PLE X8 A BONNET LOW BRACKET WELDMENT 1 2011-11_
6 |GBT97.1-12-A0P SR WASHER 3 2011-11_
7  |GBT93-12-A0P HSE SPRING WASHER 3 2011-11_
8 IGBT6170-M12-A3L 2B NUT 3 2011-11_

FT800B.47B.161 Bk I HINGE UPPER SEAT 2 2011-11_
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TD800.472B 47.2-#HlE FRIH A 47.2-BONNET LOW PLATE ASSEMBLY

N2 li%=: AR HE P
No. Code Description Quantity Remark
1 |FT800B.47.241 BLEE T B M 2% 4 2% BONNET LOW PLATE SEAL STRIP 1 2011-11_
2 |TD800.472B.1 PLE TR AR BONNET LOW PLATE WELDMENT 1 2011-11_
3 |GBT5783-M8X25-A2L e BOLT 6 2011-11_
4 |GBT97.1-8-A0P ST WASHER 6 2011-11_
5 |GBT93-8-A0P Hupg| WASHER 6 2011-11_
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TD800.474B 47.4-#Hl B4\ a5 47.4-BONNET LOCK CONTROL ASSEMBLY

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |GBTS783-M10X30-A3L [ BOLT 2 2011-11_
1 |GBT5783-M8X30-A3L 7N A Sk g A A e BOLT 2 2009-04_
10 |GBT6170-M6-A2L 285 NUT 5 2011-11_
11 |TD800.474B.2 hikEG WELDED PUSHING ROD 1 2011-11_
12 |TB450.473-02 izl RUBBER RING 1 2011-11_
13 |FT800A.47.056 TR HANDLE ASSEMBLY 1 2011-11_
2 |TD800.474B.1 PRSI A BONNET LOCK COLUMN WELDMENT 1 2011-11_
2 |TD800.474B.1 PR A BONNET LOCK COLUMN WELDMENT 1 2011-11_
3 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2 2011-11_
4  |GBT97.1-8—A0P -2 WASHER 2 2009-04_
4 |GBT97.1-10-A0P TR WASHER 2 2011-11_
5 |GBT5783-M6X35-8.8—Al1L NSk IR BOLT 4
6 |TH350.473-01 B 524 BONNET LOCK 1
6 |TG1654.471A.2.1-01 BLE2 4 BONNET LOCK 1 2011-02_
7  |GBT97.1-6-A0P -2 WASHER 5 2011-11_
8 |GBT91-1.6X26—A0P FF 1144 PIN 1 2011-11_
9 |GBT93-6-A0P TS SPRING WASHER 4 2011-11_
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TD800.475F 47.5-Hl B &5 E 240G A 47.5-BONNET SEAL INSTALLATION ASSEMBLY

N2 R B B 3
No. Code Description Quantity Remark
1 |TD800.475F-01 R PACKING WASHER 1 2011-11_
2 |TD800.475B-06 AR SEAL PRESSURE STRIP 1 2011-11_
3 |TD800.475F-04 EEER (—) SEAL PRESSURE STRIP (1) 1 2011-11_
4  |TD800.475F-03 LA (D) SEALING STRIP (2) 1 2011-11_
5 | TD800.475F-02 K (—) SEAL PIECE (1) 2 2011-11_
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TD900.481N 48.1- & Bl W% 5 i 48.1-ENGINE HARNESS INSTALLATION ASSEMBLY

bR =2 ZFR e 3
No. Code Description Quantity Remark
2 |GBT93-8-A0P g WASHER 2 2011-11_
3 |FT65.48.095 LWERI (—) HARNESS TIGHTEN CLIP (1) 2 2011-11_
4 |TD900.481M.1 a1 =N ENGINE HARNESS ASSEMBLY 1 2011-11_
S |TD800.481F.2 AL A RPM SENSOR 1 2011-11_
6 |FT65.48.073a G5 IRi VaswaR e OIL PRESSURE SENSOR 1 2010-01_
6 |FT700.48G.073a BT ) 1% et OIL PRESSURE SENSOR 1 2004-01_
7 |TD800.481F.3 s WIRE GROUND 1 2011-11_
TA600.486—01 LRI I HARNESS TIGHTEN CLIP 1 2011-11_
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TD900.482K 48.2—7F Bk vhiZzdE il 48.2-BODY HARNESS INSTALLATION ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |GBTS783-M6X12-A2L VaYiBS 1o BOLT 6 2011-11_
10 |FT300.48.064 R IGNITION LOCK 1 2011-11_
11 |FT800A.48L.101 o 2 I (—) RUBBER RING (1) 1 2011-11_
12 |GBT6170-M4—A2L JEitVay =l S5t NUT 2 2011-11_
12 |GBT6170-M4-A2L 12N f 8B NUT 2 2011-11_
13 |GBT97.1-4-A0P g WASHER 2 2011-11_
14 |FT800.48B.068 TAEIT 45 WORKING LIGHT SOCKET 1 2011-11_
15 |GBT68-M4X35-AlL FFAEUTSKIRET SCREW 2 2011-11_
16 |FT800A.48L.106 L (T RUBBER RING (5) 1 2011-11_
17 |FT800.48B.069 FE R R CHARGER SOCKET 1 2011-11_
18 |DE2383.51.6-04 PRI FUSE 2 2011-11_
18 |DE2383.51.6-06 PRI Fr FUSE 3 2011-11_
18 |TD800.482D.3 AR AR A ELECTRIC BOX ASSEMBLY 1 2011-11_
18 |DE2383.51.6-05 PRI FUSE 9 2011-11_
18.1 |TD800.482D.3.2 Ik A g LIGHT RELAY 1 2011-11_
18.2 |TD800.482D.3.3 TRAAAE FL 3R PREHEATING RELAY 1 2011-11_
18.3 |GE20H4.34.13-01 B Fr(5A) FUSE (5A) 1 2011-11_
18.4 |TD800.482D.3.4 IR LAk FL RS FLASH RELAY 1 2011-11_
18.5 |TD800.482D.3.1 FHJREHER MAIN POWER RELAY 1 2011-11_
19 |FT300.48.033 BT R BRAKE LIGHT SWITCH 2 2011-11_
2 |FT300.48.055 JEBh Ak STARTING RELAY 1 2011-11_
20 |3724D01-201 AR LA RELEASABLE TIE 6 2011-11_
3 |GBT97.1-6-A0P T WASHER 6 2011-11_
4  |GBT93-6—A0P THSE SPRING WASHER 6 2011-11_
5 |GBT6170-M6-A2L 2B NUT 6 2011-11_
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TD900.482K 48.2—7¢ B £ o 4255 i (4E)

N2 R B HE 3
No. Code Description Quantity Remark
6 |TD800.482E.1 T H AR B BODY HARNESS ASSEMBLY 1 2011-11_
7 | TF1004.482-01 puEsidE] RUBBER RING 2 2011-11_
7 | TF1004.482-01 Pk RUBBER RING 2 2011-11_
8  |TD900.482A.1 LTI % LEFT PADDLE SWITCH 1 2011-11_
9 |FT65.48.652 PUBEEAR T () FOUR-FUNCTION SWITCH(TWO) 1 2011-11_
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TD800.483A 48.3—FikT £k viZedE il 48.3-FRONT LAMP HARNESS INSTALLATION ASSEMBLY

bR =2 ZFR e

No. Code Description Quantity Remark
1 |Q67405200 I B PLASTIC FASTEN STRIP 1 2011-11_
10 |GBT97.1-6-A0P -2 WASHER 2 2011-11_
11 |GBT93-6-A0P A SPRING WASHER 2 2011-11_
12 |GBT6170-M6-A2L [2CH NUT 2 2011-11_
2 |FT800A.48L.021 HIAT RS AL FRONT LAMP HARNESS ASSEMBLY 1

2 |TD800.483A.1 IS T 9580 FRONT LAMP HARNESS ASSEMBLY 1 2011-11_
3 |FT600B.48B.031 FIESER=PEY FRONT LAMP COMBINATION ASSEMBLY 1 2011-11_
4  |FT65.48.095 LRERI (—) HARNESS TIGHTEN CLIP (1) 2 2011-11_
S |GBT5783-M8X16-A2L [ BOLT 3 2011-11_
6 |GBT97.1-8—A0P -2 WASHER 3 2011-11_
7  |GBT93-8-A0P g WASHER 3 2011-11_
8 |GBT6170-M8-A2L 2B NUT 1 2011-11_
9 |FT65.48.340 EERC VN ELECTRIC HORN 1 2011-11_
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TD900.484 48.4— 5k £k viZzdE i 48.4-REAR LAMP HARNESS INSTALLATION ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |TF1004.482-01 1T 45 K P RUBBER RING 1 2011-11_
1 | TF1004.482-01 i 2k RUBBER RING 1 2011-11_
10 |GBT97.1-12-A0P T WASHER 1 2011-11_
11 |GBT93-12-A0P THSE SPRING WASHER 1 2011-11_
12 |GBT5783-MI12X25-A3L NSk IR BOLT 1 2011-11_
13 |FT65.48.092 ZELCIE (3) THROUGH HARNESS WASHER 3 2 2011-11_
14 |FT800A.48L.053 S BT K, REAR LAMP ASSEMBLY 2 2011-11_
15 |FT65.48.052a Ja BT R TAIL LAMP ASSEMBLY 1 2012-02_
15 |FT800A.48L.052 Ji BT B AL TAIL LAMP ASSEMBLY 2 2011-11_
16 |GBT6170-M5-A2L 12N f B NUT 3 2011-11_
17 |GBT93-5-A0P i v 2R 5 2 S ] WASHER 3 2011-11_
18 |GBT97.1-5-A0P Hup WASHER 3 2011-11_
19 |TD900.484.2 JE T REAR TRAILER SOCKET 1 2012-02_
19 |FT65.48.080 JE TR REAR TRAILER SOCKET 1 2011-11_
2 [3724D01-201 AR LA RELEASABLE TIE 6 2011-11_
20 |GBTS819.1-M5X35-A2L TR UL IRET CUNERSUNK FLAT HEAD SCREW WITH CROSS 3 2011-11_
3 |GBT818-M4X10-A2L TR SR T RECESS 5 2011-11_
4 |GBT93-4-A0P T v R s e 4 SCREW 5 2011-11_
S |TD800.484.2 AT R WASHER 1 2011-11_
6 |TD900.484.1 Ja ST R OIL QUANTITY SENSOR 1 2011-05_
REAR LAMP HARNESS ASSEMBLY
6 |TD800.484.1a Ja kT &R 1 2004-01_
7 |FT65.48.094 FLRIRIE(Z) REAR LAMP HARNESS ASSEMBLY 3 2011-11_
8 |FT800A.481..088 BRI BFH K RUBBER RING (2) 1 2011-11_
9 |FTS800A.48L.106 L (F) PARKING BRAKE SWITCH 1 2011-11_
RUBBER RING (5)

224



TD824-1F161F28KIERIH

TD800.485A & Wit 22 4% i Hk

225



TD824-1F161F28KIERIH

TD800.485A 48.5—-Z HauhZe3E A il 48.5-BATTERY INSTALLATION ASSEMBLY

bR =2 HFR e

No. Code Description Quantity Remark
1 |GBT6170-M10-A3L [2CH NUT 2 2011-11_
10 |FT65.48.112 FEL I 2% [ Al POWER WIRE FIXING PLATE 1 2011-11_
11 |FT65.48.090 LR 2k POWER WIRE 1

11 |FT65.48.090a B AR BATTERY POWER WIRE 1 2006—04_
11 |FT65.48.090 LR 2K POWER WIRE 1

12 |FT450.48.102 LR R R BATTERY SHOCK ABSORPTION MAT 1 2009-11_
12 |TB450.485.1 5 LR R BATTERY SHOCK ABSORPTION MAT 1 2010-08_
12 |TG1204.485-03 BRI (—) RUBBER GASKET (1) 1 2011-11_
2 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2 2011-11_
3 |GBT97.1-10-AOP -2 WASHER 2 2011-11_
4 |TG1204.485-02 LT AR BATTERY PRESS PLATE 1 2011-11_
5 |TG1204.485-01 LI U A U-TYPE PULL ROD OF BATTERY 1 2011-11_
6 |FT65.48.091 B BODY GROUNDING WIRE 1 2011-11_
7 |TG1204.485.1 LR A BATTERY ASSEMBLY 1 2011-11_
8  |TD800.485A-03 ] 58 e LOCKING CLAMP 1 2011-11_
9  |TDS800.485A-04 R B E e HARNESS TIGHTEN CLIP 1 2011-11_
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TD800.487 48.7-#H & MY, 48.7-COMBINED INSTRUMENT ASSEMBLY

=3 192 ZFR B

No. Code Description Quantity Remark
1 |FT65.48.610c HENERDH, COMBINED INSTRUMENT ASSEMBLY 1 2010-01_
1 |FT700.48G.061b HA A COMBINED INSTRUMENT ASSEMBLY 1 2009-05_
1 FT700.48G.061a HEPEREH, COMBINED INSTRUMENT ASSEMBLY 1
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FT300.49.001 49— T EL£65 5

49-TOOL BOX ASSEMBLY

bR = ZFR e

No. Code Description Quantity Remark
1 |GBTS783-MI12X25-A3L VaYiBS 1o BOLT 2 2011-11_
1 |FT65.49.101 PR HANDLE SEAT 2 2003-11_
10 |FT300.49.012 T HAIE A M TOOL BOX WELDMENT ASSEMBLY 1 2003-11_
2 |GBT 867-4X8 B[R ST RIVET 2 2003-11_
3 |FT65.49.115 BF HANDLE 1 2003-11_
4  |FT65.49.102 ERite] CROSS PIN 1 2003-11_
5 IGBT5783-M12X35-A3L [ BOLT 2 2003-11_
5 |GBT5783-M12X35-A3L [ BOLT 2 2003-11_
6 |FT65.49.103 e FIXING SUPPORT PLATE 1 2003-11_
7  IGBT97.1-12-A0P SR WASHER 2 2003-11_
8 |GBT93-12-A0P HSE SPRING WASHER 2 2003-11_
9 |GBT6170-M12-A3L 2B NUT 2 2003-11_
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TD800.501A 50.1-FjhFE S 50.1-MAIN OIL TANK ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT800A.50.051 T ELAT S AL MAIN OIL TANK BELT ASSEMBLY 2 2011-11_
1 |FT800A.50.051 A ELAH R A MAIN OIL TANK BELT ASSEMBLY 2 2011-11_
10 |TD800.501-05 THIAE R OIL TANK SHORT RUBBER GASKET 2 2011-11_
11 |TD800.501.3 bR G UPPER BRACKET WELDMENT 1 2011-11_
12 |GBT93-10-A0P T v 2R 5 5 A WASHER 4 2011-11_
13 |GBTS783-M10X20-A3L [ BOLT 4 2011-11_
14 |TD800.501.4 TR yRA LOWER BRACKET WELDMENT 1 2011-11_
2 |GBT6170-M10-A3L 285 NUT 4 2011-11_
3 |FT800A.50.209 TR & MAIN OIL TANK BELT RUBBER STRIP 2 2011-11_
4 |TD800.501A.1 F AR A MAIN OIL TANK ASSEMBLY 1 2011-11_
4.1 |TD800.501A.1.2 EERiVicpe Tas MAIN OIL TANK WELDMENT 1 2011-11_
4.2 |TD800.501A.1.1 s OIL TANK COVER 1 2011-11_
4.3 |FT300.50.015 TE LAY FILTER MESH ASSEMBLY 1 2011-11_
4.4 |IBT982-16 2 A COMBINED SEAL GASKET 1 2011-11_
4.5 |FT65.50.226 TR SE OIL DISCHARGING SCREW PLUG 1 2011-11_
S |GBTS5783-M16X35-A3L VaYiBS: 1o BOLT 2 2011-11_
6 |GBT93-16-A0P TS SPRING WASHER 2 2011-11_
7 |FT800A.50.207 FImFER IR (—) MAIN OIL TANK RUBBER WASHER (1) 1 2011-11_
8  |TD800.501.2 BRIV oa MAIN OIL TANK FRONT BRACKET WELDMENT 1 2011-11_
9  [TD800.502-01 TR R OIL TANK RUBBER WASHER 2 2011-11_
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TD800.502 50.2—-FllyiAE & A 50.2—-AUXILIARY OIL TANK ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
1 |Q67645 R4 CLAMP HOOP 4 2011-11_
10 |FT65.50.226 TR SE OIL DISCHARGING SCREW PLUG 1 2011-11_
11 |TD800.502.2 ElhAE RS AUXILIARY OIL TANK BRACKET WELDMENT 2 2011-11_
11 |TD800.502.2 B S R AUXILIARY OIL TANK BRACKET WELDMENT 2 2011-11_
12 |GBT5783-M10X20-A3L [ BOLT 4 2011-11_
13 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 4 2011-11_
14 | TD800.502-04 Hesakes EXHAUST HOSE 1
14 |TD800.505-01 I A BREATH HOSE 1 2006—05_
15 1Q673B23 BT BY PR PR 4 CLAMP 2 2011-11_
2 |TD800.502-03 TR R MAIN/ASSISTANT OIL TANK CONNECTING PIPE 1
2 |TD800.502-03a F RS MAIN/ASSISTANT OIL TANK CONNECTING PIPE 1 2006—04_
3 |TD800.502-05 BRI RUBBER CONNECTING PIPE 2 2011-11_
4 | TD800.502.3 R R K o CEa AUXILIARY OIL TANK FASTENING TIE 2 2011-11_
5  IGBT6170-M10-A3L [2CH WELDMENT 4 2011-11_
6 |TD800.502-02 FIRHEE RG> Y& S NUT 2 2011-11_
AUXILIARY OIL TANK FASTENING TIE RUBBER
7 1TD800.502.1 BIThARE A STRIP 1 2011-11_
8  1TD800.502-01 AR A 4 2011-11_
JBT982-16 HE B AUXILIARY OIL TANK WELDMENT 1 2011-11_
OIL TANK RUBBER WASHER
COMBINED SEAL GASKET
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TD800.503A 50.3—3E iy S al, 50.3-OIL INLET/OUTLET PIPE ASSEMBLY

=2 = ZFR e

No. Code Description Quantity Remark
1 1Q673B155 BT BY PR PR 4 CLAMP 2 2011-11_
10 |GBT6170-M8-8-A2L I Ui hg I-TYPE HEXAGON NUT 2 2012-08_
11 |TD800.503A—-01 LRI INSTALLATION BRACKET 1 2011-11_
12 |FT800A.50.061a THE2RE SEUE AR S B FUEL FILTER ASSEMBLY 1 2011-11_
13 |TD800.503A.1 H A UK OIL OUTLET PIPE ASSEMBLY 1 2011-11_
2 |FT800A.50P.101a mRiiE=s OIL RETURN PIPE 1
2 |FT700.50G.121 BN OIL RETURN PIPE 1 2011-11_
3 |FT65.50.106 23 B HOLLOW BOLT 2 2011-11_
4  |IBT982-14 2 A COMBINED SEAL GASKET 4 2011-11_
4  |IBT982-14 20 Ay B COMBINED SEAL GASKET 4 2011-11_
5 |FT800A.50.162 MRSk JOINT 1 2011-11_
6 |FTS00A.50P.081 LRl SYY OIL CONVEYING PIPE ASSEMBLY 1 2011-11_
7 |GBT5783-M8X30-A2L [ BOLT 2 2011-11_
8 |GBT97.1-8-A0P T WASHER 2 2011-11_
9 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
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TD824-1F161F28KIERIH

TD800.55D—1 55.1-#&F} e E 2 —1 LIFT INSTALLATION ASSEMBLY-1

bR =2 HFR e ¥
No. Code Description Quantity Remark
0.1 |TD-B02223 TD#F A4 E 1 RISER KIT 1 2014-01_
1 |TA700.55A.7 PRIE B PLUG,THREADED 1 2013-05_
1 |FT300.55B.029 T ZE R AT OIL PIPE PLUG ASSEMBLY 1 2011-11_
1.1 |FT700.55D.029 FREN T HANDLE WHEEL ASSEMBLY I 1 2011-11_
1.2 |JBT982-8 HEHE COMBINED GASKET 1 2011-11_
1.3 |FT700.55D.129 T COVER PLATE 1 2011-11_
1.4 |FT300.55B.165 KERE TENSION RUBBER SLEEVE 1 2011-11_
1.5 |FT300.55B.166 DERL 35 ADJUSTING NUT 1 2011-11_
1.6 |GBT91-3.2X16-A0P FF 1144 PIN 1 2011-11_
10 |TD800.55B-02 NSk IR BOLT 8 2011-11_
11 |GBT93-12-A0P HSE SPRING WASHER 12 2011-11_
12 |FT700.55D.147 EOIN Y HOLLOW BOLT 1 2011-11_
13 |IBT982-8 2HEE COMBINED GASKET 2 2011-11_
14 |TD800.55B.4 NI AN A B, BREATH CONNECT STEEL PIPE ASSEMBLY 1 2011-11_
15 |FT800.55.120a LAY CONNECTING BOLT 1 2011-11_
16 |GBTS783-MI12X40-A3L [ BOLT 2 2011-11_
17 |FT800.55.119b R S UPPER PULL ROD SUPPORT SEAT 1 2011-11_
18 |GBT91-4X36-A0P FF 114 PIN 1 2011-11_
19 |GBT6181-M20-A9L LS NUT 1 2011-11_
19 |GBT6181-M20-A9L 2B NUT 1 2011-11_
2 |GBTS5781-M8X30-A2L VaYiBS: 1o BOLT 3 2011-11_
21 |GBT93-16-A0P TS SPRING WASHER 4 2011-11_
22 |GBT6170-M16-A2L 285 NUT 4 2011-11_
23 |TD800.55D.1 PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
24  |GBT899-GM16-M16X50-8.8—A3L WK A 8.8—A3L STUD 8 2011-11_
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TD800.55D—1 55.1-HEFFaebh a2 5l —1(%%)

bR = ZFR e ¥
No. Code Description Quantity Remark
25 |TA700.55.4 ST KB AR DIPSTICK ASSEMBLY 1 2011-11_
25.1 |2011.10.15 LR RS DIPSTICK ASSEMBLY 1 2011-11_
26 |TDS800.55B.2 IR G OIL FILLING PIPE WELDMENT 1 2011-11_
3 IGBT93-8-A0P g WASHER 4 2011-11_
4 Q67516 ARV A% B ARE A-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_
S |TD800.55B.3-01 BRI CONNECTING RUBBER PIPE 2 2011-11_
6 |GBT5783-M8X16-A2L g BOLT 1 2011-11_
7 |GBT97.1-8-A0P T WASHER 1 2011-11_
8 |TD800.55B.3 WP K 1 2011-11_
8.1 |FT700.55D.136 Rl RESPIRATOR COVER 1 2011-11_
8.1 |FT700.55D.136 WP RESPIRATOR COVER 1 2011-11_
8.2 |GBT893.1-26 FLA P SNAP RING 1 2011-11_
8.3 |FT650.40.167 JAE A SEAT PLATE 2 2011-11_
8.4 |FT700.55D.109 I &N BREATH FILTER ELEMENT 1 2011-11_
8.5 |TD800.55B.3.1 NI AR BREATHER BODY WELDMENT 1 2011-11_
9 |GBT3452.1-34.5X2.65G WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
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TD800.55D-2 55.2—#&T} ek B -2 LIFT INSTALLATION ASSEMBLY-2
=2 = ZFR e
No. Code Description Quantity Remark
0 |TD800.55D.1 PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |GBT5783-M10X20 g BOLT 4 2011-11_
10 1650.55.159 GHESSI| BUSH 2 2 2011-11_
11 [650.55.158 e SPACER BUSH 2 2011-11_
12 |FT800.55.129B P T INNER LIFTING ARM 1 2011-11_
13 |FT800.55.130B 1 ZETHAT PISTON TOP ROD 1 2011-11_
14 |GBTS882-B6X74 Lot PIN 1 2011-11_
15 [GBT91-2X20 et PIN 1 2009-11_
16  [550.55.108 Al LIFTING SHAFT 1 2011-11_
17 |GBT5782-M8X100 NSk IR BOLT 1 2011-11_
18 |GBT93-8 HJE8 WASHER 8 19 2011-11_
19 |GBT5782-M8X80 NSk IR BOLT 2 2009-11_
2 |GBT93-10 P10 WASHER 10 4 2011-11_
20 |GBTS5781-M8X16 NSRRI AR A CYYL 16 2009-11_
21 |650.55.113-2 SR COVER;UNDER 1 2011-11_
22 1650.55.112-2 4L GASKET 0.5 1 2011-11_
23 |FT800.55.110A AR DRI LIFTER HOUSING 1 2011-11_
24 1650.55.143-2 k1 PIN 2 1 2011-11_
25 1650.55.144 12 AR RIGHT LIFT ARM PRESSURE PLATE 1 2011-11_
26 |GBT91-2X14 et PIN 2 2009-11_
27 |GBT97.1-8 g WASHER 2 2011-11_
28 |FT65.55.124 JE VR REAR ADJUSTING ROD 1 2011-11_
29  |GBT6170-M10 IELEMI0 NUT MI0 1 2011-11_
3 1650.55.116 TR AR PRESSURE PLATE OF LEFT LIFT ARM 1 2011-11_
30 |FT65.55.123 VEREEES ADJUSTING SCREW SLEEVE 1 2011-11_
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TD800.55D—2 55.2—HEFfaebh a2 5l —2(%%)

bR = ZFR e ¥
No. Code Description Quantity Remark
31 |FT65.55.126 LY BOLT 1 2011-11_
32 |FT65.55.125 BRI FRONT ADJUSTING ROD 1 2011-11_
33 |FT800.55.143-1 Flth 1 PIN 1 2 2011-11_
34 650.55.142 Hh ) MIDDLE ARM 1 2011-11_
35  |GBT97.1-10 HpE 10 WASHER 10 1 2011-11_
36 |GBT91-2.5X16 FF 1144 PIN 1 2013-10_
4 |FT800.55.107A i LIFTING ARM 2 2011-11_
5 |FT800.55.106 IV FORCE ADJUSTING SPRING WASHER 2 2011-11_
6 |GBT3452.1-60X2.65 WES B HOTEAR % 4 Pl O-SEAL RING 2 2011-11_
7 |GBT3452.1-56X2.65 WES BN OTEAR I % £ O-SEAL RING 2 2011-11_
8 1650.55.114 CIEES COPPER SHAFT SLEEVE 2 2011-11_
9 |GBT3452.1-56x5.3 O£ 1 O RING 2 2009-11_
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TD824-1F161F28KIERIH

TD800.55D-3 55.3—#&7} gk B s—3 LIFT INSTALLATION ASSEMBLY-3
bR =2 ZFR e ¥
No. Code Description Quantity Remark
0 |TD800.55D.1 PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 ]650.55.132 1% ZERRAE PISTON BALL SEAT 1 2011-11_
10 |GBT3452.1-12.5X2.65 O % £} 1 O RING 2 2011-11_
11 |FT65.55.144a I 55 OIL CYLINDER COVER 1 2011-11_
11 |FT65.55.144a LS OIL CYLINDER COVER 1 2011-11_
12 |FT65.55.174 T THIN WASHER 1 2011-11_
13 1650.55.139 LA R RIE PLUG SAFETY VALVE 1 2011-11_
14 |GBT3452.1-23.6X2.65 WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
14 |GBT3452.1-23.6X2.65 WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
15 1650.55.152 VLR ADJUSTING WASHER 999 2011-11_
16  1300.55.133 VHITL 22 A R SAFTY VALVE SPRING OF OIL CYLINDER 1 2011-11_
17 |300.55.134 L2 4 R Ak SAFTY VALVE BODY OF CYLINDER 1 2011-11_
18 |650.55.136 G4 R SAFETY VALVE SEAT 1 2011-11_
19 |GBT3452.1-19X2.65 WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
2 |GBTI1235-110X101X2 P41 RETAINER RING 2 2011-11_
20 |GBT93-18 g WASHER 4 2011-11_
21  |GBT5783-M18X1.5X60 g BOLT 4 2011-11_
22 |GBTS5783-M12X50 7N SR A BOLT 2 2011-11_
23 |GBT93-12 g WASHER 2 2011-11_
24 165.55.103 EOIN Y HOLLOW BOLT 1 2011-11_
25 |CF250B.55.302 £ ALUMINUM GASKET 2 2011-11_
26 |650.55.149 S SPACER BUSH 1 2011-11_
27 |GBT57-M5X12 WET SCREW 1 2011-11_
28 1650.55.135 T R ADJUSTING VALVE SPRING 1 2011-11_
29 |GBT308-¢ 12 ER BALL 1 2011-11_
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TD800.55D—3 55.3—HEFpHebh 8 2 5l —3(%%)

bR = ZFR e ¥
No. Code Description Quantity Remark
3 |GBT3452.1-100X5.3 OF. 5 £} 18] O RING 2 2011-11_
30 [650.55.146 SR ADJUSTING VALVE 1 2011-11_
31 |GBT3452.1-15X2.65 ES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
32 |FT65.55.175 4 RETAINER RING 1 2011-11_
33 |FT65.55.141 AT ADJUSTING ROD 1 2011-11_
34 |E300.55.140A eI N S it SPEED DROP VALVE HAND WHEEL 1 2011-11_
34 |E300.55.140A B TR T4 SPEED DROP VALVE HAND WHEEL 1 2011-11_
35 ]300.55.138 et PIN 1 2011-11_
36 |GBT879-4X20 G PIN 1 2011-11_
4 1650.55.131 153K PISTON 1 2011-11_
4 1650.55.131 G PISTON 1 2011-11_
5 |GBT3452.1-118X3.55 WSS OTEAR I % £ O-SEAL RING 1 2011-11_
6 |FT65.55.109a EaN) CYLINDER TRUNK 1 2011-11_
7 |FT65.55.121 yiNj A i RECTANGULAR SEAL RING 1 2011-11_
8 |GBT3452.1-103X3.55 WSS OTEAR I % £ O-SEAL RING 1 2011-11_
9 |GBT1235-110X104X1.5 i} RETAINER RING 1 2011-11_
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TD800.55D—4 55.4—-#ET} 28k B p—4 LIFT INSTALLATION ASSEMBLY -4
=2 = ZFR e
No. Code Description Quantity Remark
0 |TD800.55D.1 PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |GBT1152-M10X1 AR OIL CUP 2 2011-11_
10 [650.55.103 HEE AR SPRING PRESSURE PLATE 1 2011-11_
11 |650.55.121 LY BOLT 1 2011-11_
12 |FT800.55.101 g CONNECTING BRACKET 1 2009-11_
13 |GBT6181-M20 [2CH NUT 1 2009-11_
14 |GBT91-4X36 et PIN 1 2009-11_
15 |GBT93-16 #E 16 WASHER 5 2011-11_
16 |FT800.55.145 G PIN 1 2011-11_
17 |FT800.55.140 BT 1 2011-11_
18 |GBT97.1-8 g WASHER 1 2011-11_
19 [GBT91-2X14 et PIN 1 2009-11_
2 650.55.151 P WASHER 1 2011-11_
20 650.55.102 TR R I Sk FORCE ADJUSTING SENSOR JOINT 1 2011-11_
21 |GBT6170-M16 2B NUT 4 2011-11_
22 |GBT899-M16-M16X50 WK w2 A 8.8—A3L STUD 4 2011-11_
22 |GBT899-M16-M16X50 A STUD 4 2011-11_
23 |FT800.55.104 FHLE SPRING SEAT 1 2011-11_
3 |FT800.55.150 QUL S OIL DISCHARGING JOINT 1 2011-11_
4 125.55.117 AR WASHER OF OIL CONVEYING PIPE 1 2011-11_
5 125.55.114 A R OIL CONVEYING PIPE NUT 1 2011-11_
6 1650.55.153 pAN GRS el Sy ADJUSTING WASHER OF FORCE ADJUSTING 1 2011-11_
7 1650.55.154 WAL REEL &y SPRING 1 2011-11_
8 |GBT6171-M20X1.5-8 351 FORCE ADJUSTING SPRING 2 2011-11_
8 |GBT6171-M20X1.5-8 |Eilbav] 2S5 NUT 2 2011-11_
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TD800.55D—4 55.4—FEFpHbh 8 2 5l —4(%%)

=3 %= LA B >

No. Code Description Quantity Remark
FT800.55.101a Ul CONNECTING BRACKET 1 2007-08_
GBT93-20 g WASHER 1 2013-10_
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FT800.56.001a—1 56.1-=H:AH MM AE—1 SUSPENSION MECHANISM ASSEMBLY -1

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |FT800.56.032b R EERA A UPPER PULL ROD FIXED CLIP COMBINATION 1 2011-11_
1.1 |GBT91-2.5X14-A0P T 4 PIN 2 2011-11_
1.1 |GBT91-2.5X14-A0P FF 114 PIN 2 2011-11_
1.2 |FT800.56.035d BRI A CONNECTING PLATE WELDMENT 1 2011-11_
1.3 |GBT97.1-8-AOP -2 WASHER 2 2011-11_
1.4 |FT800.56.263a R LOCKING CLAMP 1 2011-11_
2 |FT800.56.017 R R R AR UPPER PULL ROD ASSEMBLY 1 2011-11_
2.1 |FT800.56.247 Rt iT 2 RE L UPPER PULL ROD FRONT PIN 1 2004-01_
2.1 |FT800.56.017.1 bR ETE UPPER PULL ROD FRONT PIN 1 2009-11_
2.2 |FT800.56.223 BIEHER LOCKING PIN RING 1 2011-11_
2.3 |FT800.56.224 it PIN 1 2011-11_
2.4 |FT800.56.025 B A R R T IR AR UPPER PULL ROD FRONT ADJUSTING SCREW 1 2011-11_
2.5 |FT800.56.024 TR AR A B EXTRUSION ASSEMBL 1 2011-11_
2.6 |FT800.56.029 R AT R AR ADJUSTING SCREW HANDLE WELDMENT 1 2011-11_
2.7 |FT800.56.023 LR S VR AT IR AR ASSEMBLY 1 2011-11_
UPPER PULL ROD LOCKING NUT ASSEMBLY
2.8 |FT800.56.027 R TR R B S A UPPER PULL ROD REAR ADJUSTING SCREW 1 2011-11_

EXTRUSION ASSEMBLY

UPPER PULL ROD PIN AND LOCK PIN
ASSEMBLY
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FT800.56.001a—-2

56.2—EH:AMH M -2 SUSPENSION MECHANISM ASSEMBLY -2

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT800.56.026 A BR AN AT 14 SR BB RIGHT LIMITING ROD CONNECTING FORK WELD 1 2011-11_
10 |GBT95-24-A0P -2 ASSEMBLY 2 2011-11_
11 |FT800.56.014 2o BRAIAT R SR B WASHER 1 2011-11_
12 |GBTS783-M16X40-A3L VaYiBS 1o LEFT LIMITING ROD CONNECTING FORK WELD 8 2011-11_
13 |GBT93-16—-A0P Hup ASSEMBLY 8 2011-11_
BOLT
2 |FT800.56.011a FRAVAT B, WASHER 2 2011-11_
2.1 |FT800.56.018 FRAS 490 5 b B, 2 2011-11_
2.2 |FT800.56.019 FRASAFBIH A g LIMIT ROD ASSEMBLY 2 2011-11_
2.3 |FT800.56.036 RO SE IR A LIMIT ROD RIVET ASSEMBLY 2 2011-11_
2.4 |FT800.56.264 TRIE IR LIMIT ROD LOCK PIN ASSEMBLY 2 2011-11_
LIMIT ROD GUIDE PIPE WELDMENT
2.5 |FT800.56.107 EAY AT TRAPEZOIDAL NUT 2 2011-11_
3 |FT800.56.101 et 2 2011-11_
4 |FT800.56.207 B ADJUSTING SCREW 6 2011-11_
5 |FT800.56.103 i PIN 2 2011-11_
6 |FT800.56.104 PR A A SPRING LOCK PIN 2 2011-11_
PIN
7 |FT800.56.012a TR R S AL LIMIT ROD BOLT 2 2011-11_
8 |GBT91-5X40-AOP T 4 4 2011-11_
GBT9459-M24X2-A3L AY::Pigi bt s, LOWER PULL ROD WELDMENT ASSEMBLY 4 2011-11_
PIN
NUT
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FT800.56.001a-3 56.3—&#:H 1 & 5 —3 SUSPENSION ASSEMBLY -3

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT800.56.112d TRIFF X4 LOWER PULL ROD BRACKET 1 2011-11_
10 |FT800.56A.041 PTG A LIFTING ROD REAR CONNECTING PIN 2 2011-11_
11 |FT800.56A.261 itk WELDMENT 2 2011-11_
12 |GBT899-M16X95-8.8—-A2L WK RETAINER PLATE 6
13 |FT800.56.102d TR SR 8.8—A3L STUD 1 2011-11_
SUPPORT ROD OF LOWER PULL ROD
2 |GBT93-16-A0P THSE 6 2011-11_
3 |GBT6170-M16-A2L 2B SPRING WASHER 6 2011-11_
4 |GBT72-M8X16-A2L T8 v 1 (S MR ET NUT 2 2011-11_
4  |GBT72-M8X16-A2L FEAE S AR ET A2L SCREW 2 2011-11_
5 |GBT119-B20X35 [ A A2L. SCREW 2 2011-11_
PIN
6 |FT800.56.124 i 2 2011-11_
7 |FT800.56.015b PRTVFE BN PIN 2 2011-11_
7.1 |FT800.56.020a AT R LIFTING ROD ASSEMBLY 2 2011-11_
7.2 |FT800.56.265 FRIZIR R UPPER SCREW ROD RIVET ASSEMBLY 2 2011-11_
7.3 |FT800.56.031a T S EA TRAPEZOIDAL NUT 2 2011-11_
LIFTING ROD GUIDE PIPE WELDMENT
7.4 |FT800.56A.259 YEFT 2 2011-11_
7.5 |FT800.56.258b FETHHT X 2 2011-11_
7.5 |FT800.56.258b T LIFTING ROD FORK 2 2011-11_
7.6 |FT800.56A.264 ZeTERR TSR B LIFTING ROD FORK 2 2011-11_
7.7 |JBT7940.1-M10X1 JEREEE WARE R 7 LEFT TRAPEZOIDAL NUT 2 2011-11_
STRAIGHT PRESSURE FILLING OIL CUP
8  |FT800.56.262 g 2 2011-11_
9 |FT800.56.115 BASEANAY 1T WASHER 2 2011-11_

SPRING LOCKING PIN II
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TD800.57C~1 57.1-4rfiles 26 fic i pl—1 DISTRIBUTOR INSTALLATION ASSEMBLY-1

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |TD800.57C.1 A BLAR RN DISTRIBUTOR CONTROL MECHANISM ASSEMBLY 1 2011-11_
1.1 |GBTS894.1-18 14 RETAINER RING 2 2013-10_
1.1 |GBT894.1-20 $4E20 BLCOKING RING 2 2011-11_
1.1 |TF1004.583A.9-03 g WASHER 1 2013-10_
1.1 |GBT6170-M8-A2L 2B NUT 3 2011-11_
1.11 |FT800A.57.107 Je 3k CLIP HEAD 2 2011-11_
1.12 |FT800A.57.108 BRI 25 SPHERICAL SURFACE CONNECTING COVER 1 2011-11_
1.13 |FT800A.57.109a BT CONTROL PULL ROD 1 2011-11_
1.14 |GBT6170-M8-LH-8-A2L |Eidhayz:l S8 NUT 1 2011-11_
1.15 |FT700.58E.103 Zr e T e 5 LEFT BALL SURFACE CONNECTING COVER 1 2011-11_
1.15 |FT700.58E.103 Ze e T B e LEFT BALL SURFACE CONNECTING COVER 1 2011-11_
1.2 |FT800A.57.103a FRAOIEL LIMITING SLEEVE I 1 2013-10_
1.3 |FT800A.57.011 BV IR A SR OPERATING ARM WELDED ASSEMBLY 1 2011-11_
1.3 |GBT5783-M8X30-8.8—A2L Vay: BS i BOLT 2 2013-10_
1.4 |GBT93-8-A0P Hupg| WASHER 2 2013-10_
1.4 |TB504.552-04 FA KB AL HANDLE HEAD ASSEMBLY 1 2010-10_
1.5 |GBT6170-M8-8-A2L I Sl hg I-TYPE HEXAGON NUT 3 2013-10_
1.5 |GBT68-M4X10-A2L FFRE RS IRET 1 2011-11_
1.6 |FT800A.57.102a 5] B FIXING SHAFT 1 2013-10_
1.6 |FT800A.57.103 FRAOIEL LIMITING SLEEVE I 2 2011-11_
1.7 |FT800A.57.102 5] B FIXING SHAFT 1 2011-11_
1.7 |TD800.57C.1.1 PR R A B L CONTROL ARM ASSEMBLY 1 2013-10_
1.8 |GBT5783-M8X30-A2L [ BOLT 2 2011-11_
1.8 |TD800.57C.1.2 PR R A B L CONTROL ARM ASSEMBLY 1 2013-10_
1.9 |TD800.57C.1.3 PR R A B2 CONTROL ARM ASSEMBLY 1 2013-10_
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TD800.57C—1 57.1-43 it 28 24 Fir Al —1(%E)

=3 192 ZFR B

No. Code Description Quantity Remark
1.9 |GBT93-8 S WASHER 8 2 2011-11_

2 |FT800A.57.020 Bl as B DISTRIBUTER ASSEMBLY 1 2011-11_

3 |FT65.57.014 AT R ADJUSTING HANDLE HEAD ASSEMBLY 2 2011-11_

3  |GBT68-M4X10-4.8—A2L FAETTS 1% T SCREW 1 2013-10_

4  |FT800A.57.124 FENLE R LOCATING BENDING PLATE 2 2011-11_

5 |FT65.57.104 FE N EE LOCATING NUT 2 2011-11_
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TD800.57C-2 57.2-4rfilea 36 fic i i, —2 DISTRIBUTOR INSTALLATION ASSEMBLY-2

=2 = ZFR e ¥
No. Code Description Quantity Remark
.5 IFT800A.57.020 SrTeds S A DISTRIBUTER ASSEMBLY 1 2011-11_
1 |GBT5783-M6X75 g BOLT 4 2011-11_
10 |T30.57.102—1 Jin] Y R 42 2 OIL RETURN VALVE PLUG 1 2011-11_
11 |T30.57.122A TR MAIN CONTROL VALVE 1 2011-11_
12 |T30.57.112 S MAIN VALVE SPRING 1 2011-11_
13 |GBT3452.1-19X2.65 WES B HOTEAR % 4 Pl O-SEAL RING 3 2011-11_
14 |T30.57.113 B MAIN VALVE FRONT COVER 1 2011-11_
15 |GBT70-M6X16 7S BIFE SKIBET SCREW 3 2011-11_
16  |T30.57.127 AR e SAFETY VALVE SEAT 1 2011-11_
17 |T30.57.128 LAWK SAFETY VALVE PLUG 1 2011-11_
18 |T30.57.107 AR A SAFETY VALVE BODY 1 2011-11_
18 T30.57.107 LA R SAFETY VALVE BODY 1 2011-11_
19 |T30.57.106 LA IR SAFETY VALVE SPRING 1 2011-11_
2 |GBT93-6 g WASHER 7 2011-11_
20 |FT65.57.133 THEEB A ADJUSTING WASHER 1 2010-01_
20 |T30.57.1567158 PR ADJUSTING WASHER 1 2013-10_
21 |T30.57.105 A R SPRING SEAT OF SAFETY VALVE 1 2011-11_
3 |FT800A.57.122 e SIDE COVER 1 2011-11_
4 |T30.57.118 4L GASKET 0.5 1 2011-11_
5 1T30.57.115-2A ATt ik DISTRIBUTOR HOUSING 1 2011-11_
6 |GBT3452.1-11.8X2.65 WES B HOTEAR K% 4 Pl O-SEAL RING 2 2011-11_
6 |GBT3452.1-11.8X2.65 O£ 1 O RING 2 2011-11_
7 |T30.57.104-2 BN OIL RETURN VALVE BODY 1 2011-11_
8  1T730.57.103-1 T5] Y ) L 3 SPRING 1 2011-11_
9 |GBT3452.1-21.2X2.65 WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
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TD800.57C-3 57.3—4 il aa 26 fic il i, —3 DISTRIBUTOR INSTALLATION ASSEMBLY-3

bR = ZFR e ¥

No. Code Description Quantity Remark
0 |FT800A.57.020 SrTeds S A DISTRIBUTER ASSEMBLY 1 2011-11_
1 |T30.57.145B By b 2 ONE-WAY VALVE PLUG 1 2011-11_
10 |T30.57.140—1 TR DOWNWARD VALVE SPRING 1 2011-11_
11 |GBT308- ¢ 5.0000G40b Ek BALL 1 2013-10_
11 |GBT308-5-G100-b ER BALL 1 2010-01_
12 |T30.57.139 TR DOWNWARD VALVE BODY 1 2011-11_
13 |T30.57.114 it PUSH PIN 1 2011-11_
14 |T30.57.138 THIEE DOWNWARD VALVE SLEEVE 1 2011-11_
15 [T30.57.1597161 PR ADJUSTING WASHER 999 2013-10_
2 |GBT3452.1-22.4X2.65 WES BN OTEAR I % £ O-SEAL RING 1 2013-10_
2 |FT800A.57.013 BT BE A MR SINGLE FRICTION DISC ASSEMBLY 1 2013-07_
3 1T30.57.144B B i B ONE-WAY VALVE SPRING 1 2011-11_
4 |T30.57.164 P A 4 ONE-WAY VALVE BODY GASKET 1 2011-11_
S |T30.57.142B B[] R4 ONE-WAY VALVE BODY 1 2011-11_
6 |T30.57.143B B ) e ONE-WAY VALVE SEAT 1 2011-11_
7  |GBT3452.1-19X2.65 WES B HOTEAR 4% 4 Pl O-SEAL RING 3 2011-11_
8  1T30.57.137 TR 2E DOWNWARD VALVE PLUG 1 2011-11_

GBT3452.1-16X1.8 WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
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TD800.57C~4 57.4-4 il es 6 fic i i, —4 DISTRIBUTOR INSTALLATION ASSEMBLY -4

bR =2 ZFR e

No. Code Description Quantity Remark
0 [FT800A.57.020 SrTeds S A DISTRIBUTER ASSEMBLY 1 2011-11_
1 |GBT879-5X24 et PIN 3 2011-11_
10 |GBT97.1-8 HHE WASHER 1 2011-11_
11 |FT800A.57.120 FHih HANDLE SHAFT 1 2011-11_
12 |FT800A.57.119 FRAE4 LIMITING SLEEVE 4 3 2011-11_
13 |FT800A.57.114 5] 5 AR FIXED PLATE 1 2011-11_
14 |FT800A.57.112 S SPRING 1 2011-11_
15 |FT800A.57.013 FATAEE P AL AR SINGLE FRICTION DISC ASSEMBLY 2 2011-11_
16 |FT800A.57.118 B A CONTROL CRANK 1 2011-11_
17 |GBT879-5X35 et PIN 1 2011-11_
18 |FT800A.57.110 EELI RETAINER PLATE 1 2011-11_
19 |GBT899-GM10-M10X60-8.8 g BOLT 3 2011-11_
2 |E300.57.135 il PIN 1 2011-11_
20 |GBT93-10 10 WASHER 10 3 2011-11_
21  |GBT6170-M10 WEFEM10 NUT M10 3 2011-11_
22 |FT800A.57.113 BR3k BALL JOINT 1 2013-10_
3 |T30.57.133-2 S FEEDBACK ARM 1 2011-11_
4 |T30.57.109 S FEEDBACK SHAFT 1 2011-11_
S |GBT3452.1-9.5X2.65 OF. 5 £} 18] O RING 2 2011-11_
6 |T30.57.120 SN FEEDBACK ARM 1 2011-11_
7 1T30.57.125 i PIN 1 2011-11_
8 |GBT91-2X12 T 4 PIN 1 2011-11_
9 |T30.57.119 R UPPER PART U-HOOK 1 2011-11_
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FT804A.58H.001 58—yHZE M s S A 58—0OIL PUMP/PIPE/FILTER ASSEMBLY

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT700.58G.103 22 HOLLOW BOLT -2 1 2004-01_
10 |FT700.58G.010 W% GEAR PUMP 1 2004-01_
10 |FT700.58B.020 HiEE GEAR PUMP 1 2009-01_
11 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2 2011-11_
12 |GBT5783-M10X30-A3L g BOLT 2 2011-11_
13 |IBT982-27 2 A COMBINED SEAL GASKET 2 2011-11_
13 |IBT982-27 20 Ay B COMBINED SEAL GASKET 2 2011-11_
14 |FT750.58.050 WS IR A -2 OIL SUCTION SHORT PIPE WELDMENT-2 1 2011-11_
14 |FT750.58.050 W R -2 OIL SUCTION SHORT PIPE WELDMENT-2 1 2011-11_
15 |FT700.58G.101 21 HOLLOW BOLT -1 1 2011-11_
16 |IBT8870-d40 47 HOOP 4 2011-11_
17 |FT650.58.105 i3 RUBBER HOSE 2 2011-11_
18 |GBT5783-M8X20-A2L [ BOLT 4 2011-11_
19 |GBT93-8-A0P g WASHER 6 2011-11_
2 |IBT982-22 20 Ay B COMBINED SEAL GASKET 2 2009-01_
JBT982-18 2 A COMBINED SEAL GASKET 2 2004-01_
JBT982-18 20 Ay B COMBINED SEAL GASKET 2 2004—01_
20 |FT750.58.040 WA AR A -1 OIL SUCTION SHORT PIPE WELDMENT-1 1 2011-11_
21  |GBT3452.1-32.5X2.65G WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
22 |FT804A.58.080 TETHIAR S A OIL FILTER ASSEMBLY 1 2011-11_
22.1 |FT804A.58.080-01 e FILTER 1 2011-11_
23 |GBT97.1-8—A0P -2 WASHER 2 2011-11_
24 |FT750.58.030 WK AR OIL SUCTION LONG PIPE WELDMENT 1 2011-11_
25 |GBT5783-M8X50-A2L VaYiBS: 1o BOLT 2
26 |GBT3452.1-26.5X2.65G WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
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FT804A.58H.001 58— % I IE 25 b i (4E)

=2 = ZFR e ¥
No. Code Description Quantity Remark
3 |FT700.58G.021 AR A -1 PRESSURE OIL PIPE WELDMENT-1 1 2004-01_
3 |TD800.581.2 MR B R A OIL PUMP OUTPUT PIPE WELDMENT 1 2011-09_
3 |FT700.58G.021a I RE -1 PRESSURE OIL PIPE WELDMENT-1 1 2009-01_
4 |FT700.58A.101 REXEE LA JOINT 2 2011-11_
5 |GBT5783-M6X30-A2L [ BOLT 3 2011-11_
6 |GBT93-6—A0P THSE SPRING WASHER 3 2011-11_
7 |FT650.58.060 T e 5 IR A OIL PIPE CLAMP AND RUBBER WASHER 6 2011-11_
8 |GBT6170-M6-A2L 2851 NUT 3 2011-11_
9  |FT804A.58.020 JE i R -2 PRESSURE OIL PIPE ASSEMBLY -2 1 2011-11_
9 |FT804A.58.020a 1 R VA B HIGH PRESSURE OIL PIPE ASSEMBLY 1 2011-09_
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TD904.582A—1 58.2.1-Z MR B -1 MULTI-WAY VALVE OIL PIPE ASSEMBLY-1

bR = ZFR e 3
No. Code Description Quantity Remark
1 |FT654.58.020 e )8 MULTI-WAY VALVE ASSEMBLY 1 2011-11_
10 |FT804A.58L.021 YR E-1 CONTROL ROD WELDMENT-1 1 2011-11_
11  |FT804A.58L.133 AERIFE X, RIGHT REVOLVING PULL ROD FORK 2 2011-11_
12 |FT804A.58L.134 FIFF PULL ROD 2 2011-11_
13 |FT804A.58L.136 ZETEhiFT X LEFT REVOLVING PULL ROD FORK 2 2011-11_
2 |GBT91-2X12-A0P FF 1144 PIN 10 2011-11_
3 |GBT97.1-6-A0P SR WASHER 8 2011-11_
4  |GBT882-B6X24-A0P % PIN 2 2011-11_
5  |FT654.58.103 IEE R CONNECTING PLATE 4 2011-11_
6 |FT804A.58L.132 R ROCKER 2 2011-11_
7  |GBT882-B6X28—A0P i PIN 6 2011-11_
8 |FT65.57.013 TR AT HANDLE HEAD ASSEMBLY 2 2004—01_
8 |FT65.57.013 FA B HANDLE HEAD ASSEMBLY 2 2004-01_
8 |TB504.552-04 TR B AL HANDLE HEAD ASSEMBLY 2 2010-10_
9  |FT804A.58L.022 BYFHRE -2 CONTROL ROD WELDMENT-2 1 2011-11_
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TD904.582A—-2 58.2.2-Z MRl -2 MULTI-WAY VALVE OIL PIPE ASSEMBLY-2

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |FT354.58A.103 sk e DUSTPROOF COVER 4 2011-11_
10 |IBT982-18 20 Ay B COMBINED SEAL GASKET 4 2011-11_
10 |IBT982-18 A HE COMBINED SEAL GASKET 4 2011-11_
11 |GBT6170-M10-A3L [2CH NUT 3 2013-07_
12 |GBT93-10-A0P T v 2R 5 5 A WASHER 4 2011-11_
13 |GBT3452.1-12.5X2.65G WA 3 HOTEAR I 25 4 el O-SEAL RING 1 2011-11_
14 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
15 |GBT5783-M8X35-A2L AN SKIE R BOLT 2 2013-07_
16 |FT904.58A.020 aN e STIRUK =P ey DISTRIBUTOR OIL INLET PIPE WELDMENT 1 2011-11_
17 |FT654.58.020 £ % ) 2 MULTI-WAY VALVE ASSEMBLY 1 2011-11_
18 |GBT95-10-A0P g WASHER 4 2011-11_
19 |GBT5782-M10X70-A2L NSk IR BOLT 3 2011-11_
2 |FT654.58.010a S E SIS QUICK CHANGING JOINT 4 2011-11_
20 |FT804.58L.012 2 M IR0 SRR MULTI-WAY VALVE INSTALLATION BRACKET 1 2011-11_
21  |GBT5783-M10X20-A3L [ WELDMENT 1 2011-11_
BOLT
22 |FT800.55.151 TR £ 1 2011-11_
23 |JBT982-20 20 Ay B OIL DISCHARGING NUT 2 2011-11_
24 |IBT982-22 HE B COMBINED SEAL GASKET 3 2011-11_
25 | TD904.582-01 T 25 U R A COMBINED SEAL GASKET 1 2007-10_
25 |FT804.58.101 EOIN Y OIL DISCHARGING HOLLOW BOLT 1 2004-01_
HOLLOW BOLT
26 |FT804.58L.013 AR A -1 1 2011-11_
27 |FT654.58B.102 REA M E B kAL OIL RETURN PIPE WELDMENT-1 2 2011-11_
28 |FT904.58A.010 Z P A S STRAIGHT THREAD JOINT BODY 1 1 2011-11_
3 |FT654.58B.101b ARk MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY 4 2011-11_
4 |GBT6173-M27X2-A0P Ay cRi/LE-SES JOINT 4 2011-11_
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TD904.582A -2 58.2.2—2 [ W& TH A 5L h —2(%E)

N2 li%=: AR HE P
No. Code Description Quantity Remark
5 |FT804.58.040 HBmEREA-1-2 OIL OUTLET PIPE WELDMENT-1-2 1 2011-11_
6 |FT804.58.060 iR A -2-1 OIL OUTLET PIPE WELDMENT-2-1 1 2011-11_
7 |FT804.58.030 i mE IR A -1-1 OIL OUTLET PIPE WELDMENT-1-1 1 2011-11_
8 |FT804.58.050 ARG -2-2 OIL OUTLET PIPE WELDMENT-2-2 1 2011-11_
9 |FT804.58.112 e S L S A STRAIGHT PIPE JOINT BODY 4 2011-11_
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TD800.583A 58.3—FRL ik ik iy i S ik, 58.3—-SINGLE-WAY HYDRAULIC OUTPUT ASSEMBLY

%2 li%=: AR HE P
No. Code Description Quantity Remark
1 |FT354.58A.103 B2 3t DUSTPROOF COVER 1 2011-11_
2 |FT354.58A.030 g QUICK CHANGING JOINT 1 2011-11_
3 |FT754.58.102 ARk JOINT 1 2011-11_
4 |GBT6173-M27X2-A3L VAV Rl SH NUT 1 2011-11_
5  |FT800.55.021 R H AR HYDRAULIC OUTPUT PIPE WELDMENT 1 2011-11_
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TA600.62ZC 62—-%4% 62-SAFETY BELT

N2 R AR Ko 3
No. Code Description Quantity Remark

1 |TA600.62 LA LR, SAFETY BELT INSTALLATION ASSEMBLY 1 2012-01_
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FT800.74B.001 74-Hif¢#E 2 A, 74-FRONT BALLAST ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT6170-M16-8-A3L |Eidhayz:l S8 NUT 2 2011-11_
10 |FT650.74.107 = TREN TOWING LUG 1 2011-11_
11 |GBT97.1-20-A0P HHE WASHER 2 2011-11_
11 |GBT97.1-20-A0P g WASHER 2 2011-11_
12 |GBT5785-M20X1.5X80-A3L [ BOLT 2 2011-11_
2 |GBT93-16-A0P THSE SPRING WASHER 10 2011-11_
3 IGBT97.1-16-A0P Hupg| WASHER 10 2011-11_
4 |FT700.74B.010 7 ] S B S RIGHT FIXING BLOCK WELDMENT ASSEMBLY 1 2011-11_
S |GBTS5783-M16X35-A3L VaYiBS 1o BOLT 8 2011-11_
6 |FT700.74B.011 7o [ 7 PR B LEFT FIXING BLOCK WELDMENT ASSEMBLY 1 2011-11_
7 |FT800.74B.106a [[MEEEEN BALLAST 11 2011-11_
8  |F700.74B.107 Iz I A CONNECTING BOLT 2011-11_
9  |FT650.74.108 Az | 4R ) TOWING NUT 2 2004-01_
9 |TA700.741-02 5| TOWING PLATE 2009-12_
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FT800.74B.002 74-HiftEZE A, 74-FRONT BALLAST BRACKET ASSEMBLY

N2 R B B ¥
No. Code Description Quantity Remark
1 |GBT5785-M18X1.5X70-10.9-A3L Vav=iE N i BOLT 6 2004-01_
2 |GBT93-18-AO0P LR SPRING WASHER 6 2004-01_
3  |GBT97.1-18-A0P SR WASHER 6 2004-01_
4  |FT800.74B.105a fil 4 BALLAST BRACKET 1 2009-08_
4  |FT800.74B.105 i T 48 BALLAST BRACKET 1 2008-03_
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FT800.91B.001 91-J5HlE 2 A, 91-REAR BALLAST ASSEMBLY

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |GBTS783-MI16X40-A3L VaYiBS 1o BOLT 6 2011-11_
2 |GBT93-16-AOP Hup WASHER 12 2004-01_
2 |GBT93-16-A0P A SPRING WASHER 12 2012-09_
3 |FT800.34.108 SEHE WASHER 12 2011-11_
4 |FT804.91.105 Sl E REAR BALLAST 2 2011-11_
S |FT804.91.102 Fo S 4T I BALLAST SCREW II 6 2011-11_
6 |FT800.91B.103 JElLE I REAR BALLAST II 2 2011-11_
7 |FT804.91.101 il EURET 1 BALLAST SCREW 1 6 2011-11_
8 |GBT97.1-16—AOP g WASHER 6 2004-01_
9 |GBT6170-M16-A3L W M16-A3L NUT 6 2011-11_
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TD804.311-1 Hi#FE -1 31IFRONT AXLE ASSEMBLY-1

=2 = ZFR e
No. Code Description Quantity Remark
1 |TD804.311.2 TSR B A S R K FRONT DRIVING AXLE FRONT SEAT ASSEMBLY 1 2011-11_
1.1 |FT804.31.108 HISR B Hi 52 R FRONT DRIVING AXLE FRONT SEAT 1 2011-11_
1.2 |FT804.31.109 HTIR BT Tl Ao FRONT DRIVING AXLE FRONT SEAT BUSH 1 2011-11_
10 |TD804.311-02-99.6X5.3G OJL O-RING 2 2011-11_
11 |TD804.311.1 BRI 5 = )38 2, FRONT DRIVING AXLE REAR SEAT ASSEMBLY 1 2011-11_
11.1 |FT804.31.103 HIR BN 5 A FRONT DRIVING AXLE REAR SEAT BUSH 1 2011-11_
11.2 |FT804.31.104 HISR B 5 422 8 FRONT DRIVING AXLE REAR INSTALLATION 1 2011-11_
12 |FT654.32.104 | SEAT 16 2011-11_
12 |FT654.32.104 g WASHER 16 2011-11_
13 |GBT5786-M16X1.5X40-10.9-A3L VAviiE N v WASHER 16 2011-11_
BOLT
2 |GBT119.1-12h8X24-A0P A 4 4
2 |GBT119.1-12h8X24-A0P [ A PIN 4
3 |IBT7940.1-M10X1 ICREE: WARE RV PIN 3 2011-11_
4 |GBT93-18-AOP P STRAIGHT PRESSURE FILLING OIL CUP 4 2011-11_
5  |GBT5786-M18X1.5X60-A3L VAviiE N v SPRING WASHER 4 2011-11_
BOLT
6 |TD804.311-01-52.6X3.55G OJL I 1 2011-11_
7 |FT804.31.110 E7i57 N O-RING 1 2011-11_
7 |FT804.31.110 IR PAD RING 1 2011-11_
8 IGBTI119.1-5h8X12-A0P G PAD RING 1 2011-11_
9 |FT804.31.012 31-FIUK BT PIN 1 2011-11_

31-FRONT DRIVING AXLE ASSEMBLY
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TD804.311-2 Hi#r -2 31IFRONT AXLE ASSEMBLY-2

=2 = ZFR e
No. Code Description Quantity Remark
1 |5144521/11 HIMF 7R FRONT AXLE HOUSING 1 2011-11_
10 |5126628-FT/1.40.211 FRAZIZFEM12X1.25X42 2 2011-11_
11 [5126628-FT/12 (BB SPACER BUSH 999 2011-11_
12 [5119699,/1.40.240 FHEREC R MAIN PIN SPHERICAL HINGE SET 4 2011-11_
13 |5121471/1.40.232 wd P SEAL RING 4 2011-11_
14 |GBTS786-M10X1.25X20 VaYiBS 1o BOLT 2 2011-11_
15 |562659/1.41.032 TR AL ADJUSTING NUT LOCK 2 2011-11_
16 14996751/1.41.015 WEHEIR L 1130 Fy ADJUSTING NUT THRUST PIECE 2 2011-11_
17 14996748,/1.41.005 HEAL B KR Rl TAPER TRANSSMISSION SEAT COVER 2 2011-11_
18 |14275334,/10357/04 B LOCK BOLT 4 2011-11_
19 [4996750,/1.41.008 PR R ADJUSTING NUT 2 2011-11_
2 |10305114/14530 [ SCREW PLUG 2 2011-11_
20 |5144525/15 HEL B SR TAPER TRANSMISSION SEAT 2011-11_
21 |14274634,/10357/04 IR EM 12X 1.25X35 10 2011-11_
22 |5136119/15 J& IR EE BT REAR WEARING WASHER 1 2011-11_
23 |5136120/15 HEAL B S TAPER TRANSMISSION SEAT SHAFT SLEEVE 1 2011-11_
24 |11068376,/12245 P4IE3S RETAINER RING 2 2011-11_
25 14996755/1.40.038 2ty R B HALF SHAFT BEARING SEAT 2 2011-11_
26 |11061076,/12246 418 RETAINER RING 4 2011-11_
27 |GBT307-6007 R BEARING 2 2011-11_
28 |5136002/1.41.538 HES) OIL SEAL 2 2011-11_
29 |4996762/1.41.537 Al HALF SHAFT OIL SEAL RETAINER RING 2 2011-11_
3 |IBT982-22 A HE COMBINED SEAL GASKET 2 2011-11_
30 [4966231/1.40.023 OF. 5 £} 18] O RING 2 2011-11_
31 |5142040,/20 A A Bl RIGHT UNIVERSAL TRANSMISSION SHAFT 1 2011-11_
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TD804.311-2 HitfFE R —2(4E)

=3 192 LA B >
No. Code Description Quantity Remark

4 14966244,/1.41.016 FENIAH THIMBLE 6 2011-11_

5 |5140017/11 kiR FRONT AXLE SWING PIN 1 2011-11_

6 [5100194,/1.40.045 PR IZET LIMIT SCREW 2 2011-11_

7 14048814,/10128 PER): NUT 2 2011-11_

8 |13413290,/24628 IR VENT PLUG ASSEMBLY 1 2011-11_

9 14988170,/1.40.021 ETAY THIMBLE 2 2011-11_
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TD804.311-3 Hi#r -3 31IFRONT AXLE ASSEMBLY-3

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 15133799/1.41.539 UK S Ak v DRIVING FORK SHAFT OIL SEAL 2 2011-11_
10 |14274534/10352/04 PEFEM12X1.25X30 12 2011-11_
11 |GBT1152-M10X1 IR OIL CUP 4 2011-11_
12 |5140018,/20 L EE ] RETAINER RING FOR SHAFT 4 2011-11_
13 |5137107/20 K% SUN GEAR 4 2011-11_
14 14997571/1.41.549 SRTAERBE GEAR RETAINER RING 2 2011-11_
15 |5142047/20 5 18 =7 e GEAR RING SUPPORT SEAT 2 2011-11_
16 15108749/1.41.543 B GEAR RING 2 2011-11_
17 |5142020/12 B A LOCKING NUT 2 2011-11_
18 |5137689,/20 TR PLANET CARRIER 2 2011-11_
19 |IBT982-22 2 G e COMBINED SEAL GASKET 2 2011-11_
2 [5104199,1.40.228 LA RV S STEERING BURL BUSH 2 2011-11_
20 |10305114/14530 € SCREW PLUG 2011-11_
21 |14233634,/10357/04 LY BOLT 24 2011-11_
22 |4997509/1.41.547 1T B 554 PLANET GEAR SHAFT 6 2011-11_
22 |4997509/1.41.547 T Evrfeih PLANET GEAR SHAFT 6 2011-11_
23 |4997510/1.41.552 T BV St A 14 PLANET GEAR BEARING RETAINER RING 12 2011-11_
24 15101693/1.41.546 REF NEEDLE 19 2011-11_
25 |5108747/1.41.545 TRt PLANETARY GEAR 6 2011-11_
3 |5142230-FT/12 A LEFT STEERING BURL 2011-11_
3.1 |5142232-FT/12 Fepamnee RIGHT STEERING BURL 1 2011-11_
4 18A5137109/12 LSl HUB OIL SEAL 2 2011-11_
5 15136951/12 EIES S FRONT HUB BEARING 4 2011-11_
6 [8A5142013/13 GIEIE=IEie=4 FRONT DRIVING HUB 2 2011-11_
7 14985063,/1.21.067 EEAY THIMBLE 4 2011-11_
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TD804.311-3 Hi#FE L —3(4E)

=3 192 ZFR B P
No. Code Description Quantity Remark
5137457/12 PR ADJUSTING WASHER 999 2011-11_
9 15137239/12 )1 PIN 4 2011-11_
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TD804.311-4 Hi#i -4 31IFRONT AXLE ASSEMBLY -4

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 15143242/16 B A LOCKING NUT 1 2011-11_
10 |5142024/16 JINHEH 5 % SMALL TAPER GEAR SHAFT 1 2011-11_
11 |5111094/16 KEDRFE BIG TAPER GEAR 1 2011-11_
12 |GBT307-32012 R BEARING 2 2011-11_
13 [4996747/1.41.402 ZERMARTEIAR DIFFERENTIAL HOUSING 1 2011-11_
14 |14274434/10357/04 LY BOLT 8 2011-11_
15 [4987976,/1.32.428 FHET PIN 1 2011-11_
16 14987975/1.32.425 TRV - E PLANET GEAR THRUST WASHER 2 2011-11_
17 1885103870/1.32.415B TR PLANETARY GEAR 2 2011-11_
18 [5148935/1.32.416 ZEERAT BT DIFFERENTIAL PLANETARY GEAR SHAFT 1 2011-11_
19 [5148936,/1.32.424 v 11 2R HALF SHAFT GEAR THRUST WASHER 999 2011-11_
2 14997451/1.41.143 HHESESTE] OIL SEAL RETAINER RING 1 2011-11_
20 |5103868/1.32.413 Yo B VUK i LEFT HALF SHAFT GEAR 1 2011-11_
21 |5110716/1.41.502 PeE s RIGHT HALF SHAFT GEAR 1 2011-11_
3 15135294/16-45X75X12 MiEz) OIL SEAL 1
4 |GBT3452.1-31.5X1.8 WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
6 [5142026/16 /INHEG R A 2R OIL SEAL RING OF SMALL TAPER PINION 1 2011-11_
7 |5133776/16 J5 A& SHAFT 1 2011-11_
8 15143109/16 EIEIES REAR BEARING 1 2011-11_
9 [5142032/16 kst FRONT BEARING 1 2011-11_
ADJUSTING WASHER
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TD804.311-5 Hi#rEm~5 31IFRONT AXLE ASSEMBLY-5

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |GBT894.1-25 P RETAINER RING 1 2011-11_
10 110184314/14256 EEOIN Y HOLLOW BOLT 2 2011-11_
11 15142236/22 VT A AR OIL CYLINDER PIN ASSEMBLY 1 2011-11_
12 |GBT7244-8 g WASHER 1 2011-11_
13 |GBT5783-M8X16 g BOLT 1 2011-11_
14 [5111576/1.63.591 VHITLEH CYLINDER PIN WASHER 1 2011-11_
15 |GBT5783-M6X16 g BOLT 1 2011-11_
16 |GBT7244-6 A 1 2011-11_
17 [4999554,/1.63.583 AT OIL PIPE CLIP 1 2011-11_
18 15138294/1.63.22 bai BRANCH PLATE 1 2011-11_
19 |5145031/22 Je i ) A B LEFT STEERING OIL PIPE ASSEMBLY 1 2011-11_
2 |5111573/1.63.589 THGT A 2 CYLINDER PIN WASHER 2 2011-11_
20 |5142238/22 LG A TR AS SR RIGHT STEERING OIL PIPE ASSEMBLY 1 2011-11_
21 |12576014/10125 B A LOCKING NUT 2 2011-11_
22 |5117314/1.40.516B BRE R SE BALL ARTICULATION JOINT ASSEMBLY 1 2011-11_
23 |10726914/10114 BB R LOCKING THIN NUT 1 2011-11_
24 |5142234/14 e BERFTAr STEERING CROSS PULL ROD UNIT 1 2011-11_
3 |5111572/1.63.584 ML AY OIL CYLINDER PIN 1 2011-11_
4 |GBT1152-M10X1 iiEaS OIL CUP 2 2011-11_
7 |IK-3X 78 Clip 2 2011-11_
5134221/22 B L STEERING OIL CYLINDER 1 2011-11_
JBT982-14 20 Ay B COMBINED SEAL GASKET 4 2011-11_
JBT982-14 20 £y 55 A COMBINED SEAL GASKET 4 2011-11_
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